a I Company

SERVICE PARTS MANUAL

ELECTRIC AND GASOLINE
METAL VEHICLES

MANUAL: 28081-G01 MODEL YEAR: 1994/1995 ISSUED: 01/04/94 REVISED: 07/12/95



SERVICE PARTS MANUAL

MEDALIST
ELECTRIC AND
GASOLINE VEHICLES

MODEL YEARS: 94/95

VEHICLES

MEDALIST FLEET GASOLINE
MEDALIST FLEET ELECTRIC

MEDALIST FLEET DCS ELECTRIC
MEDALIST FLEET FREEDOM GASOLINE
MEDALIST FREEDOM HP GASOLINE

MEDALIST FREEDOM ELECTRIC
MEDALIST FREEDOM DCS ELECTRIC
MEDALIST 4 CADDY GASOLINE
MEDALIST 4 CADDY ELECTRIC

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., P.O.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

EZGOLTLTN Service Parts Manual



. LIMITED WARRANTY

WARRANTY

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO YOUR
VEHICLE, CALL OR WRITE YOUR LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT.

THE USE OF NON E-Z-GO PARTS MAY VOID YOUR WARRANTY.

OVERFILLING OF BATTERIES MAY VOID YOUR WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTINGS (12 - 15 MPH) WILL VOID YOUR VEHICLE WARRANTY.

A WARNING A

ENGINE EXHAUST FROM THIS PRODUCT
| CONTAINS CHEMICALS KNOWN, IN CERTAIN
QUANTITIES, TO CAUSE CANCER, BIRTH
| DEFECTS, OR OTHER REPRODUCTIVE HARM.

HAT ' SR

ii Service Parts Manual EZEGOLIEITN



SECTIONS ......cccivieriininnrnsncnnisens o caeressssssssessssssssssniesens sesessneeass

GENERAL

INDEX

How to use the E-Z-GO Service ManUAL .............. cociviiiirvinriienticsnrsrerertresnes seesiesesssecesnessressssessssesamesssnes vii
California EMISSSIONS WAITANTY .......c.coceeierireiries cerririnrereeesreseesersscssseeneassesss stvessssreesssossesssessnesssssssan Back Cover
FUji ENGINE WAITANTY ...ttt et ernessreessesssee s see st e ranes sesseseresessaessasessarmnssesnsens Back Cover

lflustrated Parts Breakdown:
ELECTRIC
VEHICLE

lllustration Page No.
ACCELERATOR LINKAGE .........cooueereecerenieeens Al

* Accelerator Pedal

* Accelerator Rod
BATTERY CHARGER, TC® lll, 36 VDC ........... C-1
BATTERY CHARGER, POWERWISE™ ........... C-7
BATTERY CHARGER, POWERWISE™ + ...... C-13

GASOLINE
VEHICLE

Page No.

ELECTRIC/GASOLINE
VEHICLE

Page No.

BODY AND ASSOCIATED PARTS ...ttt ittt sstesisscnines ccrscrstsssssessessessesasssmesssansons D-1

* Bagwell

* Battery Racks

» Center Console
* Floorboard

* Hip Restraint

BRAKE LINKAGE. ...ttt sitcstinie st s esesssessaee st esassaes sesssessstsstesstesteasmeeseressessseasees E-1

CARBURETOR ..ottt reecsnes seeeeseneseens
CLUTCHES ...t ceenessensenenes

* Drive Belt
¢ Drive Clutch
e Driven Clutch
DIRECTION SELECTOR.....cccooecviirrreccieeeeecaenns I-1

DIRECTION SELECTOR ......ccocvvivimitiieinninincins orinsennennne
ELECTRICAL SYSTEM......ccccocvnniiiineisinnienenne K-t
ENGINE AND MUFFLER ......ccocoviirriiinnriiiens vensinecnie.

* Engine

* Muffler

¢ Oil Filter

* Spark Plugs

ENGINE AND STARTER MOUNTING ......ccccocvvues rverenccnnne

* Belt, Starter/Generator

» Adjuster, Starter/Generator
* Engine Guard

* Isolator

EZGOLIIERE Service Parts Manual




lllustrated Parts Breakdown:
ELECTRIC
VEHICLE

lllustration Page No.

FILTERED AIR SYSTEM ...cooiiiiiriiirciiicnieis vttt

» Air Cleaner

FRONT SUSPENSION .......cooiieircrirenireeenereris seerrrescresessaessseerecneens

* Front Axle Assembly

* Leaf Springs and Idler Assembly
* Hub and Spindle Assemblies

* Tie Rod Assembly

FUEL SYSTEM ...ttt iennssensisnnessnssssssenes

* Fuel Gauge
¢ Fuel Pump
* Fuel Tank Assembly

HORN AND LIGHTING .....ccocinviiiiiiiintintiins seiinisssesssnnssnens

* Headlamp

* Horn

* Rear Lamp Assembly

* State of Charge Meter
* Turn Signal Assembly

» Wire Harness

REAR SUSPENSION .......ccoconiiviririniicniinnens W-1 e,
SEATING AND BAGRACK .....coivviriiniiinriiiniens sessenssnssesneaessens

SOLID STATE SPEED CONTROL .........ccc..c.... Z-1
» Control Rod
* Mounting Assembly
* Solenoid
» Speed Control Cover
SOLID STATE SPEED CONTROL
(DCS MODEL ONLY) .coveviierremrmereercreerceneeenaes Z-5
 Control Rod
* Mounting Assembly
* Solenoid
» Speed Control Cover

STARTER/GENERATOR .......coovtiiiriectieiens vt

¢ Brush Holder Assembly
* Pulley
* Terminal Assembly

ENERAL INDEX

ke

GASOLINE
VEHICLE

Page No.

ELECTRIC/GASOLINE
VEHICLE

Page No.

iv Service Parts Manual

| —{~2} = m | TEXTRON |



I ~__ GENERAL INDEX I

lllustrated Parts Breakdown:

ELECTRIC GASOLINE ELECTRIC/GASOLINE
VEHICLE VEHICLE VEHICLE
lllustration Page No. Page No. Page No.
STEERING.......oouirtiit it eecet et te e ststssees saeeesesesssseseseesssssessstsssststantasens sesesesensssstssensesessssssesessensaes BB-1
* Rack and Rod Assembly
¢ Steering Wheel
* Tie Rod Assembly
WHEEL BRAKE ...ttt cttetceateaieseeecasestesesareste s satenens aeeeeeseeneesseneseeesesassenseesaneans CC-1
* Brake Assembly
* Brake Drum Assembly
* Brake Shoe Set
WHEELS AND TIRES ... oiiteeestesteeetreees ctestesiesesteseeessscssssssisessesasssestse seseesesessmessessessasenssssassesamses DD-1
* Tread Styles
* Tire and Wheel Assembly
* Valve Stem
* Wheel Rim
SPECIALTOOLS....... S S S eeessssessns crssecessmmsasssnnnnnas ...Page No.
SPECIAl TOOIS LISHING.....c.erieieirrierirtriestesereereries seesseteieresessesseseeseestessesesessenes sstescssemsessesuensosesssesseeans Appendix - A
ACCESSORIES ........ wrrsemmmanas cessmmmnnns seseeees S cesamanmnns sees cesssssssssnmsmsnennes Page No.
ACCESSOTY LISHNG ...veuviuiiiiiieeceesie et testsaetes strestestetesseeesesseaseeenessnssessssents sesstsasssessssssssssessessssens Appendix - B
ACCESSORIES ............ccceuuu. veresssssss sssssssenes rererrenneeas casnrrres ssssssssssssssssss ........ Page No.
ACCESSOTY INSLAIATIONS ....coeeieiiirreieeeciere et crercteserete e sn e s e s re st assesenes eeeetsaeeenteessaeseeananeeeanen Appendix - C
Divot Repair Kit (Sand Bottle)
Side Basket
Center Basket
Sun Top
Wheel Covers
Windshield
Mud Flaps

EZEOLEEE Service Parts Manual v



 GENERAL INDEX

Ashtray

Wheel Covers

Rear View Mirror

Four Bag Attachment (Medalist only)
Hour Meter

4-Caddy Conversion

4-Caddy Conversion Windshield
4-Caddy Conversion Sun Top
4-Caddy Convertible Carrier Kit

WIRING DIAGRAMS AND SCHEMATICS............... vessernnanens weeserreenasaanannans ...Page No.

Electric and Gasoline Vehicles

vi

Service Parts Manual

EZGOLEWTT]



| HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual is divided into several sections:
* GENERAL INFORMATION
¢ |LLUSTRATED PARTS BREAKDOWN FOR MEDALIST ELECTRIC AND GASOLINE POWERED GOLF CARS
* APPENDIX A

The first section, GENERAL INFORMATION, contains the following information:
* WARRANTY INFORMATION
®* GENERAL INDEX
¢ HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE MEDALIST ELECTRIC POWERED AND
GASOLINE GOLF CARS, contains illustrations and parts lists for all systems of your vehicle.

The third section, SERVICE ACCESSORIES AND SPECIAL TOOLS, contains a listing of E-Z-GO service accessories
and special tools and that may be purchased from the company to aid in the servicing of the vehicle.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

E-Z-GO manuals are revised annually to coincide with the model year change. The manual will cover all models and
model years stated on the cover page. Sections that remain unchanged have the last date they were revised in the
lower inside margin. New components that are interchangeable with the previous year are automatically revised and
the issue date is changed.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Body and Associated Parts located in the IPB section of this manual for its location)
and note the complete number shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list. Additional illustrations and parts lists with the same prefix indicate significant
changes that have taken place since the last issue.

EZGOLINET Service Parts Manual vii



TITLE TITLE

i\
/

ad \—\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

¢ Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

*® Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER
¢ | ocate the part number or description in the appropriate column on the parts list page. -

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service
Manual [28124-G01 (Electric vehicle) and 28125-G01 (Gasoline vehicle)] is available from the
E-Z-GO Service Parts Department.

viii Service Parts Manual EZGOLEIEN



ILLUSTRATED PARTS BREAKDOWN

EZGOLIEWE Service Parts Manual ix



ACCELERATOR LINKAGE Electric Vehicle

1 - INCLUDES ITEMS 3 - 32, 34, 36 - 40
2 - INCLUDES ITEMS 3 - 29, 32 - 40
20 - INCLUDES ITEMS 22 - 24
\\
:<
i
O °

DIRECTION SELECTOR

TO LEAD FROM

Page A-1 Service Parts Manual

EZGOLEWTT]



| Ellectric Vehicle

ACCELERATOR LINKAGE

TO LEAD FROM

DIRECTION
SELECTOR

31
35

EZGOLEIT

Service Parts Manual

Page A-2



| ACCELERATOR LINKAGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25870-G03 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 32, 34, 36 - 40) ......c..cucu........ 1
2 25870-G05 PEDAL BOX ASSEMBLY, DCS MODEL ONLY

(INCLUDES ITEMS 3 - 29, 32 - 40) ...ecvieereeeeeeeeeecee ettt seseeseseeeseeee e e s s snesnennas 1
3 00550-G2 NUT, LOCK, 1/4 = 28.......eooeeeeeerteeeteeeecee ettt ne st sste s e e s seeeeae e s e 1
4 00532-G4 NUT, LOCK, 5/16 = 24 ...ttt reseete e ee e s s e e ensanen 1
5 00684-G6 SCREW, #8 = 32 X 3/4 LG ..oceeeieeeereeectesie e stre st sr et et eeee e e sseessvessenanes 4
6 00982-G01 SCREW, #4 = 14 X 5/8 LG. «..eeeeeeeeeeteeeeeeetecteetee et seesee e eeeestesnaaaen 2
7 .
8 00983-G01 NUT, SELF THREADING .......ccteoteeecreereetceeceee et eeest et eesees e eeen 2
9 00984-G01 SCREW, #8 = 10 X 1/2 LG oottt et es e seteesaee e 4
10 00486-G2 SETSCREW, #8 - B2 X 1/8 LG cueeeeteeeeeeceeceeeeeececeteette e eean e s 1
11 00986-G01 PUSHNUT, 19/84 LD. ...ttt ee e e e s anesanen 1
12 10385-G4 YOKE, CLEVIS (ADJUSTABLE) ......ceioeeeeeeeteteeeeeeesenst e e aes 1
13 10386-G3 PIN, CLEVIS, 5/16 X 15/16 LGi.....eoeeieeeevtereeeceeerectie e eeeeeeeeesseseseen 1
14
15 10387-G3 PIN, COTTER, 3/32 X B/4 LGi...oeeeeeeeeeeeecreeteer ettt st see e eeen 1
16 17677-G1 RETAINER, SPRING ......c.oociieereterctrceee sttt st et e e 1
17 17677-G2 RETAINER, SPRING ......ooiivteieiereireeerentnee ettt seeseesenanens 1
18
19 17979-G1 BUSHING, ACCELERATOR ROD .......ooieeieieeectereeese et ee e 1
20 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 22 - 24).............. 1
21 |
22 16409-G1 RIVET, OVAL, 3/8 X 15/32 LG vttt et s s 6
23 27512-GO1 PAD, ACCELERATOR PEDAL ....c..ooectreeeeceevretretr e s 1
24 * PEDAL, ACCELERATOR .....ooricierieereeenrestetee st srsneesre e ene 1
25
26 25853-G01 PEDALBOX AND COVER (SEAL AND BEARING) ......cccoevveeererireerereenenns 1
27
28 25854-G01 INDUCTIVE THROTTLE SENSOR ......coovtireiece et eeese e 1
29 25859-G01 ACCELERATOR ROD ...ttt reenene e sesesessas s semeen e e eeeeameeeeeen 1

Page A-3 Service Parts Manual EZGOIENE




ACCELERATOR LINKAGE

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 25861-G01 SWITCH, MICRO.....o oottt s e ee e ene s s sneeneanens 1
31 25879-G03 WIRING HARNESS, PEDAL BOX ASSEMBLY..........coooueecmeereereeesereseenenn. 1
32 26551-GO1 PLUNGER ......cocuicrimeecnenerestnsnsssse s st ssas s st sseses s oe st ses et asseenens 1
33 25861-G02 SWITCH, MICRO (DCS MODEL ONLY) ....cvurveeeeeeeeeeeseeeeeeeeereeeeeeesseene 1
34 26969-G01 CAM, PLUNGER ...ttt ettt st e et ee e esaesse s e e 1
35 25879-G04 WIRING HARNESS, PEDAL BOX ASSEMBLY (DCS MODEL ONLY)........ 1
3 | 70116-Go1 BRACKET, PEDAL .....ceurcureereansrneassesssseseseeeenss s sessesesesssessssesseesressesse 1
37 70134-G01 PIN, PEDAL PIVOT ....cotitetectectrrtereecteieeieeetcer s se e st s eeee s e eeeeeesene e 1
38 17255-G1 WASHER, TEFLON, 1/32 X 5/8....cvuvueeueeeeeerceeceressessesessteesesesseessseseseesens 1
39 73046-G01 SPRING, COMPRESSION.......coiiivrerteeeceicee sttt eeeeee et eseeeseassressees 1
40 17838-G1 BUSHING .....coeuirtrieincnrinnestsssi e s eesa st st eses e ss et eneseesaseseannens 3
41
42 00715-G2 BOLT, 5/16 - 18 X 5/8 LG. weueurevcurerrrrsstneeaeesesesssesseesesssssssssseseseeseeeseeseessesen 4
43 70135-G01 COVER, PEDAL PIVOT ...ttt tste e eeesvcseeses e ssse et s emeseeesesee e e sensans 1

(=>4 —{= | TEXTRON| Service Parts Manual Page A-4



ACCELERATOR LINKAGE

Gasoline Vehicle

318v0
HOLlvH31300v

e

~
~
~

S

— XN

y/ \@/////\// R /\4\
SSINHVH | C

ONIHIM

$9 - 29 SW311 S3ANTONI - 19
11 -6 SW3Ll S3ANTONI- 8
9% - ¢ SW3LI S3ANTONI - |

EZGDLENTN

Service Parts Manual

Page B-1



| Gasoline Vehicle ACCELERATOR LINKAGE |

EZGOLEWT Service Parts Manual Page B-2



| ACCELERATOR LINKAGE

Gasoline Vehicle

Hhie

INCLUDES ITEMS 49 - 54
INCLUDES ITEMS 62 - 64

48 -
61 -

Page B-3

Service Parts Manual

EZGDLEALTET



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR LINKAG

S

e

E

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72062-G01 ACCELERATOR PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 46)............ 1
2 70116-GO1 BRACKET, ACCELERATOR PEDAL ....couveeeeieeeeceeee et eeeeerevvess s e e 1
3 25853-G02 PEDAL BOXAND COVER ......oootitreeeeeeceeeteneeeseneseresste e e sene s e e 1
4 00487-G3 SETSCREW, 1/4 - 20 X B/8 LG ...oeeecrereereeeeee ettt eee e eseesanesses 1
5
6 00984-G01 SCREW, #8 = 32 X 1/2 LG ettt et s s see s e s s e e amead 4
7 10387-G3 PIN, COTTER, 3/32 X B/4 LG. oottt etesess st e e e e eeeeeeen 1
8 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 9 - 11).............. 1
9 16409-G1 RIVET, OVAL, 3/8 X 15/32 LGi. woevuereeeeeveereeeeseiee e steere et seee e eees 6
10 27512-G01 PAD, ACCELERATOR PEDAL ......cooiiciierecreieceteeeeecet s s e e 1
11 70125-GO1 PEDAL, ACCELERATOR ......ccceiteercteeeeree ettt eess st 1
12
13 00684-G6 SCREW, #8 - 10 X 1/2 LG ..ottt eese et eas st e e e s e e ee s senas 4
14 17838-G1 BUSHING ...ttt ee e eeseba e ess st st ser s e e e e se e see e s 3
15 70134-G01 PIN, PEDAL PIVOT ...ootiiriictinieirrseesetenseeeessete et seeessenssesteesaeeessesesnnes 1
16 00986-G01 PUSHNUT, 19/B4.......oo ittt e sss s ssst st e esen s ae e enen 1
17
18
19 25861-G01 SWITCH, MICRO...... oot csvesstresse e st s s e st seme s e seseteseeneamens 1
20 00982-G01 SCREW, #4 - 14 X 5/8 LGi. c.ceeeeeeeeeeeeteeresieeeeeeeestsstt e e st eseeeaeesees 2
21 72201-GO1 WIRING HARNESS, PEDAL BOX......ccccovvvveeirenennens ettt r e ereserrareresnanaes 1
22 72065-G01 CABLE, ACCELERATOR (WITH NUT) ...ccurevnveeeiieceiecriet e eeeeneee s e e 1
23 72198-G01 CAM, MICRO SWITCH.....cceecieceecreteeee et eetee et see e s st seseeeeseesseenenn 1
24
25 72199-GO1 BRACKET, PIVOT ....iriierctrctirreeeresctrensese et essresssts s e e s ssses s et e eneen 1
26 72066-G01 CONTROLARM .....correrieee et eesseese s eesaesstssasssteeeseeneneeaanesenes 1
27 25768-G01 PIVOT ROD ... cirtirstinitrriereeeresteetreeseeseses e ssse s ssaessees s e sesenoneseeeeseseeasans 1
28 14390-G1 NUT, LOCK, 3/8 = 24......eeieeereeeeeeeeieets e eess e st st see st assen e eesnensemen 1
29
30 73046-G01 SPRING, COMPRESSION ...ttt et ee e neeeseeee s 1

| =>4 ] = | TEXTRON| Service Parts Manual Page B-4



| ACCELERATOR LINKAGE - Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 17677-G1 RETAINER, SPRING .........coooeectreeetrreiresestee e ress et cee e e enes 1
32 72072-G01 ROD, ACCELERATOR .....coriiecteeeecternrttstsenre et ee e sestsesesne st eesen e 1
33 17979-G1 BUSHING, ACCELERATOR ROD .....c.coiiciemritnreecteeere e 1
34 00532-G4 NUT, 5/16 = 4.ttt ettt 1
35 10386-G3 PIN, CLEVIS, 5/18 X 1 LG .cureeerceeereeeerecintnersstseeeesssesae e 1
36 23860-G1 BEARING ...ttt sttt st 2
37 24621-G1 WASHER, NYLON, 5/16.....ctiieueteeiictrenteeeereste et et saesees 2
38 17255-G1 WASHER, TEFLON, 5/16 .....oveeeeiieeceeeeiecrctereees e sesse st 1
39 12064-G1 PUSHNUT, 1/4 ..ottt tstses st s e s 1
40 01009-Go1 NUT, NYLON, 5/16 = 24 .....cuiiiiceieterertnesee sttt ses e 1
41 14390-G10 NUT, LOCK, #10 - 24 ...ttt ses e s e sneened 1
42 10385-G4 YOKE, CLEVIS ...ttt vt 1
43 00550-G4 NUT, LOCK, 5/16 = 24........oeeieiccreererese sttt sttt eaen 1
44 72074-GO1 LINK, CONTROL ARM.......cooiiiitriteirtrcretetnreste et ses e enesesees s eseseesea 1
45 72225-G01 BOLT, SHOULDER, SOCKET BUTTON HEAD.......c.ccceeteeieeeeeerecececenene 1
46 17677-G2 RETAINER, SPRING ......ccoooiiiiteieerrrcrnntstse st s e es s snenssnees 1
47
48 25690-G01 GOVERNOR BELLCRANK ASSEMBLY (INCLUDES ITEMS 49 - 54) ............... 1
49 25765-G01 BELLCRANK, GOVERNOR.........ccccteiiietnrirtertre et eses e snesenas 1
50 24479-G1 BALL, BALL JOINT ...oeeiireicntecreereetsseseestesessnenesessee e s ssessesessenessesssssesens 1
51 00734-G5 NUT, LOCK, 10 - 32.....coieiririricececreenenecseseeennaeas e e e e 1
52
53 22751-G2 BRACKET, GOVERNOR .......coitieeienterrereeeste s sesstesteseseseesneseeseesaes 1
54 14390-G4 NUT, LOCK, 1/4 - 20.....cuiviriiiiiieerietetereceeteseee e e e snssaessaeseeseessnennennes 1
55
56 00491-G4 SETSCREW, 1/4 - 20 X 1/2 LG...oeouereiriirinenerceiereieeseest et s raessesas e sae s aes 1
57 25738-G01 SPRING, GOVERNOR TO ACCELERATOR BRACKET .....ccccovrveemreseeeeeeennee 1
58 25653-G01 BRACKET, ACCELERATOR CABLE........ccovetereteerir et 1
59 * WASHER (PROVIDED ON DIFFERENTIAL)......cooerirrrecreeeeee e cceecreenned 2
60 * NUT (PROVIDED ON DIFFERENTIAL) ...c.veveestetrereeneeeeeeeetresesae e eeneeenesseens 2

Page B-5 Service Parts Manual (=5 { = | TEXTRON|



‘| Gasoline Vehicle

T

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR LINKAGE |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 62 - 64)....... 1
62 14390-G1 NUT, LOCK, 3/8 - 24.......eeeeeeerteecertte e ere e s snssst s st e see e st 1
63 25655-G01 BRACKET, BELLCRANK ......ccoeterreeieeeereeeeentee s stsest s e e eee e 1
64 25763-G01 PIVOT, GOVERNOR ..ottt se s e e st tees e seseeeeeaeas 1
65
66 00565-G8 WASHER, LOCK, 5/16....cciiieireieciereieeseeeteieescee st st eeeneeset e ceeesesassenesssnesand 2
67 00276-G6 BOLT, 5/16 = 24 X 3/4 LG ..ceeeeeeeereeeerecrsereresseserssne st s se st es e e e e e eane 2
68 00526-G4 NUT, #10 - B2 eeerrretrvetcctsesernersseesstse st e et e s e s s ae s neseneeee s assenesaseessneen 2
69 25737-G03 LINKAGE ROD, GOVERNOR..........ooocteeieceenreeteeieseceesr et sestse e et eese e seeeeen 1
70 25737-G01 LINKAGE ROD, CARBURETOR (COMPLETE) .....ccoevtveieeerecrenreeree e 1
71 25737-G02 LINKAGE ROD, THROTTLE (COMPLETE) .......ccoevmririerineieeerecereee e eeee e 1
72 14390-G1 NUT, LOCK, 3/8 = 24 ... eereeseeerteeteeereestseretssstee s sesese s s esessesse e ssaneeeneenn 1
73 24465-G1 SOCKET, BALLJOINT ...ttt ceerrrrere e rceesesnertrcseeesesssesesssesee st seseneseeeseesmeeend AR
74 25760-G01 BELLCRANK CARBURETOR LINKAGE ........ccccecovetenteeieeecree e 1
75 00414-G8 BOLT, 174 - 20 X 1 LG oeecerreeereeeeeereeieverreenestesessesessressessssssmseneeseoesseneseeeese e 2
76 72197-GO1 PIVOT BRACKET ....oeieeceneeeeeie e rertssessanes e eestesrasebaesenssanssss sessesssssaeenees 1
77 14390-G4 NUT, LOCK, 1/4 - 20 ...ttt ie st sees e csansas e esessas st e b s s e aee 2
78 00715-G2 BOLT, 5/16 - 18 X B/4A LG cveiieeieeecceeeceeetreetc e e eeeete st s e s e e s eenee e 4
79 25693-G04 CHOKE CONTROL ASSEMBLY, COMPLETE (WITH NUTS) .....ccovevemecrineanen. 1
80 00568-G4 WASHER, LOCK, 9/16....cctiieitiieeirrrrieceeerieesteessnessnesseresssessst e eneessstassenenaseeenen 1
81 00545-G4 NUT, 9716 = 18 . ettt rt e e e bessess st st s e e e e 1
82 00544-G4 NUT, B5/18 = 24 .....oeetesetretesrtrssee e senrsesteseses s e e se s ss e sar s sa e s s enennessnenesanees 2
83 26728-G01 BRACKET, CHOKE........ oottt rtee e s e rrenesets e sns s s s enessrssane 1
84 12064-G3 PUSHNUT, B/16 ... iercreerresveeiieteiterieseesessseressesessesssesenessssssss s seessssnessneens 1
85
86 72154-GO1 ADAPTER, CHOKE CABLE.........ccooceiiteriirecetenreectteesteeereseeessesssss s eeeseeessnnenns 1
87 72155-G01 RETAINER, ADAPTER .......ooiiieierntreircsreettsesteesre e eseesntse s s ne s st e e e an 1
88 70135-G01 COVER, PEDAL PIVOT ...t seitniinrcrnressssessseessessser s sbe s sss s e eessmessmnneson 1

EZGOLELE Service Parts Manual Page B-6




BATTERY CHARGER, TOTAL CHARGE® Il Electric Vehicle

1 - INCLUDES ITEMS 3 - 95
34 - INCLUDES ITEM 35
53 - INCLUDES ITEMS 54 - 56
57 - INCLUDES ITEMS 58, 59
70 - INCLUDES ITEMS 71 - 80
87 - INCLUDES ITEMS 88, 89

Page C-1 Service Parts Manual EZGOEIRE



BATTERY CHARGER, TOTAL CHARGE® lli

o

Electric Vehicle

TERMINAL BLOCK

MOV 1

AMMETER

BLK

AC CORD

Jommmmmmm s e

——— e ——— e — \—/

CIRCUIT
BREAKER

RANSFORMER

T

FUSE BLOCK

HEATSINK

Page C-2

Service Parts Manual

EZGDLEARTT]



BATTERY CHARGER, TOTAL CHARGE® Il

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 26984-G01 BATTERY CHARGER ASSEMBLY, TOTAL CHARGE® IIl, PORTABLE

36V, 10 FT. DC CORD (INCLUDES ITEMS 3 - 95)....ccccevvieeieeiecreiseeeeeeeseeeseesenes 1
2
3 19096-G1 TOP COVER ...ttt te st ss et s s e e sa s e ee s eeneemand 1
4 24919-G1 CHASSIS ...t csat ettt et ee s e eeeene e renne 1
5
6 * LABEL, OPERATING INSTRUCTIONS (SERIALIZED)............cocecvevrnnn.. 1
7
8 17077-G1 CAPACITOR (WITH MOUNTING BRACKET) ...cuovuiveeereerrereeieeeeeeeeee e 1
9
10 00372-G4 SCREW, #8 - 32 X 1/2 LG ..ot cstessssstsesms e sesesesaee e 2
11 00565-G4 WASHER, LOCK, #8 .....oocieeireieeereneieeeeevsteesessereeesssesressessssseresseseseeesenn 2
12 00526-G1 NUT, #8 = B2ttt rerar et se et esseeeseee s e ae s smenend 2
13
14 18768-G1 HEATSINK ..ttt s e e esass st e e s s e s b e e s e e e e 1
15 18488-G1 DIODE, SILICON RECTIFIER .......ccteiieieccveterresecteeecnes e s sst s e se e neeeees 2
16 00567-G7 WASHER, LOCK, 1/4 ...t et eernreerecstessess e sssesssesstseenesameseeen 2
17 00532-G2 NUT, 174 - 28ttt ts et es s s e st bt st s e e n e et e eeen 2
18 11572-G2 NUT, PLASTIC EXPANSION ......cccoteterteeitieecceeeer et e s sseeeeeseassaeend 3
19 00525-G5 NUT, #6 = 32ttt rrees e re et e e s s s s et s s s nesssetesesnesemeneenn 2
20 00138-G3 SCREW, #6 = 32 X B/8 LG ..ceerreeiecieerecrierte ettt sae s ere et s e seeenen 2
21 |
22
23 00567-G3 WASHER, LOCK, #6 ...cueerierierieceerrtrsesreerseeseecessnssteessssssesssssaresnsssnseessenns 2
24 00525-G5 NUT, #6 = 321 eeetrtcriercereeeceeesreseteesste s eene e s sast s te e semenesnse s saesanessand 2
25
26 00512-G7 SCREW, SELF DRILLAND TAP, #8 X 7/8 LG...ccoveeveeeeieeeeeeereeeeereeeeeened 3
27 00378-G4 SCREW, #10 = 24 X 1/ 2 LG eeieeiiieeieceeetreeeeeeieenteeseesnecsseesreesseeeseseesenaes 1
28 00526-G3 NUT, #10 = 24 ... eeeerccecrreeertee e ee e rree e sttt s s eeeeesameese st eesameenaseeand 1
29 00565-G5 WASHER, LOCK, #10 ...cocerreeecerteecieceeeiecnreceeetsssr e essesesssses e ee s sne e 1

Page C-3 Service Parts Manual (=>4 ={ = | TEXTRON]




| Electric Vehicle

BATTERY CHARGER, TOTAL CHARGE® Il

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

i

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
30 00565-G3 WASHER, #6 = 32.....ecceeirerereerree st se et s s e s st e e e e e e eens 2
31 26320-G01 VARISTOR, MOV .....ouiiicicietieerteeeeeseeteeree e cse e et s see s eee e e e e seeeeens 2
32 26962-GO1 TERMINAL BLOCK ......coiitiieececeertetere st sseste st s eesaoes 1
33 00987-G06 SCREW, #6 = 32 X 3/4 LG. ..coceeeeirereneeeieie ettt saesat st e eeeeeeeeenens 2
34 24243-G1 AMMETER (INCLUDES ITEM 35)....cccuteinteeeceererereeieceereeese s seeeeeeaeeeneens 1
35 * BRACKET, AMMETER ...ttt entereesee e e ae e 1
36 00525-G5 NUT, #6 = B2....eiiiiiicrettererte et ester et esse e e e s st seme et e s e e e eeeene 2
37 00565-G5 WASHER, LOCK, #10 ....eiieeieteertrreeeesrteieteee et csees e sse s ee e s 2
38 00526-G4 NUT, #10 - B2ttt et n ettt er e eme e e e seeeeeenene 2
39
40 19952-G1 WIRE ...ttt ettt et s s r et s et st s e e e en e eee e 1
41
42 00372-G3 SCREW, #8 - 32 X 3/8 LG. .cucrtruiererertrintetsteetesteeeneeeeressssesn s snesaessessenens 1
43 00565-G4 WASHER, LOCK, #8 .......coiiriiiimireetrererieneeeertesre st eeesesss s s e s esenne 1
44 00526-G1 NUT, #8 = B2... et rree et s e et bae s escssr e as s et ses e e ne s ean e s 1
45
46 19372-G8 TRANSFORMER ..ottt esr et ar et s 1
47 11027-G2 NUT, LOCK, 1/4 = 20.....e ettt ests e s s st e s 4
48 00414-G5 BOLT, 1/4 = 20 X 5/8 LGi...ccrrereeereeeteereceiecrsrtesesse e seecreseessessessensssssesend 4
49 19388-G1 AC CORD ...ttt sttt te st sere b e be e ne e sas 1
50 13557-G2 STRAIN RELIEF, PLASTIC (AC CORD) .....ucoteeeeecieecieeeee et seeanes 1
51
52
53 18747-G1 DC CORD ASSEMBLY (INCLUDES ITEMS 54 - 56) .....c.cooeeemereerrenrerenne.nd 1
54 * DC CORD ...ttt ettt st ne b s e r e s aeane 1
55 28030-G01 CONNECTOR, CONTACT KIT ..ottt eres st s s e 2
56 27815-G01 CONNECGTOR ..ottt eetec et n et st s st ees 1
57 18972-G1 CHARGER RECEPTACLE HANDLE KIT (INCLUDES ITEMS 58, 59)........ 1
58 * HANDLE, HALF, L.H. .ottt et ee s st 1
59 * HANDLE, HALF, R.H. ..o e st st 1.

EZGOLZTNE Service Parts Manual Page C-4




| BATTERY CHARGER, TOTAL CHARGE® Ill

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

60

61 00647-G8 SCREW, STAINLESS STEEL, #6 - 32 X 29/32 LG. ..ouoveveeeeeeriecreeereen. 2
62 00647-G3 SCREW, STAINLESS STEEL, #6 - 32 X 3/8 LG. ..eceeveeeeeeereeieceeeeee s 2
63 13521-G5 NUT, LOCK, #6 = 32.....ooriicireescn et cesrrsesee e sse et snnenee 4
64 00650-G2 WASHER, #5 ...ttt e st s 2
65 20628-G1 LABEL, CAUTION.......ccotrtitiieecmrrcereence e estetessese s et se s saeenenans 1
66 13557-G3 STRAIN RELIEF, PLASTIC (DC CORD) ...ccoeeiivitnteeeteeeeere et 1
67

68

69 00614-G4 SCREW, SELF DRILLAND TAP, #8 - 18 X 1/2 LGi..ccovvvereeeeeevereneeeeevevee 10
70 19950-G1 ELECTRONIC MODULE ASSEMBLY (INCLUDES ITEMS 71 - 79)............. 1
71 27417-Go1 MODULE ...ttt et sesse e s s s s e s 1
72 19459-G1 BRACKET ...ttt st e s e e aas 1
73

74 27877-G01 SPACER, SUPPORT .......cicieereenrercreetresssestsece et s st saess e 4
75

76

77 32519-GO1 WIRE ..ottt st 1
78 19949-G1 WIRE ..ttt vt sa e nend 1
79 19954-G1 WIRE ettt et r e 1
80

81

82 19360-G1 SPLICE, WIRE, CLOSED END .......cccoocitrtntrieeteete et 2
83 19363-G1 FUSE BLOCK ...ttt sas e sns e ssesn et se e esene e 1
84 19361-G1 FUSE, 15 AMP ...ttt st assa s e ene s saas 1
85 19434-G1 LABEL, IDENTIFICATION .......ooioiiercrtetrnntrcneenrescneenresesceses e ereseenes 1
86 19441-G1 WIRE ..ottt ettt st e s s e st erne e 1
87 19362-G1 CIRCUIT BREAKER, 50 AMP (INCLUDES ITEMS 88, 89) ......c.cccevevvevennne.. 2
88 00559-G5 WASHER, #10....o ittt cseesee sttt 4
89 00526-G4 NUT, #10 - 32 ...ttt e et eneeaneanan 2

Page C-5 Service Parts Manual EZEOEITEN



| Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BATTERY CHARGER, TOTAL CHARGE® Il

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
90 00565-G4 WASHER, LOCK, #8 ...ttt ettt et 2
91 00526-G1 NUT, #8 - B2..eeieectrcrenr ettt e sa e st se e 2
92 00372-G6 SCREW, #8 - 32 X 3/4 LG cviierrereneererteercretsase ettt sienns 2
93 00372-G5 SCREW, #8 - 32 X 5/8 LGi. ....ceeueericcrertrertetreneestesessesee e sessesessesesecssensens 2
94 00565-G4 WASHER, #8....oeiiirtitr sttt e crb e s 2
95 00526-G1 NUT, #8 = 2.ttt ettt se e sa e 2

EZGOEEE Service Parts Manual Page C-6



| BATTERY CHARGER, POWERWISE ™ Electric Vehicle |

TRANSFORMER
WIRE

©
Irs)
I L}
| »
P =
S 5
[92] -
zg Q0 &
< TxAn [m}
o W= 2
- 283 3
xOa@ b4
<
<t
©
/c')

Page C-7 Service Parts Manual EZG0OLEUTT



”LEIe(_:_!_r_‘ic Vehicl BATTERY CHARGER, POWERWISE ™

BLK FROM
TRANSFORMER

EZGDLEIT Service Parts Manual Page C-8



Electric Vehicle

—

ATTERY CHARGER, POWERWISE ™

HIWHO4SNVYHL WOH4 M9
adO0 Ov Nod4d X149

Q409 Jv WOHd LHM
ayvod T0HLNOD WOHH NHO
advO8 TOH.LNOD INOH4 NHg

140d @402 0d

HIWHOASNVHL

HIOHVHO 40 LNOHA

NOILVTIVLSNI
a4dvosd LNdNI H3IM0d

NOILVTIVLSNI
©37 HINHO4SNYHL

ivi3a
ONIANNOYD

H3IOHVHO
40 INOYA

1d0d
ado9 ov

)

ado2 v

SNOILOINNOD
ayvod T0d1NOD

ado2 od
NOYd4 d3d oL g

a4dvog LNdNI H3MOd
NO NHd OL1 NHg

advodg LNdNI H3IMOd
NO NHO O1 NHO

ANISLVIH NO
dind 1vdI4103713 Ol a3y

\/n_m<om_

TOHLNOD

EZGOLEUTT]

Service Parts Manual

Page C-9



ctric Vehicle

MNIS Lv3H

ay02 od
WOYd LHM

%14

\é’\?/

\/zo_.E._._ﬁmz_ H3ALINNY

vi

SISSVYHO

BATTERY CHARGER, POWERWISE ™

NOILLYTIVLSNI MNISLY3H

adod oa
oLX1g Qadvosd LNdNI
HIMOd LV AV13H NO

N3dO ATIVINHON OL
Qyvod LNdNI

J 7 HIMOd NO dX OL
HOLIOVdVYD OL
g HOLIOVYdvO OL
ATgW3SSY 3d0Ia Ol
ATgW3SSY 3001d OL

LEte

(3
3

I
I

Page C-10

Service Parts Manual

EZGDLET



BATTERY CHARGER

POWERWISE ™ Electric Vehicle

=

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G01 CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2-58.....ccovvevvveenen. 1
2 00372-G3 SCREW, #8 - 32 X B/B LG. .ureerrrerereeeeenereseeeneenesessessssssesseeseseseeessessssssens 1
3 00372-G4 SCREW, #8 - 32 X 1/2 LG oottt sttt s e esese s sne s 4
4
5 00378-G4 SCREW, #10 - 24 X 1/2 LG cueererrrereteeeeeeceeerereseeeee e etesee e e eeees e 2
6 00414-G5 SCREW, 1/4 - 20 X 5/8 LG oottt sttt e e ees e s s e e s ans 3
7 00513-G6 SCREW, #8 - 18 X 1 3/4 LG wcuevveereeeereeeeeterereeeteiee st es st eses e eee e e 2
8 00526-G1 NUT, #8 - B2...eeeeeeettreeisietseretrssse et ses st ss s s s e e s e s e anes e sens 5
9
10 00526-G3 NUT, #10 = 24ttt s s et e an e e 2
1 * NUT, #10 = B2ttt et e et st e st e e e et eeestesesessarneaseeenaes 3
12
13 00559-G3 WASHER, #6 ...ttt seeces et sbt st s s s eeeoe s e e e enesaneessean 3
14 00559-G4 WASHER, #8 ....coveetrieirierrerrereessseteeesesere s e st sssses st es e e seseeeeeseeseenes 12
15
16
17 00565-G4 WASHER, LOCK, #8 ......ouoeeeeiricceernrsaeteees e eceesesesesesesesesssssssstsseeeneeesesessend 5
18 00565-G5 WASHER, LOCK, #10 w..eeeierreeeeeieceeeeee st ssastssese s eene e essees 4
19
20 00614-G4 SCREW, #8 - 18 X 1/2 LG cuuveereeeeeeereteereeeeeeseeeececsesesesse s seeseeesesseseseeenenaed 6
21 00771-G6 WASHER, NYLON, SPECIAL.......coiteereieeeeceieeestee st e eseseseeeeeeessseeseeend 1
22 00969-G01 SCREW, #8 - 32 X 3/B8 LG ..ot ittt st e e e et e e e sena e 3
23 00984-Go1 SCREW, #8 - 10 X T/2 LG, cueereeeeeeeeeceeeee ettt ee e e eeeseseaessae e s eens 2
24
25 * WASHER, BRASS, #7100 ...cueei ettt eeee s e et s e e seeeeenaenenaen 4
26 01005-GO1 SCREW, #6 - 19 X 5/16 LG c.cucueeereeerrereeeceeeeseetesesevesste s seene s sesmesene 3
27 11027-G2 NUT, LOCK, 1/4 = 20 c..cuemrereerrireeeseeeetsiereseeeeesee s ssassesss s ssssssssesassssens 3
28 11572-G3 NUT, PLASTIC EXPANSION ........utrreeceiecitieeeee et s e seneesseseeemeesand 2
29 13557-G2 STRAIN RELIEF, AC......eetretecirstececerssr e seeaesseessnessessatssseeeseseneenmeoend 1
30 13557-G3 STRAIN RELIEF, DC .....cooceeiiieiieceerreeertt et ceereee e eeese s s sees s s e s eeeseaesnne s 1

Page C-11 Service Parts Manual EZEGOEIE




| Electric Vehicle

BATTERY CHARGER, POWERWISE ™

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

| 74 = = ]TEXTRON

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 19388-G4 CORD, AC ...ttt res s st s et s bt s s et e e e et e s eteeeeae st esnen 1
33 22589-G2 WASHER, SHOULDER ...ttt cseeee ettt e 1
34

35 25977-G32 WIRE, 47 ...ttt st ee e e este s s e eser e ste s b smaessnte st eeseneeeneenn 1
36 26979-G01' BRACKET, CAPACITOR .......ooieeeeeeeeeieeetesteeseesseetsst e e s eee s sesees e 1
37 27877-G01 SUPPORT, SPACER ...ttt reee et saes e s e s e seeeeeen 4
38 28091-G01 LABEL, FRONT ....coiivtiitirtrrreeeieeereereetssebe s e e sseesase s eseenseseneeseansseesensanes 1
39

40 * COVER ...ttt r et rte e e saesaes e sa e b st st e ee s e e ees 1
4 * CHASSIS ...t sae s st s s s s eneeeessesemene e 1
42 28102-G01 HANDLE .......ooiririrttnetistenree st seneeeassebesssteessresse s sasesssse s e eeseessmeneenessenens 1
43 28103-Go1 TRANSFORMER ...ttt ccteeteee e esreses s e see e s sons s e s smnesneenns 1
44 28104-G01 HEAT SINK ..o eerrtrcrttrseesstssterr s e resseses s besse e rsesssts st s srssesemneseneesennes 1
45 28105-G01 AMMETER ...ttt rts et et s e e ssessnsesss s e e s se e s st s s st e mne s 1
46 28106-G01 FUSE, 5O AMP........o ettt vt eetestre e reesaesbeesaesaressessss s s ssts s s s e anend 1
47 28109-Go1 CAPACITOR ...ttt certesrasesteesesesee s saeses e e se e sreeseanesst e e sme s nn e 1
48

49 28110-Go1 CLIP, ELECTRICAL ....coorttreiteerterieesinereesreeesteseeresseesssesaserssssessnseenssesseesnen 1
50 28111-G01 SUPPORT, CONTROL BOARD.........cociiriceierceeeieener e ieeeeeeeeseeseseeae e 3
51 28112-G01 DIODE ...ttt sree s st e rre e s see s s e e sseesebes b D e ne e nes e e s s sseseseaeenne s 1
52

53 28126-G01 BOARD, CONTROL .....coiiicriretrcnecneessteriereeesereesasessesesssesesnesssssss e s sanes 1
54 28126-G03 BOARD, POWER INPUT ......ooieertetrtee e e srceearesss e sstesnssenens 1
55 28136-G01 TOP LABEL, VENTILATION......ciciitiiieerierereeieenseeeseesesrecsreresarssssesessesssseenns 1
56 28136-G02 TOP LABEL, CORD CONDITION ......occveriireieeecresecesceeseneseereessreseseessseens 1
57 17618-G1 CLAMP, NYLON .....oicieirtrinteserirsteestssssineasesesaressssesssssssesssssessssesssnssssersans 2
58 28137-G** DC PLUG (COMPLETE).......tceeeeeeceiererreeceeeestveee s stee s neee s eeesssnsessssnesenns 1

Service Parts Manual Page C-12




| BATTERY CHARGER, POWERWISE ™ + _Electric Vehicle

TRANSFORMER

o]
w
1

o
m o
2 s
T i
% =
[T j
h = (93]
Z o0 w
< (' fa fa)
o L S
= oOZ< 3
woo (&)
rom p4
-

<

<
[=0]
(3]

Page C-13 Service Parts Manual EZGOLEWE



I Electric Vehicle BATTERY CHARGER, POWERWISE ™ +

BLK FROM
TRANSFORMER

55

42

EZGOLETT Service Parts Manual Page C-14



Electric Vehicle

BATTERY CHARGER, POWERWISE ™ +

NOILVTIVLSNI
Qdvog LNdNI Hamod

aANNOYH OL NHD

HIWHOISNVHL WOHA4 M9
Qd09 3V NOH4 1HM
HIWHOASNVHL WOHA M9
adOO Jv WOY4 X4

advod TOHLINOD INOHA 13A
ddvog TOH1NOO WOHd NHO

ddvod TOHLNOOD NOHA NHg

NOILVTIVLISNI
937 HIWHOJSNVHL

1HOd @400 0d

HINWHOJISNVYHL

H3IODHVYHO 40 INOH4

Tvi3da
ONIANNOHD

HIDHVHO
quzomu////,
1HOd
Q4o oV
Q409 oV
/ T OLNuD
e

SNOILO3INNOD
dyvod TOHINOD

ay09 0a
WOH4 a3d oL X1d

addvog LNdNI H3MO0d

NO T13A OL13A /@\

advog LNdNI H3amod

NO NYg Ol N4d4 \%\
advod 1NdNI H3Mod
NO NHO O1 NHO
ANISLVY3IH NO

di1d TvOId.10313 01 d3d y

\/ advod

TOHLINOD

(=t~ o= [ TEXTRON|

Service Parts Manual

Page C-15



ic Y_ehicle

tr

— NOILVTIVLSNI H3LINWNY
[

ANIS Lv3H

SISSVYHO
14

ad09 od
WOHd LHM

N\
\J

BATTERY CHARGER, POWERWISE ™ +

NOILVTIVLSNI MNISLVY3H

Qayvod LNdNI
H3IMOd LV AVI13H NO
N2dO ATIVWHON O1

advod LndNI

H3IMOd NO 4X OL
HOLI0VdvO OL
HOLI0vVdvD OL
ATEW3SSY 3001d Ol
ATNISSY 300Igd OL

|Etec

(3
3

Page C-16

Service Parts Manual

EZGOLERT]



| BATTERY CHARGER, POWERWISE ™ +

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QrTy.
1 28115-G02 CHARGER ASSEMBLY (COMPLETE) INCLUDES ITEMS 2-58........cooceeuveenes 1
2 00372-G3 SCREW, #8 - 32 X 3/8 LG. .cevvurerrrerrereerrenisenssesssasissses e sessssesessessasassnsseens 1
3 00372-G4 SCREW, #8 - 32 X 1/2 LG, ..oeicecreeerereenerreeirrerreseeseereseieseecssessssnnesesnnessnned 4
4
5 00378-G4 SCREW, #10 - 24 X 1/2 LG cuvvvvrrireeceereeenesetenceteses e sesssssssssssseseesssssosssssanns 2
6 00414-G5 SCREW, 1/4 = 20 X 5/8 LG. werererceererereerererresssssssssssssssssssssesesassssssessssesenns 3
7 00513-G6 SCREW, #8 - 18 X 1 3/4 LG wevvreeeeeereeceeeeteeee e sesse s s s s 2
8 00526-G1 NUT, #8 = B2, reresssesstsnss s ssassssssssssessssssss s nasassssssssssssessons 5
9
10 00526-G3 NUT, #10 = 24 ...ttt ess s e s s b s bbbt as st eee s s senes 2
1 00528-G4 NUT, #10 = B2.cucuirreieceeieceeetiees s essssessssessses s tesss s tesssnsassssebeseessassnsns 3
12
13 00559-G3 WASHER, #6 .....ovovrereereiresrssssssssssssssssesssssssssssesesssssssssssssssessssssssssssessssssssed 3
14 00559-G4 WASHER, #8 ...cciiiiiriieeeccreriieisseeeesieessseenesanesssssessssssersssesesesnressssneessesnsesens 12
15
16
17 00565-G4 WASHER, LOCK, #8 ......ocuirereerereeeeresenasesassessssssssssssssssesssssssassssessssnseed 5
18 00565-G5 WASHER, LOCK, #10 .....occvireeeeieineeintneseensssssesssssssessssnssssssssssssssesssssssend 4
19
20 00614-G4 SCREW, #8 - 18 X 1/2 LG c.erireeercrercnereseetsesessssssssssssssssssssassnsassssssasseens 6
21 00771-G6 WASHER, NYLON, SPECIAL......cccvcccreriierecrrerenererereereronieeressersssessersssssassan 1
22 00969-G01 SCREW, #8 - 32 X 3/8 LG. ...vevveerrerreernrseseseesesssssessssesesssssssnssssssesssssssesesanas 3
23 00984-G01 SCREW, #8 - 10 X 1/2 LG ..evverrrerrerreeensreesisessssssssssssssssssssssassssssasssssseses 2
24
25 01003-G01 WASHER, BRASS, #10 .....cceviveirrieerraseeseesesessesisesssessssesssssssssessassssssssssns 4
26 01005-GO1 SCREW, #6 - 19 X 5/16 LG c..veveerreccerireeeeisrenesesecsasasensssnsssesesasssassessens 3
27 11027-G2 NUT, LOCK, 1/4 = 20 ...cueueeerrererirrnrsesisesssssessssasesssssssssssassesssssssssssesssssassens 3
28 11572-G3 NUT, PLASTIC EXPANSION ........cooeetrierenrirereacteseessesesessssesssenesensssesesesesanes 2
29 13557-G2 STRAIN RELIEF, AC...uucuiiieieeeertseesnesssesessesssssssssessssssssssssesssssssssssessee 1
30 13557-G3 STRAIN RELIEF, DC ..ceurieerirerecnrieeanereanesseesesssssessssessasssssssssssssssssssssassnens 1

Page C-17 Service Parts Manual EZGOLEEE




BATT

ERY CHARGER, POWERWISE ™ +

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 19388-G4 CORD, AC ...ttt te e esnr e s e s s bs s s e s s eatseme e senese e et eamans 1
33 | 22589-G2 WASHER, SHOULDER ........ovvteeveresesessseeesseeeceesecrsssreseseseseessessseseeeee 1
34

35 25977-G32 WIRE, 47 .ottt et sbeess s e st s st re et e s eeeeseee e 1
36 26979-G01 BRACKET, CAPACITOR ....ooiirreeeeeecteetectee e st eene e s eeeeeea e 1
37 27877-G01 SUPPORT, SPACER ... ctrecerteenir e cteste e sse e esaessse s 4
38 28091-G02 LABEL, FRONT ...t eertrtr e eseescneeness st essnessesassosbe s e e s e e nenresmen 1
39

40 * COVER .ttt tee e e sr e rsesse s e s ses e st sebt e e s emn e s 1
41 * CHASSIS ...ttt s et n e ae s be s st et st s e e s ee s 1
42 28102-G01 HANDLE ...ttt st tr s e e e e e saeesn e ressasee e sen e s e sst s sbt s em e e e e emen 1
43 28103-GO1 TRANSFORMER ...ttt e eserestesses e s e snssstesrtsesne e e seeen] 1
44 28104-G01 HEAT SINK ..ottt rerrrrtre e s s e e reenreeesasessesses s srans s sotassesesmreneen 1
45 28105-G01 AMMETER ...ttt e e ee e e s s et e s ae s sr et e s b e sabannes 1
46 28106-G01 FUSE, SO AMP...... ettt ereeesaessbesensese s e ssr st s bt e e s 1
47 28109-Go1 CAPACITOR ...t eretecieee vt rrers e reee s e e seesessaessaes e esms s sesnessrtaesenesmeenens 1
48

49 28110-GO1 CLIP, ELECTRICAL ..ottt iieciecreeceeessee st e e sese s s sssessee e enesoneonne 1
50 28111-G01 SUPPORT, CONTROL BOARD.......uetieieecirciereecte ettt 3
51 28112-Go1 DIODE ... eeertrttrrtcsrtersre s st s e e caee st e s b s es st e er e e s snesabe s e snesrme s e e e e sanes 1
52

53 28126-G02 BOARD, CONTROL ....coioieirertriertretesees e seeeeecsesetsessessesossesssesnssansssnens 1
54 28126-G04 BOARD, POWER INPUT ... ereeeerresrirni e eere e ee e essesesssebesssrennn s 1
55 28136-G01 TOP LABEL, VENTILATION .......ccoitieiteeerirriirereeererereeeesteesstessass e seesesanessssens 1
56 28136-G02 TOP LABEL, CORD CONDITION ......ccoiiiiiiereirecrerevecsnsesseesereeesnesseesesees 1
57 17618-G1 CLAMP, NYLON .....ciiiirecetesenesitessieseieseeesssnessessssessetssssasssnnsensansesnesns 2
58 28137-G** DC PLUG (COMPLETE).....cueeevtricriirrinerressteresssnescsneeesmeesesresesssssesssssnseses 1

EZGODIEWE Service Parts Manual Page C-18



Electric / Gasoline Vehicle

1V
Qyvogdood

YIQHO39

@ 3000 4NNV visnonv o

[ Jnouval

"ON vib3s aazZz3

BODY AND ASSOCIATED PARTS

EZGDLWET

J13ANVd HSV1dS

Service Parts Manual

S - ¢ SW3LI S3ANTONI -

Page D-1



| A Elg_ctric / Gasgl_ine Vehicle BODY AND ASSQCIA‘[ED PABTS

EZGDLEIT Service Parts Manual Page D-2



| BODY AND ASSOCIATED PAFE§ Electric / Gasoline Vehicle

------------

..........

ITEMS 151 - 168 ARE FOR USE ON 4 CADDY MODELS ONLY

Page D-3 Service Parts Manual EZGOLEUTT



Electric / Gasoline Vehicle BODY AND ASSOCIATED PARTS

[ =4 =] = [TEXTRON] Service Parts Manual Page D-4



BODY AND ASSOCIATED PARTS

P
o
G
>
o
k=
©
7
©
Q)
o
o
-
il
o
2
Ll

EZGDOLEWET

Service Parts Manual

Page D-5



Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5)......covvevvereerne. 1
2 71153-G01 BALL DEFLECTOR, PASSENGER SIDE..........ccoveereereeeeeireeeeeeeeeeeenns 1
3 71154-G01 BALL DEFLECTOR, DRIVER’S SIDE ........ccoeveeetieeercereeerceereeeeeeeeeeneeene 1
4
5 00614-G5 SCREW, #8 - 18 X 5/8 LGi. ...ueevereeerireerieiesceecie ettt estests e e sees e 6
6
7 71071-G02 COWL .ttt sttt re e e et set e st e ereneesaenen 1
8 71030-GO1 COWL CAP ...ttt ettt va e s s et st se s et s s s s st s an e enennme e 1
9 71101-GOA1 BRACKET, COWL SUPPORT ......ceotertrreerestenteceeeee e etneseceeeeesssesaeseeenneeseseneaeas 1
10 | 19817-G1 NAMEPLATE, E-Z-GO ...ooo.veoeernceeeeoreessesesseesseseessseeeesssseseeseessssesseseessessseesseoed 1
"

12

13 12064-G3 PUSHNUT, B/16 ...t eeeeeeerrtre et eseeenteercstesse e st st re e s eoe s e nen 3
14 71071-GO1 COWL, FRONT ...cctitittcctrctitestesente st seessestsstssaesaeeseeses s essesessssnsassessesssesesnmenen 1

15 71076-GO1 TAB, RETAINING ... ertecereec s estestesne s s ssass st s st e e s s e ees 2
16

17 71036-GO1 FENDER FLANGE, DRIVER’S SIDE........coovoeieereeeeeceeceerceeeteee e sreesend 1

18 71035-G01 FENDER FLANGE, PASSENGER SIDE ........ccovtvieteieeeecreeteeteeecre e 1

19 10570-G10 RIVET, STAINLESS STEEL, 5/32 X 1/2 LG..eeeueeeeeeereeeeeveeteeiee e 2
20 14601-G10 RIVET, 5/32 X 7/1B LG ..ot rretessessteesessae st s srts s et st ee s s 16
21 10570-G10 RIVET, 5/32 X 916 LG ..couiiniiiierrenreeetesesiee s eteteste e e er e stenssseeneesasensenen 2
22 16469-G7 WASHER, /4.t st saesss e e se e sesss e essesnr s sanens 1

23 71102-G02 BOLT, 1/4 - 20 X 1/2 LG oot crcesteceree e setesstestressesenssssesebesreesa e e e e 4
24 15121-G3 WASHER, 1 1/40.D. X7 /321D ettt . 2

25

26 71117-GO1 PANEL, SPLASH, FRONT COWL ......oovtiieterirerctrrrcriestesae e veer s s esaeseneas 1

27 71056-GO01 BOLT, 5/16 = 18 X 5/8 LG ..cucrueireeerereneeneenereceeesstss et caeeressrenssbessesseaesven 4
28

29 16816-G2 RATCHET FASTENER.......ociiitetrtesteeenrestreieeestectesseesee s eees e sse s s sassaesneen 4
30 71115-GO1 TRIM, VINYL ..o sve e N 2

EZGOELE Service Parts Manual Page D-6




| BODY AND ASSOCIATED PARTS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric / Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 27826-G01 LABEL, SAFETY (GASOLINE VEHICLE) ....cccucoveieieiierieeeeeeeeeeeeeeeeeeeeeeeessnend 1
32 27647-G01 LABEL, SAFETY (ELECTRIC VEHICLE) .......oovirveetecteeeeeeeeeeeeeeeeeevesavessene e 1
33 14601-G13 RIVET, 5/32 X /1B LG uveueeietecinreriete e eeetsnsessessne s st s et e e e e seesena 2
34 14601-G11 RIVET, 3/16 X 918 LG .cverureeerrieeteeeeteeeeeseeeeese vt seeseessesesessesseesesseseeeseed 10
35
36 70047-G01 UPPER FLOORPAN ...ttt estree e et sn st st en e s e e e s e senaeea 1
37 70132-G01 LOWER FLOORPAN ...t setesteseres e ssssst e eeeeseeeeseneeeeeeesennnenes 1
38 70164-GO1 COVER, SWITCH ACCESS..........oeeeeeeeretecere e cerssess e stsseeeseeseeeeeeeaeeseeeea 1
39
40 14601-G11 RIVET, 3/18 X Q/TB LG ...coeeieerereeeeeeeeeeretersr et ss st st ssve e e e s e e nee 7
41 18391-G1 NOISE SUPPRESSOR STRIP ...ttt sens 2
42. 72113-G01 NOISE SUPPRESSOR, TRUNK LID .......ccocvvutreeeeeenrceircesi e rceeeer e e e ee e aee 1
43 22744-G1 NOISE SUPPRESSOR, BAGWELL........ccveeiicvcrieiececec et 1
44 72112-G01 NOISE SUPPRESSOR, SEAT WRAP (GASOLINE VEHICLE).......c.ccoeeun....... 1
45
46
47 71401-G02 |  BAGWELL....cueierireeerertreec e sesecs st s seesesessesss st sssst s s ses et seeneseneseneens 1
48 20271-G2 PLUG HOLE, BUMPER .........o ettt stecreseeesaesst e eesnesoeseenaeeeeesesenn 2
49 73053-G0o1 CLAMP (DCS MODEL ONLY)....cirirarrtrererteeieceeereessesssseseeseesseessssssessenesseeeseen 3
50 10570-G10 RIVET, STAINELESS STEEL, 5/32 X 9/16 LG. «.oouvvvieeeiieereseee e 8
51 00559-G4 WASHER, #8 (DCS MODEL ONLY) .....ccoveeveereeeereeerane. ttteeerreeneereerenreeaenees 3
52 18436-G1 RIVET, 174 X 5/8 LGi....oieieereeiceesierereeeinteseessetesse e e ses s se s s eeeseseesenaeenenas 4
53
54 71551-G04 FENDER LINER, PASSENGER SIDE ........ooiieeecesteneccerseenseseseesssesaseand 1
55 71552-G04 FENDER LINER, DRIVER'S SIDE......ccciiritietrseeeneieereeeceecsere st ss s ceeeseones 1
56 16816-G2 RATCHET FASTENER. ...ttt ccrenereceeesesesse s esseeessses sse s s e 12
57 71055-G01 RIVET, 3/16 X 8/8 LGi.eucerereerirureeressenssssnsensesansensesessesessssesssesesssssssssesscessesesesens 4
58 71552-G02 FENDER LINER, DRIVER'S SIDE (FREEDOM) ......c.ooveeieeeeieeeceeeeeereeee e 1
59 71551-G02 FENDER LINER, PASSENGER SIDE (FREEDOM).........cccocvmueererrmecrereesnennns 1
60 10570-G11 RIVET, STAINLESS STEEL, 3/16 X 11/16 LG v.cucvvurrerereriereeeereeeeeese e 4

Page D-7 Service Parts Manual EZGDOLIEE




| Electric / Gasoline Vehicle

s

S S

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BODY AND ASSOCIATED PARTS

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71616-GO1 PLATE, SEAT HINGE (VEHICLES PRIOR TO SERIAL NO. 895713)................ 2
62 71609-GO1 PLATE, SEAT HINGE (VEHICLES AFTER SERIAL NO. 895713).............cuo..... 2
63 71353-G01 ACCESS PANEL ...ttt reer e s e teesae e s e e et s s seene s sesessenaseen e 1
64 71002-G01 SCREW, #8 X 1/2 LG eeertrieeceeeeerrertee e revenrseesstesseenssnesasesstse e eseneanneeneend 6
65 71347-G01 FILLER PANEL, PASSENGER SIDE ...t see e r e 1
66 71348-GO1 FILLER PANEL, DRIVER SIDE .......oooooieeeeeteecieerceeeeteee e ee e s saenas 1
67
68 10570-G12 RIVET, 1/4 X A/2 LG o et rtete et snr st sttt se s e e e 4
69 71003-G01 SPEED NUT, #8..... ettt rerree e e sarsesesstsssses s essssssesstsssesesensmeeeseeeneen 4
70 14601-G13 RIVET, 5/32 X 9716 LG .. cirerireeieieirctineereserssetseste s e seeesaeesssse s ses e sennesentessnes 2
71 16816-G2 RATCHET FASTENER........c ettt rrene s eseresse s snssesre s e st e 2
72 14601-G10 RIVET, 5/32 X 7/1B LG ..eeciieeeeecereeee e ceceeeceeeeesresse s ste et essasenss st s 8
73 71377-GO1 SEATWRAP SCUFFGUARD ...ttt ensnesne s s 1
74
75 75017-GO1 ACCESS PANEL, SCUFFGUARD.........ccoceereeerreeerceeseiese s eresss e s sasesstsesanaees 1
76
77
78 71341-G** FENDER, PASSENGER SIDE.........ccosmirtirtirnreerersrereseeessesssseeseressssesessesssnes 1
79 71345-G01 FENDER POCKET, PASSENGER SIDE .......coccvieieeceeee e 1
80 71355-G01 FENDER CAP, PASSENGER SIDE..........ccoeoorteeerceeeieereceesctecerrercssre s ssve s 1
81
82 71373-G02 SCUFF GUARD, PASSENGER SIDE......cccccocimriirrrrineeensereecereeeeeeeeeseesssee e 1
83 71342-G** FENDER, DRIVER’S SIDE ........cooetrirrterertesee e cererectesesesessresssessnessnesasannd 1
84 71346-G01 FENDER POCKET, DRIVER’S SIDE..........ccocviiineircerrectrenereessescrseesseeeenes 1
85 74354-G02 FENDER CAP, PASSENGER SIDE (FREEDOM).......cccccoremremrrecrenrrerer s 1
86 71356-GO1 FENDER CAP, DRIVER'S SIDE .......cccooirvtiriutirrrrnirsceecsenessasensessssaesonresssssesnes 1
87 71373-G01 SCUFF GUARD, DRIVER'S SIDE.......cctivteirrrrciirreeecereecteressnesseeneeeeeesesenns 1
88 74354-G01 FENDER CAP, DRIVER'S SIDE (FREEDOM)......ccccoevivmetieriece e 1
89 00228-G4 SCREW, #10 - 24 X 1/2 LG c.oooveieeieeerrieeiereereteessassse e eereees s aesssss e ssessenn e 3
90

EZGOLELE Service Parts Manual Page D-8




| BODY AND ASSOCIATED PARTS

Electric / Ga

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

oline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 14601-G10 RIVET, 5/32 X 7T/TB LG .ottt ess st et st e s e et e s e seeanre e 5
92 16816-G2 RATCHET FASTENER......cotrteterereicereetecece et ettt ene e essesae s seeeseeseens 4
93
94 71003-G03 SPEED NUT, #8....o oot cereeeernecse s s ss e st e en et e seseeeeemeeaneseen 4
95 71004-GO1 SCREW, #8 X B/8 LGi....ceoierrereeceeceecircteetsstestm s e ssbs e e te et e se e s e e eneeasessneen 4
96 11027-G3 NUT, LOCK, 10 = 24 ... eeeeereeetereretecreree e eseseee s esesstss s ese e seessene s e s eeeand 3
97
98 70245-G01 BATTERY TRAY (GASOLINE VEHICLE)........occoeeeerveeiiiecece e 1
99 00715-G2 BOLT, 5/16 - 18 X 13/1B LG ..ot ssasssbe s e e 4
100
101 23676-G1 DECAL, FREEDOM ...t rcseccr s sse st s se e e se e e AR
102 27504-G01 DECAL, FREEDOM HP ...ttt e tent et e s emee s AR
103 75178-G01 DECAL, 4 CADDY ....ciiiitetereerteenerentesesssesesseesseseessessessesssssssssessssessensnesessseens AR
104 73162-G01 DECAL, DCS.....oitiieirteietsrestnestste st er et ssa e s sa e et ente seeesesameneeenen AR
105
106 70048-G02 FLOORMAT (FREEDOM ONLY)...c.ueieeeeeteeeeeeeereeeeereee e cereseeresrsseesaseeeseneseeseens 1
107 70048-G01 FLOORMAT ..ottt te e rtrsas e e enresaesst e s s e s e s s e st s e e et s s et e e eesne e e eans 1
108 23850-G1 SILL PLATE, ROCKER PANEL, PASSENGER SIDE .......c.ccoeovvtintieeeereeeeeeeennd 1
109 23850-G2 SILL PLATE, ROCKER PANEL, DRIVER’S SIDE........cooceeivteeeeeeeeeeeeeeeeeeeenenn 1
110
i1 16705-G1 SCREW, STAINLESS STEEL, 1/4 - 20 X 1 LGuuuvorviieeieeiueieeeeeeeeeeeereeeeeereee e 4
112 23726-G4 SPACER ...ttt te ettt e b e st s e sb bbb s et e e e e een 4
113 00891-G2 NUT, LOCK, 1/4 = 20 ..ottt ecsnrseesn e esasesseesstssst e oo eeseesseen 4
114 71501-GO1 ROCKER PANEL, PASSENGER SIDE...........ccccoceerrvteeececetiesseseteeeeeeneeeaeeeed 1
115 71502-G01 ROCKER PANEL, DRIVER'S SIDE........oocecoreeerierereeeeneceesssessse e ereeeeaeeseneen 1
116
117
118 71379-G** SEATWRAP (DCS MODEL ONLY) ......uoeieevereceeiieeeeireteemeeeeeeseeeeeeeneaeeeeeeen 1
119 71361-G** SEATWRAP ..ttt errtee e esas s st e se s se s tr et s st s eer s aeeeame e e e e ese e 1
120 70317-GO1 SEAT FRAME (GASOLINE VEHICLE) ....eoveeeeveveeeiieiicieieeresere s ceeeee s seeeen 1

Page D-9 Service Parts Manual EZGEOENE




| Electric / Gasoline Vehicle = BODY AND ASSOCIATED PARTS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

121 70200-GO1 SCREW, 3/8 - 16 X 1/4 LGi......ccveieeircerirrtsiestenenecete e e e et sne s 2
122
123 | 70318-G01 SEAT FRAME (ELECTRIC VEHICLE)......c.ccvvvtetnreereeseeeete e cessenes 1
124 | 70046-GO1 BATTERY RACK (ELECTRIC VEHICLE) ......cccovevivininenenertectecte e 1
125
126
127 | 00715-G2 BOLT, 5/16 - 18 X 13/16 LG ...ttt ees 5
128 | 00438-G6 SCREW, 5/16 - 18 X 3/4 LGi.....oooviriiietiirnreerteteees et s se s sn e 2
129 11098-G6 NUT, LOCK, 5/16 = 18 ...ttt teee et seseas s s 2
130 | 00559-G8 WASHER, 5/16.....ecuiiiciietctrtititct ettt esest e e s e e e e s eneebeand 2
131
132
133
134
135
136 11027-G01 NUT, LOCK, 5/16 = 18 ....ceiririiritiiicrrcreretesseee st nestsssessas e eee s eeseessesaes 2
137
138
139 | 70244-G02 PANEL, SPLASH (ELECTRIC VEHICLE).....cceeveereereeeteeeeece et eaeene 2
140 | 70244-GO1 PANEL, SPLASH (GASOLINE VEHICLE) .......cococricinirerertnteeeccreese e seenenens 1
141 71158-G01 INSERT, 4 CUP INSTRUMENT PANEL...............cccoeeun... TN 1
142
143
144
145
146
147
148
149
150

EZGOEEE Service Parts Manual Page D-10



| BODY AND ASSOCIATED PARTS

-

Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION | QTY.
151 74126-G01 FRAME SUPPORT, VERTICAL, PASSENGER SIDE.........ccccccvereneerecreecnnene 1
152 | 74126-G02 FRAME SUPPORT, VERTICAL, DRIVER'S SIDE.........cccocerereereeercreresnenend 1
153 | 00426-G8 BOLT, 3/8 - 18 X 1 LG vttt st catsssnsee s e se e seesseneas 2
154 | 00560-G1 WASHER, 3/8...eeerr ettt st sre s e er e 8
155 11098-G5 NUT, LOCK, 3/8 = 16 ....oviritiiiccicent ettt e e saesessssne e eae e s enend 4
156 | 00427-G4 BOLT, 3/8 - 16 X 1 1/2 LG c.onireereeetncceerte ettt e ese e 2
157 1 74127-GO1 PANEL, VALANCE ..ottt ecectsaeete e seeeanss s e et b eneaeas e snesneas 1
158 | 74128-GO1 REFLECTOR ..ottt et ese st e sssse s s s ne e s s eseen s ereas 2
159 16816-G2 RIVET, PLASTIC ...ttt ettt e saes s se et e nesnesans 6
160 19853-G1 PLUG, END ...ttt este st sse e s ae s sasss e e esbes e sss e 2
161 74105-GO1 FOOT REST ASSEMBLY (INCLUDES ITEMS 162 - 164) .....cccecveeerereeeerreeenee 1
162 | 74129-GO1 REFLECTOR ...ttt sas e sen s sn e e s b s enas 1
163 | 74132-GO1 LABEL, WARNING ..ottt trtsteste s s e snesessesnneee e stesanens 1
164 | 74107-GO1 MAT, FLOOR ...ttt sre st esss s nesssssbess e enesaend 1
165
166 | 00769-G2 BOLT, CARRIAGE, 3/8 - 16 X 1 1/4 LG. c.ccueoeeirieecrenenirereeee e ste et 2
167 | 00560-G1 WASHER, 3/8......otiittiitctctente et s et sbe s 2
168 11098-G5 NUT, LOCK, 3/8 = 16 ......eiitiiiiritiicireereeststs et sce e sssrs e eee s ssssasenesanens 2
169
170 | 00114-G6 SCREW, 1/4 - 14 X /4 LGi.....cceiceieeeeceeircectetseeeeseessenesnesaess e s es e snnas 4
171 16816-G2 FASTENER ...ttt ettt ba e et as e en 2
172
173 | 27166-G02 FRONT SHIELD.......ooitiitecitintticcerreesee sttt sae e e anens 1
174 | 71015-GoO1 BRACE, FRONT SHIELD ....coonivtiiiiienrireertectenrentereerreseecseeseessesssssseenessnsseennas 2
175 16469-G7 WASHER, 1/4..cuoeiitntctett ettt s sae e s sas e 2

Page D-11 Service Parts Manual EZEOLENE



Electric / Gasoline Vehicle BODY AND ASSOCIATED PARTS

EZGOEIT Service Parts Manual Page D-12



BRAKE LINKAGE

Electric / Gasoline Vehicle

1-INCLUDES ITEMS 2 - 27

4 - INCLUDES ITEMS5-7
40 - INCLUDES ITEMS 42 - 52
55 - INCLUDES ITEMS 56 - 59
77 - INCLUDES ITEMS 78 - 89

Page E-1

Service Parts Manual

EZGOLENTT



Electric / Gasoline Vehicle BRAKE LINKAGE

27

EZGOLEAE Service Parts Manual Page E-2



Page E-3 Service Parts Manual (> =] = | TEXTRON|



| Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70263-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 27)

VEHICLES WITH BRAKE LIGHTS ......ooiiteieerrerteeee st 1
2 * PEDAL, BRAKE.......cmitetieecertectrcrerer et stee et ee s caeesssseseneseesesnens 1
3 * PEDAL, PARK BRAKE ...ttt enssvearesssssse s s sstes s ene e 1
4 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)............ 1
5 * PAD, BRAKE PEDAL ...ttt seectne et ete s e s sass e 1
6 * PAD, PARK BRAKE ........cooietirmrtetentrsteneee st ss e e sneeane 1
7 15766-G1 RIVET, 3/8 X 15/32 LG. ..coroirrerteeereiecieeeeeesescr s e nesaee st s e e 9
8
9 * PLATE, BRAKE PEDAL.......coocieeieirctreeecreceeesee e creesassssesaessseessessssssenennend 1
10 15932-G2 PIN, PARK BRAKE PEDAL ......cccritiirrieeieeerteciretesceeeneesaes crteesnesnsesssesseend 1
11 11737-G1 SPRING, TORSION, PARKBRAKE ........... e estteeeecsesesnssees 2
12 12064-G1 PUSHNUT, 5/16.....o et eeteenrsere e see s ssseessressssnsnessesssssssssssesnd 1
13 00737-G8 SCREW, #10 - 24 X 1 LG .o ceereereseereeseeeieeeveeessnessecsar e sansessssasssvan 4
14 00739-G1 NUT, RUBBER, #10 = 24.......eriereeetriecterteceeie e sese s eee e eae e sse s snans 2
15 22362-G3 STANDOFF, BRAKE PEDAL......c..oovieireeerercereete et e estete s nennesnens 2
16 27137-Go1 SPRING, CONICAL .....cecrieeirerrereeerieniereeeeeesresreseesae s see e essesesesssesassanes 2
17 11098-G7 NUT, LOCK, #10 = 24....coeeeeeeereireeerertreesceneseenresaeearessssssnsssessenesnas 2
18 10606-G8 SWITCH, MICRO.......o ettt sressersce s sn e seearessesssessessasessens 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4 LG oo rereeesesctete e enesssesessens 2
20 00559-G3 WASHER, #6 ..ottt erere e ses e seree e sse et essese s s snessssssnsannes 2
21 00565-G3 WASHER, LOCK, #6 ................................ 2
22 00525-G5 NUT, #6 - 32........ rereeeeeasEerteeteesieie e Ereeres et ettt m e n e et naeeeeaeeeeeneeaeeeansan 2
23 * SCREW, BRASS ...ttt errerssrs e s e s e eee s e snsensesnesssssarsnnas 2
24 00567-G3 WASHER, LOCK, #6 ....ccceererereresieenireerrcee e eiesstessessteeeesssssseennssssesssesseesed 6
25 14628-G1 TAB, FASTON, 5/16 X 5/16 LGi. oo vteeerece st et rese e e e e essnened 2
26
27 17618-G1 NYLON CLAMP ........ieirretrcrtrctenstrecreesrereerersressssessssesssresssrssssssssessonne 3
28
29

EZGOEIE Service Parts Manual Page E-4




| BRAKE LINKAGE

Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 70096-GO1 BOLT, SHOULDER, 3/8 - 16 X 8 LGi. ..veeeueceeeeeeecteecreneeteee e eeeeeeeeeeseseseenena 1
31 11079-G1 BUSHING, FLANGED.......ccootititeetrerte e ettt seesssesseses s e seesee e e aenesnenas 2
32 70138-G01 SPRING, TORSION ......cooiiietrinrnentestrte st seeesestestesesses e ssese e ssessssssseens 1
33 11098-G5 NUT, B/8 = 16 .....ouiuiircrrereeceeirerentsstssssss s sesss s sse ettt ee e et ees st ses s enens 1
34 00643-G1 WASHER, 3/8......oceuerenieeiirensisesenieissese e seses s ssssssssssessessetoeeseseseseseeeesesessnens 1
35 11027-G2 NUT, LOCK, 1/4 = 20 ...oeeeeeeerirrtetenes e ietesee st s ssaee s essesetssesee s esseeeesesnens 2
36 70080-GO1 CATCH BRACKET, PARK BRAKE ..ottt eeeee et eeee e e aaaennns 1
37 00414-G6 BOLT, 1/4 = 20 X B/4 LG ..ottt ses e snessts s eseneseeeeseseesesees 2
38
39
40 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 42 - 54) ......coveeeeereeenenn. 1
41
42 25882-G04 ROD, LINK .....cimueteecreieeereestnteee et es et sesss s sessssssssses s esessessasssessesseesesennned 1
43 00532-G4 NUT, 5/16 = 24.....ocoiieericceetresteteesescs et es e tee ettt sees st se e e e seaeen 2
44 11098-G9 NUT, LOCK, 5/18 = 4.ttt sttt s s et eeeee s e s s arassnas 1
45
46 27330-G01 YOKE, BRAKE .......coeeurierenteinieiessesessesesesesesses st s s essssss e s eeenesesnsssenens 1
47 15121-G1 WASHER, 3/8 .....c.cetreeereieerintrisissseieesesssesesse e seess s s s sss e eenmenseaee 2
48 23061-G2 TUBE ..ottt sttt s st s s e ss e s bbb s e enos e 1
49 23463-G1 SPRING, COMPRESSION .......coctrieririetereneieeieeeteeeteese s stes e s s eee e 1
50
51 17979-G1 BUSHING, ACCELERATOR ROD ..ottt ae s 1
52
53
54 00963-G01 NUT, SPHERICAL, 5/16 = 24 .....cveureeeerrereeeeretreeseeeeesseeresesssssessescssesossnnd 1
55 70273-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY

(INCLUDES ITEMS 56 - 59).....eevtieeeeeiesiereireeceeerecssseneseseseessssssssseseeosesneesnnes 1

56 28082-G01 BRACKET, EQUALIZER........ccomteeecresteese e csese e sae e senesseseenseesed 1

57 * CABLE, BRAKE, PASSENGER SIDE ........cceccueveeteeeerreesesesseeeseseeseseeeeeenene 1

58 * CABLE, BRAKE DRIVER'S SIDE........cccooomiieeeeeeeereeesseseseses s sssesssesenne 1
Page E-5 Service Parts Manual EZGOEEE




Electric / Gasoline Vehicle

R s

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 28083-G01 BUMPER, BRAKE COMPENSATOR ...t eeeeeeeveeeseesenes 2
60
61 12305-G1 RING, RETAINING .......ooieeeeceeeceeeeee ettt s seee e set e s e eeornesenses e eesse e eesesanen 4
62
63 10097-G6 BEARING, FLANGED ........ccctrtieririentereteecieee et seste s eesee e seme e e e aesseesanas 2
64 25103-G1 CAM, KICK-OFF ...t crarestesans e s e sessbssse s e e e et eeseseseeeeeeasaseeend 1
65
66 14134-G4 SPACER ...ttt esn s st s e eb bt e s e e st eeneeeeeeeeeesanea 1
67 00491-G4 SET SCREW, 1/4 = 20 X 1/2 LGieeereeeeeeeeeeececeeeeeeeeeeete et e e e aseneessaneann 2
68
69
70
71
72 11027-G1 NUT, LOCK, 5/16 = 18 .c.reiriiiciirreeereeerereesesteeeesseesse s srse s st s see s s esssenae e s saman 1
73 70113-G01 ADJUSTABLE BUMPER .........oooeittecrieeeireeecee st eessste e e seeessmen e 1
74 10386-G3 PIN, CLEVIS, 5/16 X 15/18 LGi. ..eovueverrieererereeeeeeeeee et eeese s ee s s sen e 3
75 10387-G3 PIN, COTTER, 3/32 X 3/4 LGi. c..eeeeeeeeeeeeceeeeeee st eeseneesssesen e nesemee s 5
76 12416-G1 NYLON CLAMP ...ttt ettt sen e s st e s esatt e s e e e sessanasasnees 2
77 70264-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 78 - 88)

VEHICLES WITHOUT BRAKE LIGHTS ......ooveeeeee et esee s 1
78 11737-G1 SPRING, TORSION PARK BRAKE ............cvuveeueeene. e 2
79 12064-G1 PUSHNUT, 5/16....ctiireiieiiieerieeereereenessstssstsesssessesessessssesossssssssssssseseesesnes 1
80
81 15932-G2 PIN, PARK BRAKE .......coutiertirciiiterrrereieeireeseesesessee s sressessessnesssssssssssnsesnns 1
82 70259-G01 BRAKE PEDAL......oiiieetiieceieee et eceeitsete s esssseeee s sasnsnsreessssessssneneeenens 1
83
84 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT
(INCLUDES ITEMS 85 = 87) ..eeeeeceerreeeeeeecreeeceereesseeesesssesssssessessnsassssanes 1
85 * PAD, BRAKE PEDAL .....cooeeieiccceeeeeerereeeseneressesssseneessessssssaesses 1
86 * PAD, PARK BRAKE PEDAL......c.uei ettt 1
87 16409-G1 RIVET, 3/8 X 15/32 LG ettt etee ettt es s e ssane e s 9
(=>4 =] m | TEXTRON| Service Parts Manual Page E-6



| BRAKE LINKAGE

= %

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric / Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
88 70254-G01 PARK BRAKE PEDAL ......coeeurtrrierseeeetesee e eessssetessssssseseses s ssenesereseennes 1
89 70098-G01 PIVOT, KICK OFF CAM ....ctittiriecreteer et st ses s s ee e e s s assesene s 1
90
91 10387-G3 PIN, COTTER, 3/32 X 3/4 LG. ...eevurreererereeeceemeneeeiesseseesescseessveseesesseseessesesssaesaes 2
92 00559-G8 WASHER, 5/16....oevertrienrrieeetesseeessissseses e ssss s sssesssssssesasssssesesesesesseesssesesens 2
93 20835-G1 WASHER, TEFLON...c..eeeiieeee ettt st ceee e e s sesste e s s emee e se s rasessaes 2
94
95 17838-G1 BEARING ... ettt e e rbas e n e eae et et sn e s e st se s s e e smene e 2
96 70097-G01 LINK, PARK BRAKE KICK-OFF ...ttt ceeeeesessete s s e seeaaeneened 1

Page E-7 Service Parts Manual EZGOLEIEN




Electric / Gasoline Vehicle BRAKE LINKAGE

EZEOMEET Service Parts Manual Page E-8



|

| CARBURETOR Gasoline Vehicle

1 - INCLUDES ITEMS 3 - 16

Page F-1 Service Parts Manual EZGOLENTT]



| Gasoline Vehicle

e S

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

CARBURETOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26645-G01 CARBURETOR ASSEMBLY (INCLUDES ITEMS 3 - 16) .ccvvcevecreereereeeceneens 1
2
3 26847-G01 NUT, PILOT SCREW ........iriretinetisseerseseteeseessseessssessnesesessssesssssssssnes 2
4 26835-G01 SCREW, PILOT ...ttt st e cresseeseeseses s re s s sssesseesmsesss s ssne s sraes 1
5 26838-G01 GASKET, BOWL SCREEN .......coctiiitecirrcirceeretneset et e s s cssne e 1
6 26839-G01 SCREW, BOWL......ciiiiiirierireeceeeinessiescimseseesssressssessessetsssssnessssessssssssnssans 1
7 26647-G01 VALVE, NEEDLE ........... i ecicrernristeesessteesstesenessssessesessnesssesssssessnsesnns 1
8 26840-G01 PIN, FLOAT ...ttt rsreesseriseessseesssessseesssessstessnsesessssssssensessass senssesesens 1
9 26648-G01 FLOAT .ottt reree s sretesstese s e rs e s s ee s se e s s sbaesntee e smnesesssesesssenessssnseesans 1
10 26649-G01 JET, PILOT (H48) ....coeriveerreerererinirecssirrseneerseeereseeessssnsesesssssssnnnsessssnessessens 1
1 26843-G01 GASKET, FLOAT BOWL....cccccvtiiiiieeccereneterereeeseeresssesesessseeesmnsesssesesssens 1
12
13 26650-G01 TUBE, CARBURETOR VENT ...ttt es e e 2
14
15 | 26646-G02 JET, MAIN (#84) w.oooooeeeereeeeeeeeeseseeeseseessesssesessasesemseeseeseeessessmaseesssssessesesee 1
16 26646-G03 JET, MAIN (#76) HIGH ALTITUDE - ABOVE 5,000 FEET..........cccvurereuneeen. 1
17 26637-G01 INSULATOR, CARBURETOR......cii it rceeetcrceeete e s seeeese s e neeeae s ranseesas 1
18 26725-G01 GASKET, CARBURETOR MOUNT .....cttiitrrrriecrteerceeeesrereceeesessseae s meee s 1
19 26726-G01 GASKET, CARBURETOR MOUNT ..ot iieeccerccrreecveee e etee e cseeeeereme e eee s s 1

EZGOIELE Service Parts Manual Page F-2




Gasoline Vehicle

Page G-1 Service Parts Manual EZGOLZEE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

CLUTCHES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH......ciiiictiritineenseerviireieesessenrssteseseessssssssesssssesesssassssssesssessrees 1
2 23213-G1 WASHER, PILOT .....eciiiiirrictinitiseterstersesecessseesssessssessssessssssssesesesssssesssseesnsesans 1
3
4
5 00566-G2 WASHER, LOCK, 7/16....cniieeecrertereieeniteenterrerssercseesssssesssessesssssesssesssnnessnssnns 1
6 00473-G9 BOLT, 7/16 - 20 X 8 1/2 LG oottt este e cee e s e e see s es e snesan s 1
7 26414-GO1 BELT, STARTER / GENERATOR ...t rteeecieecerterecere s eree et ee e e e enesrees 1
8
9 26301-G02 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 10 - 19) .....cccccvevrveieerenenns 1
10 27270-G01 RETAINING RING, HEAVY DUTY ....ooieeeeeeereeeeteeccete e eee e eeesceeeesenneesns 1
11 26304-G01 SPRING, COMPRESSION.......cccviiieinincirerernierineeesseeesessisessssssossnesssneenns 1
12
13 00979-G01 SCREW, #10 - 24 .....ourriieicceerierieisitteereiee s e s e sesseeeesease s ssbe s ennne s ee s nees 3
14 | 26479-GO1 RAMP BUTTON.......cccoreemnees ettt s Rttt sttt 3
15
16 24600-G1 WASHER, SPACER.......ccccviereeccitiencttreerieeectereeetesseee s sese e s s e aeesesses 1
17 * 1071 O 1
18 * SHEAVE, MOVABLE ...ttt ceee s see e s cees e s e e aeee e 1
19 * SHEAVE AND POST ......oiiiiiiirctcceeiresereesestssstessessseesesessessessssesssssessssenns 1
20 22496-G1 WASHER, RETAINING ....cccoviiivrrireeeceteeirenrercercteereseeessssreseessssrssssseessssnsenenes 1
21 00565-G8 WASHER, LOCK, 5/16.......oiiriirirerricneireitesstesseecisesisesssesssmsssensesnsesssaresssessnssons 1
22 00441-G8 BOLT, 5/16 - 18 X 4 LG coceeeereeeeeecce e rteeecnressree s esee s s eeeeeesees s sssane e me s nnneee 1
23 72024-G01 BELT, DRIVE....... ettt rcein e s ceneessessnnene e s sesansanesasssnseseassanansnnssasssessnnnd 1
24 bl PULLER, DRIVE CLUTCH.......coocrrrcrrernrerecererenrirncssneessnessesaseesssssesensnnenassanes AR

** SEE SERVICE ACCESSORIES AND SPECIAL TOOLS
EZGOEE Service Parts Manual Page G-2




| DIRECTION SELECTOR

Electric

Vehicle

1-INCLUDES ITEMS 2 - 46
31 - INCLUDES ITEMS 32 - 34

Page I-1 Service Parts Manual EZGOLEUT



84 - INCLUDES ITEMS 85, 86

SEAT WRAP

85 2

79

SEAT FRAME

SEAT WRAP

80

DIRECTION SELECTOR
INSTALLATION

CONTROL HARNESS

BUZZER ASSEMBLY
INSTALLATION

EZGOLEIT Service Parts Manual Page I-2



| DIRECTION SELECTOR Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73036-GO1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46)..................... 1
2 00138-G4 SCREW, #6 - 32 X 1/2 LG ..ottt st 3
3 00139-G8 SCREW, #6 - 32 X 2 LG .eoteeiercrireneneeeenercrterere e ste e crete s s ssscssenes 4
4 00414-G8 BOLT, 1/4 - 20 X 1 LG ettt nate e se s see s eneesae s sees 2
5
6 00525-G5 NUT, #6 = 32ttt ettt e e neebeensenean 8
7 00532-G1 NUT, 1/4 = 20ttt en e ss s et e ae e e nan 2
8
9
10 00559-G7 WASHER, 1/4 ...ttt ettt 4
11 00560-G1 WASHER, 3/8 ...ttt sttt e s s a e e ne 1
12
13 00565-G3 WASHER, LOCK, #6 .....cuieieccicetcintecstencree et eseesee s sse e s et sesnenneaens 8
14 00565-G7 WASHER, LOCK, 1/4 ....couiiiiriecrreeereeteiestsnteseeseeeeseessessessessesessesasensennend 2
15
16
17 00567-G3 WASHER, LOCK, #6 ......oooviiiiiiiiiiiiercreriecreseeseessessenesesssesesssseeessnsssssnnd 4
18
19 10606-G2 SWITCH LIMIT, MS2 AND MSH4........ooiiirerittetecsestesee e rassae e e en e 2
20
21
22 11098-G9 NUT, LOCK, 5/16 = 24 ......coiiriiririeccrieiecrnerreset et eeeeesesessen st essassnssssssneses 1
23 12806-G1 SPACER ...ttt s e et e ens 4
24
25 12835-G1 CAM ..ttt sttt st e sa e s ne e 1
26
27 * SCREW. ...ttt se s e sae st et n e sn s 4
28 14390-G1 NUT, LOCK, 3/8 - 24.......oriiiiiiiiriinnttecetrrecneeeseeseesneesesssasse s ese e ns 2
29 14628-G1 TAB, FASTON, 5/16 X 5/16 ....ecouiriererirereeecrcrerietestesee st tee e s eseesene e eas 4
30

Page -3 Service Parts Manual EZGOLEGE



| Electric Vehicle DIRECTION SELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.
31 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34) .......cccu.u..... 1
32 24940-G1 ST Ottt ae st e e e e st b e b st e 2
33 00565-G7 WASHER, LOCK, 1/4.....oececeeeterteceeteceeeeeressresenesar s ssresstssssond 2
34 00414-G6 BOLT, 1/4 - 20 X 3/4 LG coveecirveieeiircrieeceesierenseeeeeeecer e teeee s se e seees 2
35
36 15461-G1 BRACKET, MOUNTING SUPPORT .....ootieeeeee st eeceeeseesesaeseanes 1
37 15944-G3 BALL, BALL JOINT ....coottiviirtiiireereeireetesttee e esneessesssese e e seseseeneesenans 1
38
39
40 73048-GO1 BRACKET, COVER ..o rerte et reeeseecseesse s s as b s sss s saeas 1
41
42 70232-G01 ARM, SHIFT LINKAGE .......ccoiitritieitrerrtreierceresseneneesesesstessssresste s sssssenens 1
43
44 73027-GO1 SHAFT, DIRECTION SELECTOR ......oovieieciecereeiesererreecrereressessnesseesessnes 1
45 73031-GO1 BRACKET, DIRECTION SELECTOR MOUNTING .......ccceervrrurereerrervernns 1
46 73037-G01 BUZZER, REVERSE WARNING .........cc ettt nreeens 1
47
48 00438-G8 BOLT, 5/16 = 18 X B/A LG c.oeeireeiceiiceesetesceestretseeeseteecmeeaseesaee s e e ssate s ee s smeas 2
49 11098-G9 NUT, LOCK, 5/16 - 24 .....ccnicrieetrcterreeeeesstaeceessseessstermeessssesssessnsssesee e e smns 2
50 14444-G3 SOCKET, BALL JOINT ...t ntrsre st s sreesseeseesneereeesereesvansesseesessessansenns 2
51
52 00544-G4 NUT, 5/16 - 24 ...ttt eee e st se et e e eme e e e s e me e s s s enasta s s snne s 2
53 10697-G8 ROD, LINKAGE.........c i ioeeiereeirneriseeseessetsssse s easanesssessssasssanesssesesssessnesnnsessaneen 1
54 15944-G3 STUD, JOINT BALL .....cuutiiiierreeeceireiierermeceestesesseeesesseseesseeessseeeessnnreenssnsessans 1
55 70232-G02 ARM, SHIFT LINKAGE ...t retere e e e rteeecsseesetee e essae e e senesssesneesenen 1
56
57 25664-G2 BEARING .....cccveiicerenitieenterciiereeessereesetrsessreeseteseessssesssseesessseeesassasensssessensnnees 1
58 14390-G1 NUT, LOCK, 3/8 = 24 ...ttt eeeeectteesvteeeeee e e e e e e e e ne e s e eesenens 1
59 70233-G01 SHAFT, DIRECTION SELECTOR......cccctiiereeeenerterrerraneirrsaeeresseneesesseesassnsassens 1
60

EZGOoEEEN Service Parts Manual : Page I-4




| DIRECTION SELECTOR - Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71905-G01 HANDLE, DIRECTION SELECTOR.......cccccriremiererrteente ettt ene 1
62 00740-G4 SCREW, STAINLESS STEEL, #10-32 X 1/2 LG..cvvvvvvrerecreeeeeeeeteeeeeee e 1
63
64 00559-G8 WASHER, 5/16.....oieiniiiiiinttiteceecrreeseeeese st s s s s e e e sesstesan e s snbens 1
65 16469-G7 WASHER, FENDER, STAINLESS STEEL.......coceeevinerenienereeeeees et 1
66 73049-G01 COVER, DIRECTION SELECTOR ......cccoctrremerirtrnereertreeeessesesstese e sneesnend 1
67 00114-Go6 SCREW, 1/4 - 14 X B/4 LG ..ottt e 1
68
69 14601-G16 RIVET, 5/32 (ITEMS 69 - 86 FOR USE ON DCS MODEL ONLY) ...................... 2
70 73037-G02 BUZZER ...ttt et sttt e e s sesa e sne s anan 1
71 32043-G2 BRACKET, BUZZER ........ooiiitittieccece e cste st sae s ssesae v 1
72 00565-G3 WASHER, LOCK, #B.......coiciiiiiiniirinictcntiiceer e seessts e eseresense s e ssns e saeenend 2
73 00525-G5 NUT, #6 = B2 ..ottt sttt et s s sesen e sn e s e e ne e nnen 2
74 00138-G4 SCREW, #6 - 32 X 1/2 LG ettt sttt ceseeseas s sne s e 2
75
76 73127-G01 LABEL, DIRECTION SELECTOR ......cccoorrirereeereeeneneeenereeneereesassseene e eeeas 1
77
78 73134-G0O1 ADAPTER, SEAT WRAP........cotiitiieererteteeseneteseesssesese s s st aseesseseesassseesennd 1
79 73133-G01 ADAPTER, DIRECTION SELECTOR SWITCH ......ccoeecteeiiiererreee e 1
80 31539-G1 CLAMP, NYLON ...ttt ecese et s s e s s e nesa e sne s 1
81 17618-G1 CLAMP, NYLON ...ttt see e e e 2
82
83 73130-GO1 BOOT, RUBBER.......cciitiiiiiiniit et srertrcre st esess e st e s e ene s e s e ssesnnned 1
84 73128-GO1 KNOB, DIRECTION SELECTOR (INCLUDES ITEMS 85 - 86) ......cccceveeerureneens 1
85 73128-G02 KNOB, DIRECTION SELECTOR.......coccocirieneerreerereseest et e e e e e 1
86 73128-G03 BLOCK, CONTACT SWITCH .....ccctviiiiiciiiniiite e nresneeseeeseeseesssessenees 1

Page I-5 Service Parts Manual EZGOLETE



4 Electric Vehicle

EZGOLEWT Service Parts Manual Page I-6



DIRECTION SELECTOR Electric Vehicle

1-INCLUDES ITEMS 2 - 46
31 - INCLUDES ITEMS 32 - 34

Page I-7 Service Parts Manual EZGOLEOEN



| Electric Vehicle

DIRECTION SELECTOR

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73036-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 46) ................... 1
2 00138-G6 SCREW, #6 - 32 X B/4 LG c.uuiieeeeeeeeeeeeeieccereerreceestteseessssnnsereessesssssssesssnes 3
3 00139-G8 SCREW, #6 - 32 X 2 LG ..eeiieieeeeeecreerrtr s rreesceeecssvee e e e eenae e s sae e anes 4
4 00414-G8 BOLT, 1/4 - 20 X 1 LGioeoooeeiecereeceerenneenreieeeecresessresesreeseeseesssssesenesneesessnnsens 2
5
6 00525-G5 NUT, #6 = 2. ceereeeeeritcreectrrece sttt ressr e e s ees sttt e eesesee s e res e nsenesesessssssensenons 8
7 00532-G1 NUT, 174 = 20 aeeeeeeeeeeeeeeeeeeecccrrveveanrreessesssssteessssene s essssssssssesvasamsnsessesens 2
8
9
10 00559-G7 WASHER, /4 ...ttt st crtecste s tesiee e s sas e e reresesssasssasesssenssnnessnrenns 4
1 00560-G1 WASHER, 3/8......eeeeeeeeeieeceeeeceee e eeeesssesessees s s sssstessseseses et s ssnssnanasses 1
12
13 00565-G3 WASHER, LOCK, #6 ....occeeiercieeceeerecereerteesetesesseeeseseeesesssasssseensssns e eensnnren 8
14 00565-G7 WASHER, LOCK, 1/4 ...... ettt erets e se e esesse e s s s e s e nnes 2
15
16
17 00567-G3 WASHER, LOCK, #6 ...t sccceeeeesscceimeee s s eccmeeee e e e s emensesesssesnnneas 4
18
19 10606-G2 SWITCH LIMIT, MS2 AND MS4.......cooeiieectereeereeeeeeess e eee s e e e 2
20
21
22
23 12806-G1 ] L 1 4
24
25 12835-G1 CAM...oo.oreeeeeee e seee s st ssss s eeesema e ee e eseseesereeneeeseeeemsenee 1
26
27 * SCREW ...ttt csrneeeecreesensessssesesssnesssnsesssasessssssssessssessssssesssssessrsarens 4
28
29 14628-G1 TAB, FASTON, 5/168 X 5/16 ..ottt s cctttte s vt ee e e e sneseasensennnnd 4
30

EZGOLTIE Service Parts Manual Page |-8




Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. | 1 2 3 4 5 DESCRIPTION QTYy.
31 14651-G1 CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 32 - 34) .........c.vuuunnel 1
32 | 24940-G1 STOP...u.eeeeeeeeeeeeretees s sseesssssssss s sanss s st e s essesssesssssasessss e sessanssnans 2
33 | 00565-G7 WASHER, LOCK, 1/4...o..corveeeeereeeneresssensrisssessssesssssssssssssssssssesssssneaneed 2
34 | 00414-G6 BOLT, 1/4 = 20 X 3/4 LG «.cvuoveeeeeererreresesesessesesssssssssssssssssssssssssssssssanns 2
35
36 15461-G1 BRACKET, MOUNTING SUPPORT ......coneeeeeereecenneresesss e ssessemsesesesenees 1
37
38
39
40 | 73048-G03 BRACKET, COVER.......courveereesseessassassseessessseessessssssssssesssesssnsssnssssssasssasees 1
41
42 | 70232-GO1 ARM, SHIFT LINKAGE .......corvveereereessssssesssssassesssssssssasssesssassssssessssssaens 1
43
44 | 73027-Go1 SHAFT, DIRECTION SELECTOR ......oovverveeeseesensessneseessssssessessassesssnnens 1
45 | 73031-GO1 BRACKET, DIRECTION SELECTOR MOUNTING........ovveeeveeeeeeeceneesneenned 1
46 | 73037-GO1 BUZZER, REVERSE WARNING .........oooueereereeesessessrasesses s ssssasssesssessaneed 1
47
48 | 00438-G6 BOLT, 5/16 - 18 X B/4 LG c.uvvurerreeererreresseesseessssssesssessssessssssessssssessasssssssssssnssanns 2
49 11098-G6 NUT, LOCK, 5/16 = 18 ...curvurrererreceresreessesseessesessesssessssssssssesssssssesssssssessenssasssnns 2
50 00571-G2 WASHER, 5/16....ucevueereeerrersesssessessesssessesssssssessssssssnes et aneens 2
51
52
53 | 70318-G01 | ROD, LINKAGE ....oouoeeeeeeeeeeeeeesseseeesessesssssesssessesssesssesssssssesssssssssasssasssesssnssaens 1
54 | 22754-G3 BUSHING .....ocovmeveereereeseessesasessensssssassssesssssssasssssssasesssssssssssssssasssnssssssssessnssanns 1
55 | 70334-GO1 | ARM, BENT SHIFT LINKAGE ......ccoovvvurreerereseaenseesssensseessessesssssssessssssssssensssssenns 1
56
57 | 25664-G2 BEARING ....ooovvreeveseseneesssesssnssssesssessssessasesssesassssssssssssssssssasesssssssessssassssssasosss 1
58 14390-G1 NUT, LOCK, B/8 - 24 .....oeeverrererrnsrrensssssesssssssesssssssesssssssssssssssssssssssssssssssasssnns 2
59 | 70233-G01 | SHAFT, DIRECTION SELECTOR.......imvrereerreiemseesssnsessssssssnsssssessssssssssessssssenns 1
60

Page 1-9 Service Parts Manual EZEOLEEN




Electric Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 71905-G01 HANDLE, DIRECTION SELECTOR .....ciiiccceieeeetereceeectrreeete e s evee e st 1
62 00740-G4 SCREW, STAINLESS STEEL, #10 - 32 X 1/2 LG....ceivererrerivienciieneecreereceenened 1
63
64
65 16469-G7 WASHER, FENDER, STAINLESS STEEL..........conooieeeeeeeeeeeeeeceeee e 1
66 73049-G01 COVER, DIRECTION SELECTOR .......ccovirivecceerrireerseseeesenseeereneresaresesssssessennes 1
67 00114-G6 SCREW, 1/4 - 14 X B/4 LG .ccoreereveertirnineescersscreesessseessinneeressesessssssssssssasesned 1
EZGOEEE Service Parts Manual Page I-10



DIRECTION SELECTOR Gasoline Vehicle

1 - INCLUDES ITEMS 2 - 29
30 - INCLUDES ITEMS 31 - 39

Page J-1 Service Parts Manual EZGOLENE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

DIRECTION SELECTOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25700-G03 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 29) ................... 1
2 25684-G01 BRACKET, DIRECTION SELECTOR .......ccoevetirteeeeeeeeeeeeeeeeseeseeeeeee s e 1
3 25664-G1 BUSHING «..c.ooeeeoeomreeeeeeeoan e seeeeemssesesesessesesseseeeseessssseese s eeees s eeeen 1
4
5 27537-G01 SHAFT, DIRECTION SELECTOR ......ccoteeeeeere sttt eeeseeeseeeeeeessend 1
6 25745-G01 CAM, DIRECTION SELECTOR.......cccetrreteiteceeeestecteeeeseeee e eeesesesenessssnens 1
7
8 14390-G1 NUT, LOCK, 3/8 - 24......ciereieterenereeee ettt eneseeseese s s s e e ee e sessneann 1
9
10
"

12

13 10606-G1 MICRO SWITCH....... ettt e st ee e ee et e s s en e e 1
14

15 27151-G1 SPACER, MICRO SWITCH......oouiieeeeetetececestteeee e e eeeeeessnsssasnans 1
16 00645-G2 SCREW, #6 = 32 X 1 1/4 LG ettt s e e sves e snens 2
17 00565-G3 WASHER, LOCK, #6 ...cvevueeeierereeeeieeeeeieteceessseseeeeeonteseeeseesreseseeesesssessnesees 4
18

19 00525-G5 NUT, #8 = 82ttt rrrser e rie s esteseeesn s es st s e e s e e eeesee e e e e e senennen 4
20 14628-G1 TAB, FASTON ...ttt et st s st ssb s st e s e n e en e ne s 1
21 * SCREW AND WASHER ASSEMBLY ........cooiuiiieeesieneieeeeeeeeeseeeeeeesssnesnas 2
22

23 17818-G1 BUZZER, REVERSE WARNING ...ttt seeeeee e 1
24 00138-G5 SCREW, #6 = 32 X 5/8 LG ..cevurreeeeieieeecreeeeteeeeeeeseetett e s eseee et eeeesenesasns 2
25 00567-G3 WASHER, LOCK, #6 ....c.eerererctreieierevsrsceesreesss st e e sese s e s e ee e s e sessenens 2
26 00559-G7 WASHER, 1/4 .ottt e et ssb st s e e s eoe s enee e 2
27

28 00414-G6 SCREW, 1/4 - 20 X B/A LG oottt ser st eeeeeesessaesssaesnens 2
29 11027-G2 NUT, LOCK, 1/4 = 20t ssttsst e s s eeee s eeee e e easesaeesneseees 2
30 27170-G01 CABLE KIT (INCLUDES ITEMS 31 = 39) ciieeietieerteeseeeeeeeeee e e eveesneseseseasesend 2

EZGOLEWEN Service Parts Manual Page J-2



| DIRECTION SELECTOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 25727-G01 WASHER, CUP ...ttt s esss et st s be s e s et 4
32 27764-G01 SPRING......oo ettt tsrte s srreeeeeesasesesesbs e essessesstesesesse s eeeneessmnessenend 2
33 11098-G7 NUT, #10 = 24 ..ottt errriee e e e es e e e see st e s ne s sesmaessasmeneensemeeeennd 2
34 10387-G8 PIN, COTTER, 1716 X 3/4 LG ..eeeeeeeeeeeeeeeeeeeeeee et eeeneess e s e see e s e e emeaesand 2
35 25691-G01 SHIFTER CONTROL CABLE.......oo ettt et e e e eene e 2
36
37 23726-G5 SPACER ...ttt e s et n e st ae sma s eanae 2
38 23176-G1 PIN, CLEVIS, 5/16 X 1/2 LGi. ..oocverereeereeteeceeeeeeciee e e e eteeeeesseeeseeeseneessnes 2
39 17618-G1 NYLON CLAMP.........o i iirircrirctenereeesreeereereseesreeseesressssesostsssseeeennessesensseesanee 1
40 26830-G01 NUT, SHIFTER LEVER, M8 X 1.25 MM ......ucoiiieieeeeeceeceeeieeee et e 1
41
42 71905-GO1 HANDLE, DIRECTION SELECTOR.......ccccteeierteeertereeeeeee et eeeeereeseeesasnesoen 1
43 00740-G4 SCREW, STAINLESS STEEL, #10 - 32 X 1/2 LGuvvvuveeeiveecereeneeerineeseeeeeeeneen 1
44 25946-G01 PIVOT ARM ...ttt ettt e sese e serssssssesstesse s e ssessanesssssssessesssnsssssssond 1

Page J-3 Service Parts Manual EZGOLEE




Gasoline Vehicle DIRECTION SELECTOR I

(

(=~ c{ = [TEXTRON| Service Parts Manual Page J-4



ELECTRICAL SYSTEM

POWERWISE ™ AND
POWERWISE ™ +
BATTERY CHARGERS

TOTAL CHARGE ®
BATTERY CHARGERS

THROUGH FRAME

/T TO GAS PEDAL
%\ 2

S
== S
Ry

T ‘,’_

;
7
g

0O

Page K-1

Service Parts Manual

| =~ ={ = | TEXTRON



SSINYVYH AHOSS3O0V

, WOHd 3dHIM NHE OL
HOL1IMS OHOIN Tva3d 3xvdd
WOHd JHIM X9 LOINNOD

SSANHVH AHOSS3I00V

WOHd JHIM d3d Ol

HOLIMS OHOIN Tva3d 3xvdd
WOH4 3HIM d34 LO3INNOOD

ELECTRICAL SYSTEM

ve 61
9¢
/O\:\\ /
N Oy
R = TN 0
/- \ € 81 5¢

Ll
9l

NOWWOD Ol 3HIM a34 TTV.LSNI
N3dO ATTVIWHON O1 JHIM X179 TIVLSNI

Electric Vehicle

SNOILDINNOD HOLIMS 1HOIT IXMvHe

2

Page K-

Service Parts Manual

EZGOLEECEY




| ELECTRICAL SYSTEM

Electr

e

S

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ic Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 18724-G1 RECEPTACLE HOLDER...... .ot eeierevtecrtee et sttt s e e e e seseesesenns 1
2 00645-G2 SCREW, #6 = 32 X 1 1/4 LGttt ve s 2
3 00559-G3 WASHER, #B....c ittt receerecte sttt st seere s st eeesensemeessanesssnsssssesssenns 2
4 14390-G9 NUT, LOCK, #6 = 32 ...ooiireiiteenieciecsteseseeerteese s sees s e s ensessesesemeeesavesssessasnesnnd 2
5
6 00702-G2 NUT, 5/18 = 24 ...ttt s st esssssts s e e e et eese e e eeseeenseessnen 12
7 25972-G32 WIRE ..ttt e st e st et b s sttt st e st e e e e e e e eeeesaesas 1
8 25972-G40 IR e rree e e s s bt s e et e sat e e seee e et essenaassesesseesnssen 4
9
10 00567-G8 WASHER, LOCK, 5/1B ....eeeieeeieeieeeeneecteesteeecireseresstsstseseeesessenesseesensseessanasssssees 8
11 00532-G3 NUT, 516 = 18 ...ttt v e st e s e e s st et e sot e e smeeeenessenenmessanes 8
12
13 27327-G01 CLAMP, TWISTED ...t erenrscaeiseeeteeseesseesste st s e smr e st s et e eeaeeeessees 2
14 10570-G11 RIVET, STAINLESS STEEL, 5/16 .....ooeeeeeeereeeserceeeeeee et s e eee e eese e 1
15
16 73145-GO1 HARNESS, KEY SWITCH (DCS MODEL ONLY) LI TR 1
17 73041-G0O1 HARNESS, KEY SWITCH (FLEET) ..ottt cresse st e eeeoe et ee e 1
18 00568-G6 WASHER, LOCK, 3/4 ... oottt eeesevstcsse s sessssss s ets s e e s eee s ee 1
19 17062-G1 KEY, IGNITION (SET) ...neireiiieerteciessiircrvceeriteessssesnesersssess e s seees s s ses e sssenenes AR
20 17137-G1 NUT, FACE ...ttt ecieee v reeessesebesese s e e se s sasessses st aes e s s mesesatasesensasmeened 1
21
22 17618-G1 CLAMP, NYLON ...ttt ermte e s s eteesessbeesasssesoaseesresbe s sat s sm e e sen s 1
23 17421-G1 IGNITION SWITCH KIT, INCLUDES ALL MOUNTING HARDWARE

(FOR FREEDOM SEE SECTION S - HORN AND LIGHTING) ........ccvcvenenees 1
24 33623-G02 RIVET, DRIVE ...ttt sceesre s seessaesnr s esesss e s asssnae s e sand 2
25 71145-G0O1 DECAL, CONSOLE INSERT PLATE. ... rreeeeetecerreeeeceveseneenreneeesnsesanensend 1
26 73030-GO1 PLATE, CONSOLE INSERT (KEY ONLY)....ocovtiereeereeeeeemeeerreeeeeeee st s s 1
27 70045-GO1 RETAINER, BATTERY ....erereeeiitiirceieee ettt ee e e e senseeesssass e s sneessened 1
28 70046-G01 BATTERY RACK ..o irrttrctirtrreeeese e ierstesses e eesseessaesmsessesessss s ssessasesesmesnans 1
29 11027-G1 NUT, LOCK, 5/16 = 18 ....eeeeeeeeeerirreeeecetceeieeenteeeeeeessssee s eeeee e enesssssessssssessesend 2

Page K-3 Service Parts Manual EZEOERE



| Electric Vehicle

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 XXXXX-G** BATTERY, 8 VOLT ...ttt stests e esestess s s erne s sesse e sesenssaens 6
31
32 70121-GO1 BOLT, HOLD DOWN .......ciiiiitirtiecrerectee et tsesst st aesnas e asse s s snessseseas 2
33 17618-G1 CLAMP, NYLON ..ottt st st sas et s e et e s bssnsns e 1
34 24605-G1 WIRE HARNESS, BRAKE ..ottt eve e sses e cn s seenes 1
35 73063-GO1 WIRE HARNESS, STANDARD CHARGER RECEPTACLE (COMPLETE)....... 1
36 73149-G01 WIRE HARNESS, CHARGER RECEPTACLE (ITEMS 36 - 38 ARE

FOR USE ON DCS MODEL ONLY).....ccooictetrrrirtrrareireeerereseersssssseeesesseseseseend 1
37 14601-G10 RIVET, 532ttt st et sttt ss et ne s e ne s 4
38 17618-G1 CLAMP, NYLON.......oiiicttrtetrteteeset ettt sae e eeas st e sas st et n e nan 3
39 25972-G32 WIRE, BL-TO Br.oe ettt et s rae st sa seenes 1

EZGOES Service Parts Manual Page K-4



| ELECTRICAL SYSTEM Gasoline Vehicle

RN

1 - INCLUDES ITEM 2
5-INCLUDES ITEMS 6 - 10
23 - INCLUDES ITEMS 25 - 42

Page L-1 Service Parts Manual EZE0ELE



ELECTRICAL SYSTEM

Gasoline Vehicle

ce

fféﬁzz.%a%salE
gL

TR,

3ivid
AVOIHLOAT3

-

~Sea -

SSINYVH AHOSS3O0V

WOH4 I3HIM NHE OL

HOLIMS OHOIN Tvd3d IXvdg
WOH4 3HIM 318 LOINNOO

SSINHVH AHOSS300V

WOH4 3HIM a3d oL

HOLIMS OHOIN Tvad3d 3xvya
WOH4 JHIM a3d LOINNOD

NOWWOD
OL JHIM Q34 TIVLSNI

N3dO ATTIVINHON
OL IHIM X189 TIVLSNI

SNOILLO3INNOO HOLIMS LHOIT IMvHe

2

Page L

Service Parts Manual

TEXT

EZE0



Iva3d

HOLIMS AT Y
,. HOLIMS A9 0L a3y

Gasoline Vehicle

HOLVINO3Y
JOVLIOA  pg C€

WOHA Mg B
LG E
) s2

TVNING3L
82 AY3LLVE
'SOd OL
HOLINOI WOH
3dIH1S 1HMHE
HOLVHINIO
HILHVYLS
NO 24 OL

ELECTRICAL SYSTEM

EZGOLREINE

Service Parts Manual

Page L-3




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ELECTRICAL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26651-G01 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2).......c.ccoververnnn. reeeennneranas 1
2 26707-GO01 BOLT AND WASHER ASSEMBLY, M5 X 8 X 10 MM LGi.....coveeereeeennend 1
3
4 26676-G01 SCREW, MB X 1 X 23 MM LG ...ttt sres st se s e 1
5 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) ....couveveeeeerceereeeeenane 1
6 * COIL, IGNITION ...ttt eeie e s raressee e ee e s sae s st e e e s me e s 1
7 * SPACER ...ttt s e et e s st e s nne e 1
8 * WASHER, LOCK ...ttt sertesisessesseeessesesesessaeessnesssesesssssssnnens 1
9 - NUT e sanssss s esses e sssse s st s 1
10 . SOREW .o eve s sess s s s sess s st sessseses s 1
1
12 13632-G1 NUT, MB X T LG o ereirirercerrerieteenersisstessssiersensesssseessesaeeseseeseesnnsssssss e sssnssesssnenens 2
13 XXXXX-XX STARTER / GENERATOR (SEE SECTION AAFOR

PARTS LIST AND QUANTITY) ctireecceerceeieereecetteeseeee e ee e e esesseenssssss sesameseas X
14 25887-G01 WIRE, F1 - A2 ..ottt sttt re e s e esessae s s e s bes s s s saesssanneeennen 1
15 25682-G1 COVER, TERMINAL .....ccotitrtieiteteceeereiiererreeecereseseeeeesseeeseseeeneeessssssesssassessenen 3
16
17 00715-G3 BOLT, 5/16 - 18 X 1 1/4 LG .ottt e e st esn s e 1
18 20294-G3 CABLE, GROUND .......oiiirertretrcvtesresstessereessrsssesenessesssseessssessnssessssssssesonns 1
19 25972-G12 WIRE, B- GRD ..ottt scierceseseee e te s e s e s e e s asessssan e ssnmneeson 1
20
21 27778-G01 KEY SWITCH HARNESS ...t ................................ 1
22 27777-G01 CONTROL HARNESS ...... .ottt ercteesessesessee e mseee st eesseses e s ssmneessnns 1
23 27740-G03 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 25 - 42) ........ccccccuveunened 1
24
25 00532-G1 NUT, 1/4 = 20ttt eree s e rteee et e e e e e me e s e see e seesasss s mnnenas 5
26
27 * NUT, 5/16 = 24ttt re e et e e ee e sen e e e e e s serer e s sssbese s saeessassrne s 2
28 00565-G7 WASHER, LOCK, 1/4 ...t sctescerssaessnteesteevtsessssesabesesnnesssennns 6
29 * WASHER, LOCK, #10 ......oiiireietrcttseeesimrrrsreseeeeesesassseesssssstessssnesssenans 2

EZGOLETTE Service Parts Manual Page L-4




| ELECTRICAL SYSTEM Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 . NUT, 510 - B2, omeeseeemessessereseseeeseesemeeeesseeesesemeee e eos e 2
31
32 | 00650-G7 WASHER, 1/ ...oosoeoeeeseeeeeeeesessessesseeseseessessenessessesesess e seseeee oo 6
33 | 12914-G1 TAB, FASTON, 5/16 X 5/16 vevvveeseeressseeresseeesesseeeesesesoesesseeeeessoeoe oo 2
34 | 12914-G2 TAB, FASTON, 3/8 X 13/32 ..cooeseeesesoeeesessneessssseeesssseeeeesessees oo 2
35 . WASHER, LOCK, 5/16 w.eeveveeereseeerressressessnsessseeeesssseeseessssoesesseee s 2
36 | 25978-G56 WIRE, 5 3/87 LGieoeeeseeeresseeesesssnesseseesesssesesssssssssssssessssssseeesseeeee s 1
37 | 27153-Got Y = o] SO 1
38
39 | 27738-GO1 N (=R = =103 1210 || o 1
40 | 27739-GO1 VOLTAGE REGULATOR «..cevveesevereseeesesseeesesseeessssseeesesessessssseee e 1
41 | 27746-Go1 IGNITOR ASSEMBLY .cceeee e seeeesseseesesseessssessssssseeeessssseeseesmeees oo 1
42 * SPACER, COVER ...osseeeeeseeeresseeesssenessssseseesssseesessseeesoeeesee e essseee 1
43 |
44 | 11027-G2 | NUT, LOCK, 1/4 = 20 ceorrorroeeeesseeesesoeeeesseessssseessssoeesessssesssssseeeeseseeeee s 3
45 | 25972:G13 | WIRE, SOL = F2ureooosooeroesoceesesoeessssessssssoessssseeesessessesssseeseesseseesssseeee oo 1
46 | 72004-GO1 | GOVER, ELECTRICAL PLATE w.ooooooerooeeeesseeesssoeeeeesoeeessesseeeeseeoeee oo 1
47 | 25972:GB3 | WIRE, Bt = SOL coooosemerosseesosseressssressssseesessseessssssssesssseessssssssessssseeee s 1
48
49 . BOLT, 516 X 3/4 LG w.eveesceeeesseeeessseerssssmseessssessssseeessssssesseseeeesssssseees oo 2
50 * NUT, 5/16 .ceeeee oo esseesssseesssseeessssseseessemeseesseseesssneeesesseseeeesseeee e 2
51 * WASHER, LOCK, 5/16....vrsveeeresseesssseessessneesssseeessseeessssssessssseesssessseeessee 2
52
53 | 78080-GO1 | PLATE, CONSOLE INSERT ...ooromerrrosseersssomesessseeesssseesesssesesssssseeesesseeeesoes 1
54 | 71133-GO1 | DECAL, IGNITION SWITCH ceceorersreresseeessssseesessomesessseessssseeeeessssssesesssmeeee 1
55
56 | 33623-G02 | RIVET, DRIVE cooroooeeeeosoeessssreesssomeessseeesessesesssseessesesssssssseesessmeeeesesoeeee o 2
57 | 17421-G1 | IGNITION SWITCH KIT, INCLUDES ALL MOUNTING HARDWARE

(FOR FREEDOM SEE SECTION S - HORN AND LIGHTING)........oocooooroo 1
58 | 00568-G6 | WASHER, LOCK, 34 .ooceoooroeeresssreessseeessseeesssseessesseeessssseeesesseseeeseseee oo 1

Page L-5 Service Parts Manual EZGOENE



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 17137-G1 NUT, FACE..... o certtrrttrstrrrterie e et sectsssssesses e sesssse s srsesene st ee s e seamnesnsassnns 1
60 17063-G1 KEY, IGNITION ...ttt seerrerrsrrrstne st s et e reseesese e s st s s e s e e seeeessesssemens AR
61
62
63 00565-G8 WASHER, LOCK, 5/16....ccceiieiieieeeeeceeeecte e receer st teseeseesssatsas e e meeened 1
64 00571-G2 WASHER, 5/16..... ettt cttrc e s cesrcstessseesss e s st e ee s s s sse s sst s s e s smeesoanannd 1
65
66 00952-G6 BOLT, 5/16 = 18 X B/4 LGi. ..couveeveerciieciecerinceeriteessressseesnresnessrseste s seessnseseassaaen 1
67
68 XXXXX-G™* BATTERY, 12 VOLT .....oiettrctrctestereessresssesesesessaessreserensse s s st s sn s e e smes 1
69
70 72101-GO1 HOLD DOWN, BATTERY. .....cccovinreiiretineeririreieseresseessseesssessnsessesessessssssssssesssnes 1
71 25976-G11 WIRE ..o cttiirreercetesiirtecssteserine s st e e e rareessaessesse e e s esesseeesssnessenseeesesensssssesesssssssee 1
72 17618-G1 NYLON CLAMP ...t rtessrt e stee st ee e e ssr e e seesebe s s s e e samb e sasse s essms 2
73 24605-G01 WIRE HARNESS, BRAKE .........coocoriirirnittineeiitesiceesreesesessersesesssssnenessesssnesans 1

EZGOLIELE Service Parts Manual Page L-6




ENGINE AND MUFFLER

ol
Iw
S
>
Q
Im
S
(7))
(141
(O]

EZGOLEAGTE

Service Parts Manual

Page M-1



| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ENGINE AND MUFFLER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26700-G01 ENGINE ...ttt cree st cressae s e e st s s et ee st eenanessenaseneesaeeeseens 1
2
3 26631-G01 GROMMET, TIMING BELT COVER ...ttt s e 1
4 26727-GO01 GASKET, CARBURETOR / AIR BOX .....oueeteeeerecceeeeresetetcecvese e e aeen 1
5 26667-G01 STUD .ottt st ree e s e sar st sae s s sr e st s bse st e st ee e e eaneemeeamesssean 2
6 25523-G3 SPARK PLUG, RESISTIVE........eieeereeeceeieecreeesste s esses e st e e s esneeeeneseand AR
7 25523-G2 SPARK PLUG, NGK BPAES ...ttt sesssne st s s e eee e e e 2
8 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) .....covvvriveeeeeeererissse e eeeeeseeeeeeen 1
9
10 26657-G01 BRACKET, IGNITION COIL ......veeeeeeeeeieieereeesresiessneesneesseersseassemsee e s e seseee e 1
1"

12 ] XXXXX-XX CARBURETOR (SEE SECTION F FOR PART NUMBER

AND QUANTITY ettt rerecee e s tese s ste e sms e esarssressesssnessessrssseseeeseneenna X
13 26719-G01 GASKET, VALVE COVER ...ttt receevestserreseesess e st eest e see e 1
14
15 26676-G01 BOLT, FLANGED, M6 X 1 X 23 MM LG......oecreverreriteieieerceeeee e e ee s 6
16 26601-G01 CAP, OIL FILLER ..ttt st eeecse e e esessbesssstessese s st esen e e 1
17 26720-G01 0" RING c..eturemcirrtetrtsesesesesasas e sesssssssetesesensss s s esssassssssesesetesenssensessssssesensaenn 1
18
19 26600-G01 COVER, VALVE ... et s testeteecee s esanes e estsossessesssssssssubssemnen e en] 1
20 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG. ...ccvverrieeeecee e 2
21 72019-G01 MUFFLER ................................ 1
22
23 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG. .....cccoooirereereeecrteeececeecnend 2
24 25531-G1 GASKET, EXHAUST ... ceeeceecrtrsmecrtesstessersarsssevesee s s essssseseenssesssanrenns 1
25 00438-G8 BOLT, 5/16 - 18 X 1 LG creiveireieceeecrretrestrecttne s s e s e esnesssne st e s sennes e s s 1
26
27 .
28 00565-G8 WASHER, LOCK, 5/16.....c.ciiiieeciierieniteriesstesiersseessseesssessssesaseessssssesesssnsessseens 1
29 00642-G8 WASHER, 5/16....eeeceeeeeireteterttretessteestre s e reseesssnesssessnsecssesessessesees saseesnsnens 1

EZGOESEN Service Parts Manual Page M-2




| ENGINE AND MUFFLER

R

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30
31 25655-G01 BRACKET, PIVOT ...t tenscsssesesseassesssssssssssssssssnssesensssssssssssemeenenne 1
32 00565-G8 WASHER, LOCK, 5/16.....eeieeirieeieiecceerrereteesste s esereesessstsesee e sneeesseessotaeeseean 2
33
34 00276-G6 SCREW, 5/16 - 24 X 3/4 LGi....covreeeerereeereeesieteeeeeseeesessseeessessenesesesssssssessasasenaed 2
35 26630-G01 COVER, TIMING BELT ......ooeeciieeeteeecieecteeeeeeeeeee e sseeessseesssassesssenesesaneessnsnasaen 1
36 26626-G01 TIMING BELT ..ttt eeeeeeee e et e neesennsesenss s e sants s e eanase s nnassenend 1
37 26678-G01 BOLT, M8 X1 X 12 MM LG ..ot st seseessssatt e s e emeeeeand 3
38
39
40
41
42 26591-G01 FILTER, OIL ..ttt ctte et ee e ene e ees s ses e s st s s saness s nesssssanesenmneenennd 1
43
44 26680-G01 BOLT AND WASHER, M6 X1 X 12 MMLGi.....ccooreri e eeeseseead 3
45 26710-G01 “O" RING, OILFILTER ..ottt e et s s s essssssnsessssnneon 1
Page M-3 Service Parts Manual EZEOL3SE




MUFFLER |

EZG0LEWTT] Service Parts Manual Page M-4



| ENGINE AND STARTER MOUNTING Gasoline Vehicle

Page N-1 Service Parts Manual EZG0OLEIT



ENGINE AND STARTER MOUNTING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 00430-G4 SCREW, 3/8 - 16 X4 1/2 LG oottt s e e ee e esnen e 1
2 72050-GO1 WASHER, PLASTIC......o oottt ettt ese st e s e s s e an s aaee 4
3
4 11098-G5 NUT, LOCK, 3/8 = 16......ooereetrccrresterteteeene ettt es e e neessaeee e e 1
5 72015-G01 MOUNT, ISOLATION ......oueiuirriiriricrerreestrieserte e aeseessssese et cnesessneneesseesnsenen 1
6 72010-GOA1 FRONT MOUNT CASTING.......cccestrtietrtrsteennrirneetese e seeesesssessestesessesssessenens 1
7 72018-GO1 BRACKET, MOUNT ...ttt seees e ese e s s ses st s e ee s e e st eee 1
8
9 27432-G02 ENGINE GUARD ...ttt et sttt eeeee e e e e aneas 1
10 00463-G4 SCREW, 7/16 = 14 X 1 1/2 LGttt ettt 6
11 00566-G2 WASHER, LOCK, 7/16.....cceiireeeneerieenecesie st et eeeeses s ssesas st st ee e 6
12 00922-G3 WASHER, 7716ttt ettt e st sras s se st et ee e eeen 6
13
14 00428-G6 SCREW, 3/8 = 18 X 2 B/4 LG...eeeeeeeeeeeteeeeeecrccresse e esssesse st e seee s eeseeeand 2
15 12262-G1 NUT, LOCK, 3/8 = 16 ...eoueierriecreirennertetncratreesscseee e nessesesssssennsssssseesmesesaneae 2
16 72011-GO1 REAR ENGINE MOUNT CASTING ....coceoiererereereercieeeciereneteceee v e s 1
17
18 72035-G01 U7 = BOLT ottt ettt see e sn s sae s sens e sreeneses e sbeseeseeean e 2
19 00734-G1 NUT, LOCK, 7/16 = 14 ...t ses s st ene et se st es e e b srn 4
20
21 72051-G02 WASHER, 2.50 X .390 X .134......oorrireeccereeerereeeevenne e 2
22 72051-G01 WASHER, 2.50 X .841 X 134ttt eseeseesne s s et see s 2
23
24 70269-GO1 BRACE, CROSSMEMBER .......cccciiireerrtertees e teenreeteesesses s essessstessen e e 1
25 00715-G3 SCREW, 5/16 - 18 X 1 1/4 LGi...coerieereeeerceeeteceeicsreser st seesanesstesas s se e seen 2
26
27 11027-G1 NUT, FLANGED LOCK, 5/16 - 18 .....ooteereccieerectenttesneeeseseessessesseeeeereseeend 2
28
29 72016-GO1 SPACER, ISOLATOR ..ottt tsts et sse e s s e sassas 2
30 00938-G4 SCREW, 1/2 - 13 X B LGttt ee st aeessen e 1

EZGOEIE Service Parts Manual Page N-2



| ENGINE AND STARTER MOUNTING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00560-G3 WASHER, 1/2.....itieicnietseeeremreremresssrssssss s sss st sssss s sesesesesens e eeenend 2
32 00566-G3 WASHER, LOCK, 1/2...c ettt et ss e st e e e s e e s ee 1
33
34 00533-G1 NUT, 1/2 - 13 ettt tssst st s s es s st st ssscsensenesenas e 1
35 27065-G01 STARTER / GENERATOR ...t ceeeeeceeesveesiresersescs s e sstssnsb e s et s eee e eeees 1
36 72045-G01 STARTER / GENERATOR ADJUSTER ..ottt 1
37 00544-G5 NUT, B/8 = 16 .uceueuicereeercmsisenessssssssssessassesassessss s asessa e sss st s s sesassseas e eseseeeenne 1
38
39 00532-G5 NUT, B/8 - 16 ..eccurerimcereerecrsencininsereanisssssssssssess s s sesasbesss st ss s s st sneseessesseasesens 1
40 00560-G1 WASHER, 3/8....ccureueererirrerestresssaessesse s ssaesssessssassssssssssssssesmes e sseseeseeesenseees 1
41 12064-G1 NUT, PUSH, 5/16 w..cerireeeurienasieertsessstsestssssssssesssasssssssssssssssessssosssssessassenens 1
42
43 XXXXX-XX DIFFERENTIAL (SEE REAR AXLE SECTION V FOR PART

NUMBER AND QUANTITY) c.ceiivtticiiiceirneererereneeseessesseseeesnsssssssessesesessesessessessnns X

44 00438-G8 BOLT, 5/16 - 18 X 1 LG ceuvrererreeereieneteteesseteseeseesesasee s sssssssesessenssseessesssenend 1

45 11098-G6 NUT, LOCK, 5/16 = 18 ..ueureerereererriretnseeressseeses s sesstessssssssssssssssssseeeeseseeasnne 1
Page N-3 Service Parts Manual EZEOREEE




I Gasoline Vehicle ENGINE AND STARTER MOUNTING I

EZGOLETTT Service Parts Manual Page N-4



FILTERED AIR SYSTEM

Gasoline Vehicle

& SR

14

) e e
T,

Page O-1

Service Parts Manual

| = —{m |TEXTRON



Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FILTERED AIR SYSTEM

T
i

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72146-G01 INLET COVER ...ttt etste et eses s s e s n e s aeene 1
2 00614-G5 SCREW, #8 = 18 X 5/8 LGi...cviereeerietrcrtrits sttt ese et ee e se e 6
3 72143-G01 COVER, AIR FILTER ..ottt ee s b essesessasene e 1
4
5 72148-G01 LATCH, AIR FILTER.....c e iterreteretreenteneereaetste e enesseeseese st estesseeeneseneneesee e 3
6 72144-GO1 ELEMENT, AIR FILTER.....oo ettt e e st erestese s e e s s oo 1
7 72142-G01 HOUSING, AIR FILTER .......ootiirtiieererertneeterireereeeresee s e es e seeee e eresesanns 1
8
9 26676-G01 BOLT, M6 X B0 MM LG ...t sse et sr e s e 2
10 13632-G1 NUT, MB X 1ttt te st ne s bestssbe s e s b s st st s nmesee e 2
11 51400-G1 WASHER, LOCK, 8 MM ...ttt eeeretcssresass st s ssts s e s ee e 2
12
13 23726-G6 SPACER, CARBURETOR MOUNT .....ooctiiiieeteterteree et ses e s 4
14 72151-GO1 HOSE, POV ...ttt ettt e seess st ebeses e ssse st 1
15
16 72147-GO1 GROMMET, HOUSING MOUNT ......cooiieecterteteee et creste e st et s e sene e 2
17 23726-G7 SPACER, HOUSING MOUNT .....cccvtreirreirirtetetecee e eeseeeseeseesres st e ese e e 2
18 26671-G01 BOLT, WASHER, M6 X 1 X 30 MM LG ..ottt 2
19 26701-G01 WASHER, 6.5 X 20 X 1.6...c i rrteeeriecreeeneeeeesesesneessnesssssstssae e e s e e seees 2

EZGOEEE Service Parts Manual Page O-2



Electric / Gasoline Vehicle

| FRONT SUSPENSION

JNVHA
40 1Hvd

L2 ANV S¢ - €1 SW3L1lI S3ANTONI - 92
G¢ - ¢l SINTLI STANTONI - |

vy / 6¢c

EZGOLETT]

Service Parts Manual

Page Q-1



Electric / Gasoline Vehicle FRONT SUSPENSION

= —

THE USE OF NON UL PARTS WILL VOID AND UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70001-GO1 FRONT AXLE ...ttt terese e sae e e s e e b s eneene 1
2 10194-G1 BUSHING, RUBBER SHOCK ABSORBER .......ccccccemttnrennicece s eseeeeennd 8
3 10435-G1 WASHER, SHOCK ABSORBER.........cccoeiiiirtreeertrtet e et 8
4 00532-G6 NUT, B/8 = 24 ...ttt ettt e st 4
5 00463-G6 BOLT, 7/16 - 14 X 1 B/4 LG ..ottt seesetee e sessse s e sand 6
6 00734-G1 NUT, LOCK, 7/16 = 14 ....onecnrttntnteteetrecenee e ee st steseasaesanesascsansne e 12
7
8 70163-G02 PLATE, SPRING ...ttt ccrneeee et stesse s e e s saessae e neeas 4
9 10387-G2 PIN, COTTER, 3/32 X 1 LG ettt ccreee e sretesesassreseesas s saene v 2
10
11 70220-G01 SPINDLE ASSEMBLY, DRIVER’S SIDE (INCLUDES ITEMS 12-25) .............. 1
12 * SPINDLE, DRIVER’S SIDE .......cccccereererenteeereniereeeeesessesseeseesesssseseeeseneesnes 1
13 16623-G1 BEARING ...ttt ettt sesse s ee s e s e s e s e ens 2
14 18456-G1 GREASE FITTING ...ttt ceesanestesese st esae s sne s e stas e snna 1
15 19058-G2 HUB, WHEEL ...ttt crtrretetestcsteseee st sesseessesas e e ene e nd 1
16
17 19862-G1 WHEEL BOLT, 1/2 = 20 ...couiiitiiriirier ettt seteete e se e 4
18 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) .....cocveeveereecereeceeeenee 1
19
20
21 25146-G1 SEAL, GREASE.........ccoiicrcctec s e 1
22
23 12093-G1 NUT, SLOTTED, 17/32.....ccuiiiiirtiintieieecneneeeeres s e st essesaesnee e ssnsnens 1
24
25 00798-G8 PIN, COTTER, 5/32 X 1 B/4 LG...co e ceeceereeercreeeeeseteeeeeenteescer s esneessneenens 1
26 70220-G02 SPINDLE ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEMS 13 - 25 AND 27) ....cocermrerereerereessreeaiseenensesssssessessasssenes 1
27 * SPINDLE, PASSENGER SIDE......c...ccociertriinienree i reeee e e seseenees 1
28
29 70327-G01 PIN, SPINDLE, 1/2 - 13 X 5 1/2 LG ccceiiierrirreeeereeereccieneseestss e eeae e 2

EZGOEEE Service Parts Manual Page Q-2



FRONT SUSPENSION

THE USE OF NON UL PARTS WILL VOID AND UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric / Gasoline Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 16982-G1 WASHER, THRUST .....otiiitiriieieecererereesesesestesssecseesseeesrsssssssseesesesseseesesesnesnens 2
31 70328-G01 TUBE, SPINDLE PIN .....ccotiiiiniiriierrereinesiereersnneesseessseesnesossssssessmsessesessssesanns 2
32
33 00571-G5 WASHER, 172ttt rece e e s e sbessbeses st ne st e st s b an s 4
34
35 14390-G6 NUT, LOCK, 1/2 =13 .t ceiceecereteeeree ettt st ene e msessaneessssesasnee s sssnaeessand 2
36 70049-Go1 SPRING, LEAF ... et tesrr et te et e st s esassssere s et e stsnns st on 2
37
38 00463-G4 BOLT, 7/16 = 14 X 1 1/2 LG ettt st e sensseessssaan s sennd 6
39 70324-G01 SHOCK ABSORBER .......cc oottt cserecte st srrerarsssssesteesseeseses e sessesssssassenns 2
40 12091-G1 CAP, SPINDLE ... ieetrctrrcreretisseesseessnessae s e esstesestessssesseeassesssessessesnsens 2
41 14723-G1 NUT, LUG, 172 = 20...eeecceeeeciieeeereeteeettesseeeeeteresseeeeeereesaneesssnnessssmnessennonssnned 8

Page Q-3 Service Parts Manual EZEGOLEGE




| I Electric/ GasolineXehicli FRONT SUSPENSI_ON

EZGOLENT Service Parts Manual Page Q-4



.
-
—

Gasoline Vehicle |

Q Jivd JAvYS
=,
@ )

ONILLId IsTINd
3SVYOMNVYHO OL

ol

o

St

vi

FIOIH3A
40 INOYA

FUEL SYSTEM

EZGOLEUTN

Service Parts Manual

Page R-1




| Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

FUEL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72092-G01 FUEL TANK, STANDARD .......coivtireiiteirrecsererserereseeseeesesesnesssssssseseseessnsesenes 1
2 27184-G06 PULSE TUBE, 167 LGi. ....utiiveiieeiieiiirteneerrenieseenseressessesesessesssssessessssesesessonsesensens 1
3 14099-G2 FUEL TANK CAP, STANDARD (WITH GAUGE)........cceoorveeeeccerieeee e 1
4 20039-G1 FUEL TANK CAP, FREEDOM ONLY (WITHOUT GAUGE) .......cccoovvrureemrrnnnee. 1
5 00438-G8 BOLT, 5/16 = 18 X 1 LG cccciitireirceerctrnninnerecreressesetsessteerseessnessesesssesemessasee e e 2
6 00559-G8 WASHER, 5/16.....c e ceeetirictterctiecte s seeecssee st e e s e e res e sneesssees sesenassssannssan 4
7 11098-G6 NUT, LOCK, 5/16 = 18 .ceieeieieeeceeeeee et ctte et eeeeeee e cerene s sssesesnesesssseesan 2
8 72092-G02 FUEL TANK (FREEDOM) ........oiiiitirreninetinseessenineescanecreesssnesserseseesossesesseseneess 1
9 11027-G2 NUT, LOCK, 1/4 = 20 ..eeiieerereeretrcvtestteseseieeesteeseessneessesesessssesesnsesssssssssssmes 2
10 72021-G01 FUEL PUMP ..ottt rreteeceteesssteesesaeeesseeeessmsessneesesssessssnsessessnsessssnsesen 1
11 72084-G01 FILTER, FUEL ..eeeiccttiirteerieriiteieieeecctreeseessesaeeeeseeeessmesessnsesessnessasssssessensssssssssns 1
12 17470-G** FUEL SYSTEM TUBE, 3 1/4 LG. (CUT TO LENGTH).....ooveeeicreeeceeeceeeas AR
13
14 17470-G** FUEL SYSTEM TUBE, 16 LG. (CUT TO LENGTH).....cccocveerimrirecceeeeeeeee e AR
15 11391-G4 CLAMP, HOSE ... eeteteetnteesertr e seesess e ssss s e sseeceesessnesresasessessesnssssassesnd 3
16
17 17618-G1 CLAMP, NYLON . ...ttt ceteertesertesseesssanesssseseenssessrssessnseesseessnrsnns 1
18 18292-G1 CLAMP, TUBING .......cconitrircreenrneenieeeessisrenienesessisesesssessssssarsssesssssesesssossssessssssans 5
19
20 32372-G6 VINYLTRIM, B8 1/4 LG. ..coociimriveerreireeiseesetisseeeseeeeeessseessssesssssesssssssessssesssssns 1
21 72229-G01 ADAPTER, FUEL LEVEL SENDER (FREEDOM)............. eereresareresraeeerernnreeranees 1
22 72230-GO1 SCREW, #6 - 32 X 1/4 LG. (FREEDOM) ....cc.cuemiiiierecciereeeeecreee e e 2
23
24 20048-G2 SENDER, FUEL LEVEL, FREEDOM (INCLUDES ITEMS 25, 26) .................... 1
25 * SCREW ...ttt st eessessenttesseae s ss et e sesresessas e s e seaasassnsesassssessssssesesssnes 5
26 * GASKET .t eererereere e s serere s s e e esseee s sse e sasasetssnammneasanseasanasees 1

(= == | TEXTRON] Service Parts Manual Page R-2




Electric / Gasoline Vehicle

HORN AND LIGHTING

3JIS HIONISSVYd - SSINHVH WOH4 13A OL a3d
3dIS SH3AAIHA - SSINHVYH WOHd LTHM OL a3d

S3AIS H104d - SSaNYVH WOoYd LtHM/N19 0L Mg
S3dIS HLOg - SSANYHVH WOH4 M19 Ol ._.I>>ﬁ

69 - /9 SINALI S3ANTONI - 59
69 - £9 SIN3LI S3IANTONI - 29
8L W31I S3ANIONI - £}

advogado0o14

EZGDLZOTE

Service Parts Manual

Page S-1



| Electric / Gasoline Vehicle

HORN AND LIGHTING

PASSENGER SIDE
LK ' GRN

=)
B
RED{ | BLK

O
r‘_—j_

-

[
BLKii BLU

?ii

YEL | |[BLK

[ —
[ ——|

DRIVER'S SIDE
BLK| | RE

K

M
—-s*séi_f:— i
sl — - !
o ~ !
o !
!
/
—]
A\,
N
~
w
./‘
r'/'
!
| ]
o \ i
AN
= i
o] |
s . !
sa=( i
¥
4 -
Yo

o \ S
o \V

| : \ Y

e ~ O N

L/ S AL

EZGOLERLTE

Service Parts Manual

Page S-2 .



HORN AND LIGHTING Electric / Gasoline Vehicle

e

.....

&
GAS CAR
HORN MOUNTING

ELECTRIC CAR
HORN MOUNTING

Page S-3 Service Parts Manual EZGOMERE



‘| Electric / Gasoline Vehicle

HORN AND LIGHTING

ATINO T3Ad0ON sOd

-

a3y

S1HOIT O/M
HOLIMS A3

d313N
IDHVHO JO 3ALvLS

\

1lHwnN1g

\

SLHOM HLIM
HOLIMS A3A

1HWNTg

d313an
I9HVYHO 40 31V1S

J

-4

Page S

Service Parts Manual

EZGOLIEREE



HORN AND LIGHTING

Electric / Gasoline Vehicle

EZGOL=EuTT]

Service Parts Manual

Page S-5



Electric / Gasoline Vehicle

HORN AND LIGHTING

SNOILOINNOD HOLIMS OHOIW SLHOIN Ixvya

X0071d 3sNd WOH4 034 OL
HOLIMS OHOIN WOYHAH X1d

S1HOITIIVL WOYd NY4d
Ol HOLIMS OHOIN WOHd 1HM

NOWWOO

Nvd HOOTd

Iva3ad

Ixvyd
N3dO
ATIVWHON
OL 1HM

-6

Page S

Service Parts Manual

EZGOLREATT]



K ve 82
T HVO 01410313 HVD 218103713 \ \
= ( A N\ [ ™
Q
> ~ ~N
Q
S a3y =
0
% na
O
nﬂv e LHWNE X8
T ETE]]
% S1HOIN O/M 3OHVHO JO 3LVIS 1HWNIE
- SLHOM HLIM Y313W
L HOLIMS A3 HOLIMS A3 JDHVHO 40 ILVIS
\ y, \ y,
\_ J \_ J
"V SVO HVD SVD
( (] THMWN g )
THWN g

0] g e
Z \ ng
-
- -
0] q0 73n4 MO
-
Q SLHOITHLM
= SLHOIT O/M €
< \ HOLMS A3X ) L HOLIMS A3 . y
=z \ J \_ J
oc
e
L

EZGOIETT]

Service Parts Manual

7

Page S



Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 22674-G1 FUSE BLOCK ...ttt ereestrtesre s e cnsssresse e seessessssesresaressensamenenenan 1
2 71010-GO1 RIVET, 5/32 X 3/8 LG......eecerieiirierireeireessteserees e scsessssesessessesssessssossesensssesnane 2
3 18392-G1 FUSE, 15 AMP ...ttt stse s sar e e e n e s seesseesssessessnessansssesed 3
4 19344-G1 TAPE, VINYL..c. ettt r et satssseessetes e es e s resssae st e essessosnennneens AR
5 20965-G3 COVER, STEERING COLUMN (VEHICLES WITH TURN SIGNALS) .............. 1
6 17318-G2 CAP AND NUT, HORN SWITCH. ....c..utrtreeirececretrerreteecvee e sereereesenssaesseend 1
7 32860-G1 HORN (WITH MOUNTING HARDWARE).......cceccteereenientreeeeeeere et 1
8 00559-G8 WASHER, 5/16....ccceeteeerieeerc et rrtes e sstee e csees e seesresesesass s s ssesssonssesssesssen 1
9
10
1" 17318-G1 SWITCH, HORN ...t ees e s s e s ressnscsbecssessnesenesnd] 1
12 27068-G01 BOOT, HORN SWITCH....ccci ettt e e reseeeste s e e s e smeesanesssesanenes 1
13 19233-G1 PLATE, HORN SWITCH ...t teee e e eeevanessnesasesasennd 1
14 14601-G7 RIVET, STAINLESS STEEL, 9/16. .......coiieteeireerrierrresrceeeeese s e reesssnesenenes 2
15 17618-G1 CLAMP, NYLON .....iirirteeeetreteeteseeeceemtrtreesstesasssesssesssessesssessessnesasessbossnssanen 2
16
17 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) ......cccccecvveiiiienrerecnenreereeseens 1
18 21640-G1 FLASHER, TURN SIGNAL ...t sveesstrrcreeesraseeeesssesessesesaes 1
19 00414-G6 SCREW, 1/4 - 20 X B/4A LGi.....ccceteevtireiirerieesieenirncienseeessesessresssesesssessersesssessssesans 2
20 11027-G2 NUT, LOCK, 1/4 = 20 ...eeirieevttretrestesstessaresrteesersassessseassnesssesesssesssssnsssenesnsennns 2
21 74001-GO1 LIGHTBAR ...ttt rteesnessne e saea e e s ssaesesse e s s s ersne s seasnes 1
22 74002-G02 BRACKET, LIGHTBAR, DRIVER’S SIDE ........ccccenitenirteeiieeceeeceee e ssensseeeeaeend 1
23 74002-GO1 BRACKET, LIGHTBAR, PASSENGER SIDE ..........ccccovotreirervereereeceeeeeeeneand 1
24 00114-G6 SCREW, 1/4 - 14 X B/ALGi....ocieirireeeeeeinesieesieeresresaeesseeseeeseseasessesssasesssessasans 8
25
26 21553-G1 FUEL GAUGE (COMPLETE WITH HARDWARE).......ccocctireieeeecteeecceeeeee e 1
27
28 25978-G74 WIRE ..ot irresrceteeecrtrt st eseste s re e e s s seesss e e s s s assesas e s ssseseessaessssansessnesesssnnsssssnnsenns 1
29
30

EZGOLMEEE Service Parts Manual Page S-8




| HORN AND LIGHTING Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32

33 | 383683-G0T | HOUR METER .eooouoooeeeeeeeeeneeseneeeeesesssessesesesssensssssesesssessessseeeesseessesnssssesssssmsen 1
34 | 33636-G01 | STATE OF CHARGE METER w.ooooooeeeeeeeerereseeesesseseseessseeesesssssssssssessssssseesssen 1
35

36

37 | 25977-G27 | WIRE coevveeeoeeeeeeeseeeeeeeoesseseemmeesseseessesssssssesssessssessassssssssmsseessssmsssssssssessesssseesesnons 1
38 | 74358-GO1 | BEZEL, TAILLIGHT, DRIVER'S SIDE .eoummmorocoeeemreeeeeeemeesseeeeseeeessseeessessssessssssons 1
39 | 74358-G02 | BEZEL, TAILLIGHT, PASSENGER SIDE ... ooeeeeeeeeseseeeeseeeeeeessssssessssssssesen 1
40 | 22288-G1 TAILLIGHT ASSEMBLY, COMPLETE ... vvveemmereeeveereeeeseesseseesessesesesssseeseeeseeeeeeeen 1
41| 14601-G11 | RIVET, 316 X 5/8 LG eomervvermmrneeeeseeseeesesesssessessesssessssesessesessesssssessssssesemssssesnssee 2
42 | 21759-G1 BULB, REPLACEMENT, TAILLIGHT co.veeeeeeeeeeeeeeeeeseeeeeesesseseeeeseeeesesssssssssseees AR
43 | 23474-G1 LOW OIL / FUEL LIGHT INDICATOR ..cvverrervevereeeeeeressseseesesssseeeeseesesmessessesesssees 1
44 | 73043-GO1 | HARNESS, ACCESSORY (ELECTRIC). ... rreeeeeereemeeereeesemesseseessssseessseseemne 1
45 | 72228-G01 | HARNESS, ACCESSORY (GAS)..oceemmrremmeroreerermerseesesmmsssssessesssesssesssessssassesssens J
46

47 | 00568-G6 | WASHER, LOCK, B/% ... oveeeerereeeermeseeseesesosseseeesesssssssssssesseessesessesssesssssssssssssen 1
48 | 17063-Gi KEY, IGNITION.......cooomeeeeeeeeeeeseeeessesessesessseesssssesssseessesssmessssesessseessssseesesesseeens 2
49 | 17137-G1 NUT, FACE ..ot eeeoeeeeeeeeeeeseesessessesseessessesssemessesssessesessessesassssesssesssssesseeeseeees 1
50 | 00891-G2 NUT, LOCK, 1/4 = 20 wereveeeereeseeeeeseseeeeemeessesssemessesseessesessessmsssessesssesseesessesesseeees 1
51 | 00414-G5 BOLT, 1/4 = 20 X 5/8 LG cvvecommmereeeeemmeevereeseeessemessssesessessesesstesssesesesssesssesssesesmsseees 1
52 | 00559-G8 WASHER, 5/16.....ooooeeeeeeeeeesvemessseseeeseessosssesessssesssessesessassesscesmseseseseneseessssesesens 1
53 | 18602-G1 SWITCH, IGNITION <..eoveereeeeeeesseseesereseeeeeseeessesesesssesssemnssesesessesesssssesesessesees 1
54 | 33639-GO1 | SWITCH, IGNITION (WITH LIGHTS) .. coveeeereeereeseeeesseeesesseseesseessesessesssseeesnee 1
55

56

57 | 74004-GO1 | BULB, REPLACEMENT, HEADLIGHT w.ovvveemmreeeeereeeeeeessesesemessesseeeesseesmesseeeeseene AR
58 | 74005-GO1 | BULB, REPLACEMENT, MARKER LIGHT ..oo.cooeoeeeeeeeeseeseesesseesesessessesssssenane AR
59 | 74006-GO1 | BULB, REPLACEMENT, TURNLIGHT w..oooveemmereeeeeseeseeeeseeesemessesseesssseesesseseeesnen AR
60

Page S-9 Service Parts Manual (=~ = = | TEXTRON|



| Electric / Gasoline Vehi

cle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

HORN AND LIGHTING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61
62
63
64 73030-G02 PLATE, CONSOLE INSERT, STATE OF CHARGE METER........ccovccevevireneeenn. 1
65 71123-G01 DECAL, CONSOLE PLATE, STATE OF CHARGE METER ......ccccccveveviiiceens 1
66 71129-G01 DECAL, CONSOLE PLATE, STATE OF CHARGE METER
WITH LIGHTS ... erecteceerectesteeste s ere s reeeee e s eeressasssssbaseesstasssnnessemneevnnes 1
67
68
69 73030-G03 PLATE, CONSOLE INSERT, LOW FUEL / OIL LIGHTS........orieeeeeiereeeeeen 1
70 71125-G01 DECAL, CONSOLE PLATE, LOW FUEL / OIL LIGHTS....ccceoveeeeceeeeereeeeee 1
71
72 73030-G04 PLATE, CONSOLE INSERT, FUEL GAUGE..........ccooereeeeereecceeee e 1
73 71127-G01 DECAL, CONSOLE PLATE, FUEL GAUGE ...t 1
74 71131-G01 DECAL, CONSOLE PLATE, FUEL GAUGE
WITH LIGHTS ..ttt e cteeese s e e ee s e s es e e eea s sennneesssssssananenan 1
EZGOLEWEE Service Parts Manual Page S-10



MOTORS Electric Vehicle

19 INTERNAL INSULATOR
BUSHING

\\\\ \\“\\\\\\\\\\\

\\\

10

//

||mmm1

.

2 - INCLUDES ITEMS 6 - 25
4 - INCLUDES ITEMS 6 - 25

BUSHING

EXTERNAL INSULATOR 15

Page T-1 Service Parts Manual [ =] ={= | TEXTRON]



| Electric Vehicle MOTORS |

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QrTy.
1 73124-G01 MOTOR, COMPLETE (DCS MODEL ONLY)....c.covivimminnsentrceenerrrreceeserenenenes 1
2 27045-Go1 MOTOR, 2.0 HP, COMPLETE (INCLUDES ITEMS 6 - 25)......c.ccccceecrecerceerennne 1
3
4 73172-G01 MOTOR, 2.7 HP, COMPLETE (INCLUDES ITEMS 6 - 25).......ccccceviinniicecnninnne. 1
5
6 27630-G01 END SHIELD ..ottt e e s saee st e ee s e sesean 1
7 * ARMATURE.......iiiitiinntctittetitt bt ecse s seense s nese e e e saseasenaees 1
8 * STATOR COMPLETE (INCLUDES ITEMS 10 AND 17) ...coviviiiicnncriennens 1
9
10 * STATOR SHELL AND WINDING ..o 1
11
12 27630-G05 BRUSH (WITH TERM SCREW).....cooicniiniiniiniincniniittiei e recereeenas 2
13 27630-G06 NUT, 174 = 20ttt s e e mn e s e 4
14 27630-G07 WASHER, 1/4 ............................................................................... 4
15 27630-G08 BUSHING, INSULATED .....cocciiiiniiniiiiiictinntcinsie st ons 2
16
17 27630-G09 BRUSH, RIGGING.........ooiiiiriniiir s snresseas 1
18 27630-G10 SCREW, BRUSH HOLDER.......ccconinininini s necie s 2
19 27630-G11 BUSHING, INSULATED ... ereeeeeerrrccemsie sttt 2
20 27630-G12 RETAINER, BEARING.......oo ettt et en 1
21 27630-G13 BALL BEARING. ...ttt st 1
22
23 27630-G14 END SHIELD ...ttt ssnes st es e st s sn e e 1
24 27630-G15 SCREW, CLAMP ...ttt s sss s b s sasn s enes 4
25 27630-G16 SCREW, BEARING RETAINER ........ccccconiiiiiiiiiiecnn e 2

EZGOETE Service Parts Manual Page T-2



| REAR AXLE Electric Vehicle

9 - INCLUDES ITEMS 10 - 21
MALE SPLINE BEFORE ASSEMBLY. REFERENCE

NOTE: APPLY A LIGHT COAT OF MOLY GREASE TO
PART NUMBER 2.

Page U-1 Service Parts Manual EZGOEAE]



Electric Vehicle REAR AXLE

b aaas

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1
2 28095-G01 MOLY LUBE, 2 OZ. .....couieiiecrirererentetneneeeneeenteecsesae e sseesssesssessesnesssensonees AR
3
4
5 00559-G7 WASHER, 1/4.... ettt ertre e ste e e e s esaeessae e e s oae st ssat e s s 3
6 00565-G7 WASHER, LOCK, 1/4....oo ettt eeesarsstesss s s e sssesssr s st st s s emens 3
7 00797-G2 BOLT, 1/4 = 20 X1 1/4 LG oo rrretestr e eeeinie s steesesssesesesesssesessseeseteend 3
8
9 73069-G01 REAR AXLE ASSEMBLY (INCLUDES ITEMS 10 - 21).cuuieeeeeereeeeeee e 1
10 24261-G1 BUMPER SPLINE.........coi i cercrnrrtreersvtenreerresre s s esserese e e e e sssss s s s 1
"
12 25227-G1 WASHER ...ttt ettt e st e s s s e 1
13 25226-G1 PLUG, FILL/CHECK .....ci ittt recrccrrrcesee et ees e eseesssessresasssaneneend 1
14 73050-G01 VENT ASSEMBLY (PUSH INJ .....ooioieiieirriirceeree e esese s 1
15
16 72036-GO1 BRACKET, BRAKE CABLE, PASSENGER SIDE.........ccccceeoevvmvvnterereeneernnens 1
17 72036-G02 BRACKET, BRAKE CABLE, DRIVER’S SIDE .......ccocvvivveieeceenieseeseseeens 1
18 25228-Gi1 COVER, DIFFERENTIAL .....coovirietenteeeeere e ssesieesee e cneeaessnesssssesssaseenenns 1
19 20377-G12 AXLE SHAFT, PASSENGER SIDE.........ccocceeirrirrrretreeectecreeereesseesseessnesnne 1
20 20377-G11 AXLE SHAFT, DRIVER'S SIDE........coocoorrterriecerestecee e 1
21 15558-Gi1 SCREW, 5/16 - 18 X 3/4 LG. ...veeceeerieerieeniireierrceerieressessstsesssesssssesssesssseesans 10

(=52 =] = | TEXTRON Service Parts Manual Page U-2



Gasoline Vehicle

REAR AXLES

ATINO S3T0IHIA dH INOJ33H4 NO 38N HOA
S€ - ¥ SWALI S3ANTIONI - ¢

S€ - ¥ SWILI SIANTONI - L

EZGOLESTEN

Service Parts Manual

Page V-1



| Gasoline Vehicl

S

e

i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

REAR AXLES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72031-G01 REAR AXLE, (13.32:1), STANDARD (INCLUDES ITEMS 4 - 35) .................... 1
2 72031-G02 REAR AXLE, HP (10.67:1) INCLUDES ITEMS 4 - 35

FOR USE ON FREEDOM HP VEHICLES ONLY ...c.eoeeeeeeeeeeeereeeee e ersreeseees 1
3
4 26766-G01 SEAL, AXLE SHAFT ...ttt et esaeesmeereeseeeeseesanssnasseeas rereas 1
5 26828-G01 WASHER, 1O MM ..ottt sstee et e et seeeseesanesssessessses 10
6 26829-G01 NUT, TOMM X 1.5 MM ..ottt sevaeeseeessae s s e e 10
7 26667-G01 STUD, MIO X 15 X A0 MM LG oottt eeevaee e s eee e 5
8 26761-G01 SEAL, INPUT SHAFT ...ttt et s et e s e e eaeeeseaessesesneanea 1
9 26815-G01 BRACKET, SHIFTER CABLE ...ttt vevaee e et e e s esanaens 1
10 26823-G01 BOLT, FLANGE, M8 X 1.25 X 100 MM LGi. ...ooeiiirieeeeeeeeeeeeeeeeeeveeeeenesenas 8
11 26762-G01 SEAL, SHIFTER SHAFT ...ttt st see e seee e e e s evesnesaens 1
12
13 72017-G01 BRACKET, TRANSAXLE ...t cteestcst s eee e seeeeeeeessessesssmeesnen 1
14 26826-G01 WASHER, LOCK, M8 ...ttt sttt eeeesnesasesssesnseenes 4
15 26827-G01 NUT, M8 X 1.25 MM ..cniiiiiiiiiireriseteeeteeeeeereces et sevesseteaesaessnesesteesnes 4
16
17
18
19 75048-G01 SPACER ...ttt ettt nene e ea et aeans 1
20 26814-G01 RING, RETAINING ......cccecormereenie e S 4
21 26811-G01 BALL BEARING .......cotirttreieereettete e eeese et s eneseneesestesesesseaesssnnassnnes 2
22 72056-G01 AXLE SHAFT, DRIVER SIDE ...ttt eessseee st e eeeneeens 1
23 72057-G01 AXLE SHAFT, PASSENGER SIDE.........oooieiiiieeceiieeeecieeeeseneeecreeeeeen e 1
24
25 72115-G01 TUBE, AXLE, DRIVER’S SIDE......ccciteeieeeeeeereeteeeeectevesetseeeesesseessaneens 1
26 72116-G01 TUBE, AXLE, PASSENGER SIDE........o ettt esvereeeseeeseesaens 1
27 26824-G01 BOLT, FLANGE, M8 X 1.25 X TTO MM LG .ot 1
28 72053-G01 BOLT, FLANGE, M8 X 1.25 X 120 MM LG ...eoueiieieeeeeee e eeereeereeeenes 1
29

(= ] = | TEXTRON| Service Parts Manual Page V-2




| REAR AXLES

When ordering parts, please specify the model and serial number of the product.

R

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

Gasoline Vehicle

R

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
30 26770-G01 DRAIN PLUG, Ol ..ottt etee e eeseeseseessseeesasenssessse e eesmesesesessnes 1
31 26771-G01 GASKET, T4 MM......oo ettt e e sesaese s e eeasssesaanesesessseessemness 1
32 26768-G01 CHECK PLUG, Ol eeeeeeseeeeessessvesenesssssssseseesssssesees 1
33 26769-G01 GASKET, 8 MM ...ttt eeees s eeesesssssasseees e ss s eeseneeens 1
34
35 26772-G01 PLUG, OIL FILLER ...ttt eee e seveeesteeseseasessseeesssnsesssnsnsens 1
Page V-3 Service Parts Manual EZEOLELT




| Gasoline Vehicle REAR AXLES

EZGOLMEERT Service Parts Manual Page V-4



| REAR SUSPENSION

Electric Vehicle

Page W-1

Service Parts Manual

EZGDOLENE



| Electric Vehicle REAR SUSPENSION

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 70247-GO1 SPRING, LEAF ...ttt ssn s bessn s sstsest s s s seeee] 2
2 74135-G01 SPRING, LEAF (USE ON 4 CADDY ONLY) ...oooiieieierererrcreerenresesseesceeeseeeseeen 2
3 72029-GO01 ‘U BOLT, 378 = 16 . reeee e sstee e et sseeebesssnesee s e sstsssssecenamnesneseneen 4
4 74124-G01 “U” BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY) ....ccevreiterriremresrersreiseeseeeseseenend 4
5 00560-G1 WASHER, B/8....ceeeeeeereerecrrtrtrseresstessteesaaesseastesssssssares s esse s s e s san e e eensnesaed 8
6 11098-G5 NUT, LOCK, 3/8 = 16 ....oeeeieceieirrerrercvntisseersiseeeesseeesssesssnesesese e sass s eessmen 12
7 70291-GO1 BUSHING, RUBBER (LEAF SPRING).....ccccectreeiieeiereeeeceteeree e e s 12
8 70290-GO1 SHACKLE PLATE .....ccciectevttretecirniecesscrevesvesvsesssesenne s assssas s s esneesesnesemen 4
9
10 70289-G02 SPACER ...ttt rer e e e et rae e ee e s s e s sat s e e s naesaen 4
"

12 | 00429-G2 SCREW, 3/8 - 16 X 3 1/4 LGi...vvvvveverrereeereeoeseeseesseasseseeeeesesssssesssessesessssmeesson 4
13 00643-G1 WASHER, B/8....c sttt snees e e esrescse e ssbe s nees e ese st s s sans s et ae s smesenanenns 2
14 11098-G5 NUT, 378 = 16 et rreriretrseessetrssees st re s e ssee s rassssesssesssas e nemsabassosnsennsssanaes 2
15 14158-G1 BOLT, SHOULDER, 7/16 - 14 X 3 1/4A LG et 2
16

17 70324-G01 SHOCK ABSORBER....... .ottt ste s str e ereesssreersses e e s ssresase e 2
18

19 10194-G1 BUSHING, RUBBER, SHOCK ABSORBER .......ccccceecitrreerceeetrenee s 8
20 10435-G1 WASHER, SHOCK ABSORBER ...ttt st 8
21

22 00532-G6 NUT, B/8 = 24 .....ceieerterrerisettrstesre e rteeseesese s sebesesae s bbesmeesans s st aesaessanaseeeesames 4

' =] = | TEXTRON] Service Parts Manual Page W-2



| REAR SUSPENSION

Page X-1 Service Parts Manual EZGORETE



REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70291-GO1 BUSHING, RUBBER (LEAF SPRING)......ccccoecvvtnriirinietnensenteeeeseseeesesresseseenens 12
2
3 70289-G02 SPACER ...ttt st e e st s ae e n e aaanas 4
4 14158-G1 BOLT, SHOULDER, 3/16 X 3 1/4 LGi. ..cooteuierirercrecctrnesretecesaeseeseeste e eeaesnnd 2
5 11098-G5 NUT, B/8 = 16ttt sttt st s s st e s e s s 2
6 10194-G1 BUSHING, RUBBER (SHOCK ABSORBER).......c.ceceeutetetrreeeeeeeeeseeeveseeseeneas 8
7 10435-G1 WASHER (SHOCK ABSORBER)........cccinetitrrerrerernesesiestsesseesssee e s 8
8 00532-G6 NUT, 3/8 = 24 ...ttt e ste s et et saa e san e e se e 4
9 72029-GO1 U-BOLT, 3/8 - 16 eeeeee et meeeeseseese s s sttt eeeeeereseseeeeeeeee 4
10 74124-GO1 U-BOLT, 3/8 - 16 (USE ON 4 CADDY ONLY) ....evieieririrertrcteeecceerceeestnenesnens 4
11 74135-GO1 SPRING, LEAF (USE ON 4 CADDY ONLY) .....cccertrrrrererrenriessnenessesssssesssseesnenas 2
12 70247-GO01 SPRING, LEAF ...ttt ettt cstsseste st e as s e s e s st ne e senas 2
13 70324-G01 SHOCKABSORBER.........ciioiitecrerteteeseecsctseesreses st saesre st es s s s e s e een 2
14 72028-GO1 BASE PLATE, ISOMOUNT ......ociiitiirereerertereenseesereesesessenseseesssssesssesnsssessesnes 2
15 72117-GO1 BUSHING, ISOMOUNT .......ootiirtiertencrrntrrcrteesessssessesssaesestesssessesssssesesnsenens 2
16
17 72037-GO1 CAP, ISOMOUNT ...ttt sttt st s s e st esasaneessa e s s nas 2
18 11098-G5 NUT, LOCK, 3/8 = 16 ...ttt cncrrcesees e e e se s sa s e s asssennssnensasnen 8
19 00560-G1 WASHER, 3/8.......ootitiiitiictiirir e sstet et st e aeesessens e s sesassss s e s snesseesnesnentons 8
20
21 70290-G01 SHACKLE PLATE ..ottt reeeee e ne e Cenrereee e eenees 4
22
23 00429-G2 SCREW, 3/8 - 16 X 3 1/4 LGi...uoviiiiiieieirercreeeeeree e sese st ee e saesr s e s s 4
24 11098-G5 NUT, LOCK, 3/8 = 16 ...ttt ittt ee e st sntesaessssaee e s s eneenan 1
25 00643-G1 WASHER, 3/8.....oeiiiiittitcectntitt et eseseese s e st e st e e s e se e sensanend 2

EZGOETE Service Parts Manual Page X-2



SEATING AND BAGRACK Electric / Gasoline Vehicle

1 - INCLUDES ITEMS 3 - 17
25 - INCLUDES ITEMS 26 - 34

Page Y-1 Service Parts Manual EZGOMEIE



EZGDEI Service Parts Manual Page Y-2



SEATING AND BAGRACK

Electric / Gasoline Vehicle

ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

o

! FRONT OF
\ VEHICLE
1

=X

===

Page Y-3

Service Parts Manual (=>4 == | TEXTRON]



I Electric / Gasoline Vehicle N SEATING AND BAGRACK

ITEMS 55 - 85 ARE FOR USE ON 4 CADDY MODELS ONLY

EXISTING SEAT BACK

FRONT OF
VEHICLE

79 - INCLUDES ITEMS 26 - 34

FRONT OF VEHICLE

EZGO0LEIT Service Parts Manual Page Y-4



{ SEATING AND BAGRACK Electric / Gasoline Vehicle

S

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 8- 17) ceeevveeeeecreeeeeee e 1
2
3 * NUT, TEE ..ottt e e e st st s e e s s 8
4
5 17074-G1 BUMPER, SEAT ...ttt esteteete st ceseer st e s ae st e ene smne e esen 2
6
7
8 * STAPLE, FLAT ...ttt et ereestsse st e s e ess et ns et s b e e 110
9 * STAPLE, FLAT ...ttt ettt esste st seeese e esecseessssms s s s st esne s e 46
10
"

12 71012-Go1 VINYL TRIM, SEAT BOTTOM.......coieerrteceeecte e ctesseeseeses e e s eeeen s 1

13 71602-G** VINYL SEAT BOTTOM COVER .......cooiitereicererreetteeeceeeeeveests e 1

14 71603-G02 FOAM PADDING, SEAT BOTTOM ......ccccoevrertreeieetereeeeeeeeeeesessssesesseesesens 1

15 71604-GO1 SEAT BOTTOM, WOOD......cutciririereeetieceeieie ettt ssnesessne st s see e s e e ee s 1

16

17 71608-GO1 REAR TRIM, SEAT ...ttt seee s s st e ess e e s snens 1

18

19

20

21 00414-G8 BOLT, 1/4 - 20 X 1 LG coceieerececeecreereee e e rereseterrer s rrans 4
22 00565-G7 WASHER, LOCK, 1/4 ...t ceerrrstestre s seesnsetecsensssessessss s sessssesasenns 4
23 11027-G2 NUT, LOCK, 1/4 = 20 ... ettt s e nes e e e esaeesseesas s s e st st s s s s en 2
24 16816-G1 FASTENER, PLASTIC RATCHET .......ccceetineeetertecteeese et 2

25 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34)....cccvveverererenneeieecnveieens 1

26 * STAPLE, FLAT cottitinr ettt ettt st r s cee s anssse et eesnestesnesssnnenss s ressesans 95
27

28 71752-G01 PLASTIC, REAR COVER SEAT BACK ...t 1

29 71753-G** VINYL SEAT BACK COVER ......ooioieirrecrreerteceeceecese e e eesse e e s anns 1

30 71754-G01 FOAM PADDING, SEAT BACK......ooieicercieercreerrtesrtretretee e seeeseesseeesesssresanes 1

Page Y-5 Service Parts Manual (= =] = | TEXTRON|



| Electric / Gasoline Vehicle

SEATING AN

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

D BAGRACK

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

31

32 71755-GO1 SEAT BACK, WOOD .....coctiriiriririeretesereneeeesteseneseeeseesee e sseeseeessaesassnnas 1
33 71002-GO1 SCREW, #8 X 1 LG ettt ettt ete s s en st et s s e e 4
34 * NUT, TEE ...ttt ae s eb s et mene 4
35

36

37

38 71802-GO1 BOLT, 3/8 - 18 X2 /A LG .ottt cses e eese st s s e e e 4
39 71803-G02 BRACKET, SEAT SUPPORT ......cocieirtertenrnereeeeeesteseeeeeesneseessessesn s sessesssesens 2
40 71821-GO1 BOLT, CARRIAGE, 1/4 - 20 X 1 1/2 LG ..ooeeeeeeeereeeereseeeceeeeeeressre e seneeen 2
4 71851-G01 BRACKET, BAG HOLDER ..ottt et eesss st s srn 1
42 71853-G01 STRAP, BAG RETAINER ..ottt iresese et ese et sn e ones 1
43 71856-G01 BAG RETAINER CLAMP ..ottt reae et sarsanen 2
44

45 00720-G08 SCREW, #12 - 14 X 1 LGiiiiciieerseeeeecteeerecetecsseetessssssessssessessss saeesemesameseneend 4
46 00414-G8 BOLT, 1/4 - 20 X 1 LG oottt eseesese e ee e e esese e esenesses e sasesae oo 8
47

48 00559-G7 WASHER, 1/4...ciitiittieeeet ettt stte et crans s s s n s s st s 8
49 71701-GO1 HIP RESTRAINT, PASSENGER SIDE..........coooireeieeeteeee e 1
50 71702-GO1 HIP RESTRAINT, DRIVER'S SIDE ........oocotrtereeeeeeseee ettt 1
51

52 71615-GO1 HINGE, SEAT (VEHICLES PRIOR TO SERIAL NO. 895713) .....ccoeceverveenenne. 2
53 71610-GO1 HINGE, SEAT (VEHICLES AFTER SERIAL NO. 895713).....coccvvieereeeirneeenennd 2
54

55 74111-GO1 SUPPORT, SEAT BACK .....oiiiicterereccercrrerrseerereeseecreesnsssvessessssssesssessssssseressend 2
56 00414-G8 BOLT, 1/4 - 20 X 1 LG oeeeeeeeeieececrrerieteeeeec et stessteesns e senssasesssssenesemeee e o 4
57 00565-G7 WASHER, LOCK, 1/4.....cuitiiriiieinentestesteniestesesteseseessee e sresesesesssesessessesanens 4
58 00559-G7 WASHER, /4.t ctre ettt ce e st sesste s e s st 4
59 70113-GO1 BUMPER, RUBBER..........cccootrerectereneneneeserte et srebe s e see s s saesas s 4
60 11027-G1 NUT, LOCK, 5/16 = 18t ererr s eceeeeeesstseserssess e st s tse e e amee e nd 6

EZ GO Service Parts Manual Page Y-6



SEATING AND BAGRACK ‘ Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 01006-GO1 BOLT, 3/8 - 16 X 1 /A LG ettt et st e et eeeeee e e e e st esseessnenesaneen 4
62 00560-G1 WASHER, 3/8.....ciiiicenreiserrrrrete e cte et caeeaees e sen s et s st e s eeene e e e e e eeeeon 4
63
64 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 65 - 79)....cccuieueereeereieieemeeeeereeeeeeeeeeranans 1
65 74139-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 66 = 77) ...ccveeveeeeereeennene 1
66 71602-G** VINYL COVER, SEAT BOTTOM ......ouvveertiviieeeeverinteseeeseeereeeeeeeeeneneend 1
67 71603-G02 FOAM, SEAT BOTTOM.......coirirreeseeee ettt aeeste s reer e ne 1
68 74141-GO1 WOOD, SEAT BOTTOM ..ot eneeeeseeets e et e e e 1
69 * NUT, TEE. ..ttt eeeese e s s emeesenea 16
70 74140-G01 TRIM, SEAT, FRONT ... ereictrererereteeses et eese e st eeee s s veseseaa e 1
71 * STAPLE, FLAT ...ttt vesstesr e tessveesesnessssssresseseseseeeeemeessessseand 110
72 * STAPLE, FLAT et trrter e s e seresss s e s s s s s e s bt s eeene 48
73 71702-GO1 HIP RESTRAINT, DRIVER’S SIDE .......oooiumieeeeceeiceeeeeeeeees e nd 1
74 71701-GO1 HIP RESTRAINT, PASSENGER SIDE.........cooreooieieeceevieeeeeeeeeeeeseeend 1
75 00414-G8 BOLT, 1/4 - 20 X 1 LG c.eeeeeeeeeeeecrectevessteeseresee s e sssssese s es e e s eeeneend 8
76 71608-G01 TRIM, SEAT, REAR ...ttt srs st e e s en e se e e 1
77 00559-G7 WASHER, 1/4..c ettt ettt ste st ee st s sae e s e e een 8
78
79 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 26 - 34) ....coueeevvenieeeeeeeeeeene 1
80 74117-GO1 BRACKET, REAR SEAT SUPPORT ...ttt csas st s 2
81 00414-G8 BOLT, 1/4 - 20 X 1 LG eeeeeeceeeeeeeteeteie et rereceteseresieaeesareeessen e e s e e e e 12
82 00565-G2 WASHER, LOCK, #5 ... ereertreeeerecesetre s ssesetseseess s sesssseseseeeenesenes e 12
83 00559-G7 WASHER, 1/4 ...ttt e tecsee e saesn s sre s e e sts e e e 12
84 17838-G1 BUSHING, NYLON.... .ottt rreeteertesieeeeeseesssessssbessn s be s st ssessss st eeeee s saens 4
85 74134-G01 PIN, HITCH ..ottt s e e e essst et s et seme st e s mee st 2

Page Y-7 Service Parts Manual EZEOMELTN




Electric / Gag._o_line Velﬂc_:le SEATING AND BAGRACK l

EZGOEE Service Parts Manual Page Y-8



I SOLID STATE SPEED CONTROL Electric Vehicle

B- TO NEG.
BATTERY
TERMINAL

ORN TO MS4 (NC)
BLU TO MS2 (COM)

BLK TO TAB ON
DIRECTION SELECTOR

\ \ RED-Trep

RED TO SOLENOID
LT. GRN TO KEY SWITCH

BLU FROM
CONTROL HARNESS

/10 5
v

WHT FROM
CHARGER HARNESS

RED FROM
CONTROL HARNESS

SILVER LINE ON DIODE MUST
BE ORIENTED AS SHOWN

BLK FROM CONTROL HARNESS

3 TO POS. BATTERY TERMINAL

Page Z-1 Service Parts Manual (=4 ] = [TEXTRON|



Electric Vehicle

SOLID STATE SPEED CONTROL

SPLASH PAN

33

1 - INCLUDES ITEMS 2 - 31

EZGOETE Service Parts Manual Page Z-2



| SOLID STATE SPEED CONTROL

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 73056-G01 ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES

ITEMS 2 = B1) oot eeaseeeessesessesesse e seseseeeeseessessessssseessees s eeeeses e 1
2 * WASHER, LOCK, #10 ...coiiieerreccreeeecreereesete e ssssesessressesese e eeseessseseseend 2
3 * NUT, 10 = 821uueteceereeeeeaes s essesesesessssssssssssseseseeasesssessssseseseserese e se e seeesensnene 2
4
5 30353-G1 DIODE...... sttt e st res et se e s etees s e s e e ssr e s bt s e s me s s et s seenraes 1
6 21764-G1 RESISTOR.....i ittt st rtnrte st ssessts e s sneressrsssessesessessesssssese s st seenenmee 1
7 73042-G01 WIRE HARNESS, CHARGER CONNECTOR.......ccccecevrereee s 1
8 * NUT, B/18 = 24ttt et rr s st et e e e esae s s bt s e sen e seeese e s 2
9
10 * WASHER, LOCK, 5/16 ....uteeirirecceccreteeerrtee e sser e seeeseessesssessesntsessessesmens 2
" 25972-G02 WIRE, SOL = B ..cooiititectrrcireecnecrnessessssessseeereeesessesssensssnesesse e smessensens 1
12 25978-G10 WIRE, SOL = Br...oeeeetertteciriereeveressstesesees e s e sss s ss s s s neeseesessessamens 1
13 11027-G2 NUT, 174 = 20ttt es e s tee e sn st e ssbs e b st e st s s enen e s 2
14
15 27855-G01 SOLENOID ..ot eeeesees s sesteesseseseeeeeeaseeseasesseesenssessaseaseaseesses s sen 1
16 73026-G01 HEATSINK c.cet ettt ettt s et e e ste s e s beesnaesra e e ssasesas e nsesns 1
17 25864-G02 ELECTRONIC SPEED CONTROLLER.......cccoooveteteeeceeeee st 1
18 73190-GO1 PAD, THERMAL MOUNTING .......ooovetiiiiceeeeeeeesrerierees e e s s e 1
19 71102-GO1 BOLT, 1/4 - 20 X B/4 LGi....coceeeieirrrtrterresrtesseecsee e eistressesssnassnssssessssssessnns 5
20 73028-G01 COVER ...ttt rte e vt s sne e sas s s e s et e st s e saenesnrseses s ssnesaneannd 1
21 31539-G1 WIRE TIE ... et crts st e rin e e et s s se s se e ese e st e s e sms s ene s s aesseasasaneess 1
22 73053-G01 MOUNT . ettt ce e st s nessae s s e e s s e e s e e sress e e essbe s senassneesassenns 1
23
24 71102-G03 BOLT, 1/4 - 20 X 1 1/A LG ....oiicircticrirretecirrrcereieesreseasssssesesssesssnesssenesssesnnd 4
25 73039-G01 WIRE HARNESS, POWER.......ccociiiriireirerrretneeeeete et sree s s eee e s 1
26 73040-G01 WIRE HARNESS, CONTROL......ccococvieiieirineresereeeeseeseeesseessssenssnesssesenssens 1
27 00270-G5 BOLT, 5/16 = 18 X 5/8 LG ...cuvvvvierreriieerieiieesereerisereereesesesseessserassessesnsessnsenas 4
28
29 11027-G1 NUT, 5/16 = 18t sctrese st ss st e renres e e ssnsen s aseessrssesssenasbnssnsnnanns 4

Page Z-3 Service Parts Manual EZEOnEaE




THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
30
31 25866-G01 BRACKET, SOLENOID......oieiiiiee e teeeeeeeeeesaessseenseesessesssseessesssssssseess s 1
32
33 71102-GO1 BOLT, 1/4 = 20 X 3/4 LG ettt eeeeeeeeeeeeeeeeeeeseseeseesssmmenesessssesssesssseseessssses 4
(= c{= | TEXTRON| Service Parts Manual

Page Z-4



cnenms

Electric Vehicle

D STATE SPEED CONTROL - DCS

| sous

8€ ‘Z€ SNALI SIANTONI - 9€
Iy - €8 SW31l1 S3ANTONI - ¢€
Iy - ¢ SW3LI S3ANTONI - |

EZGOLIEUIT

Service Parts Manual

Page Z-5



Electric Vehicle SOLID STATE SPEED CONTROL - DCS

25

FROM CONTROL 2
HARNESS

SOLENOID DETAIL

SPLASH PAN

SPEED CONTROL INSTALLATION

EZGOLEE Service Parts Manual

Page Z-6



| SOLID STATE SPEED CONTROL - DCS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

- Electric Vehicle

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 73121-G01 SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 41) .....coeeeveeeereeeenen. 1
2 * WASHER, LOCK, #10 ....eiiieiiiieeeirieccriierce st seeseeeesssecsseteeesesesaessnaenas 2
3 * NUT, 10 = 821 eeeeeesemsssesese e sseeeessesmseseseseeeessceeessmssseseesseeesesessseeeenee 2
4
5 12914-G1 TAB, TERMINAL ....coiititeritenreerreseeeseteseeeses s se e steessteseesesetaeeseeesnessresan 1
6 73150-GO1 BESISTOR.... i ctirrtirretisitinrrrarseseesetrseessnesessssstssseteeneeseseessnesssssnessssessssssans 1
7
8 * NUT, 5716 = 24ttt ettt sar st st e ae e s eeeeseeeseeemeen 2
9
10 * WASHER, LOCK, 5/16 ....cueeeiieececeteereceeeeeteessessessse st eeseeeses st e eeseseeaeeeane 2
1 25972-G56 WIRE, € = B oottt riereree e rtie e ste e sses s s se e s s et e s s e snr e e e smaaeened] 1
12
13 11027-G2 NUT, 174 = 20ttt v e ee st s s ne s sae e s eme s e s me s s et s enenams 2
14
15 27855-G01 SOLENOID ...iiicirtirrttsreesrererer e sseeerstsennessee s e s sse s ssessmessemssenassesanaeenenend 1
16 73026-GO01 HEATSINK ......... e s 1
17 73144-G01 SPEED CONTROLLER .......o oottt rree s satt e s s e esanaasssmaens 1
18 73190-GO01 PAD, THERMAL MOUNTING ..ottt mesesee e eeeeoene s 1
19 71102-GO1 BOLT, 1/4 - 20 X B/4 LG oueeeeeeeeeeeeeeeeeeeeeeee et eteceveessses s sssteseeeserasesnnene s 5
20
21 31539-G1 WIRE TIE ...ttt rtteceeectrrsrecresssesesbesmnessneseabesss s s s s mesesnesemaeesnnas 1
22 73053-G01 IMIOUNT .ttt ettt e et e e eesar e s bt e s ane e s st e s sasanesssnbateaeneeesenenene s 1
23
24 71102-G03 BOLT, 1/4 =20 X T A/A LG oottt e seeees e e s nnessssnnes e 4
25 73152-G01 WIRE HARNESS, POWER.........uu ettt e e s eees s sene e 1
26 73153-G01 WIRE HARNESS, CONTROL......coiiireeeereecteeeeeeeceeeeeere et e s s sseeeens 1
27 00270-G5 BOLT, 5/16 - 18 X 5/B LG.......ceeeeeeceeeerreeereiiceeereeceseeneee s s e ssesssssssssaaneseees 3
28
29 11027-G1 NUT, 5716 - 18ttt ee s seneees s b e s es s s sbssne e se s e asanes 3
30

Page Z-7 Service Parts Manual EZGOLSTEN




THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 25866-G01 BRACKET, SOLENOID.......oocitiieecteccteeeeeeeee et s eneeeeseesenesssasesenes 1
32 73137-G01 COVER ASSEMBLY (INCLUDES ITEMS 33 - 41) ...covvuereeiieeieeeeeeeeeee 1
33 | 73028-Go2 COVER (WITH GASKET) cevveeeeeeeeer e eeeeeeeeeesseseessesseeses s seeseesesss e 1
34 73132-G01 LABEL, TOW SWITCH......cotteeeteeeeeeeeeeee et eresets et ee e e s ssae s s e e sesmes 1
35
36 73125-G01 SWITCH, TOGGLE WITH SEAL (INCLUDES ITEMS 37, 38) .............. 1
37 * SCREW, #5 = 40 ....oeeecrieerrtsseeiene et s sassss s s eeeneeone 4
38 * NUT, 15/32 = B2ttt es e ssssts s e e e e seee e 4
39 73139-G01 NUT, SEAL ....ceuetururineririceesaesstesesese e setsssessssesosesenenesnessesesaees 1
40 73138-G01 HARNESS, TOW SWITCH ......eooereeeeeectecceeeeteeteet et 1
41 17618-G1 CLAMP, NYLON. ..ottt eesssares e sstteseeseeeseeeseeseeesseseessnes 1
42
43 71102-Gof1 BOLT, 1/4 - 20 X 3/4 LG evueerererereececceeesetetetereeens ettt sssssssaseearaseeseesasenesassneas 4
44 25972-G22 WIRE, BLA TO SOL ...ttt ceteessatte s eesesenesssanass s e sesnaed 1

EZEOEmE Service Parts Manual Page Z-8




l STARTER / GENERATOR Gasoline Vehicle

1-INCLUDES ITEMS 2 - 43

2-INCLUDES ITEMS 3-5

9 - INCLUDES ITEMS 10 - 13
17 - INCLUDES ITEMS 18 - 23
25 - INCLUDES ITEMS 26 - 28
32 - INCLUDES ITEMS 33 - 37
40 - INCLUDES ITEMS 41, 42

43

Page AA-1 Service Parts Manual EZGOmEWE



‘ Gasoline Vehicle STARTER / GENERATOR | |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR, COMPLETE (INCLUDES ITEMS 2 - 43)................ 1
2 26870-G01 ARMATURE ASSEMBLY (INCLUDES ITEMS 3 - 5) ....coociiiiniirnnrreieeneeeenas 1
3 26871-G01 BALL BEARING, REAR ...ttt e e 1
4 26872-G01 BALL BEARING, FRONT ...ttt e et s e e e 1
5 26873-G01 HOLDER, BEARING ...ttt ettt ssree s ne v e 1
6
7
8 26875-G01 COIL, FIELD ..ottt ettt esettestte e s tre e rree s seve e e ensn e e s s ae s nvees 1
9 26876-G01 “F” INSULATING BRUSH ASSEMBLY (INCLUDES ITEMS 10 - 13)........... 2
10 * NUT et tr e et e s s s e s essene s ssn e e e s s e e e s s esaneseansanannnes 2
11 * WASHER, LOCK ... ettt ettt sttt ss s sae s se e s ste s e 2
12 * WASHER. ... ettt st e s e e s v s ran e naeans 2
13 * INSULATOR ...ttt ettt e e s e s e e s s s e s e ae e e an 1
14 26877-G01 SCREW, POLE CORE SET.....oiiiieieirteeette ettt vsne e s 4
15 26878-G01 COVER, FRONT ...ttt et st ettt s e serb s sbe e ssas s s e e s reesnes 1
16 26879-G01 COVER, REAR ...ttt ettt ettt e st e s sva e s ne s s e e sssaeans 1
17 26880-G01 “A” TERMINAL ASSEMBLY (INCLUDES ITEMS 18 - 23) ....ccccceeverreeeenneen, 2
18 * TERMINAL ...ttt ae et e e v e e e 2
19 * INSULATOR ...ttt ettt sttt rre e s e e e sae e s s e e e e e e eeenes 2
20 * INSULATOR ...ttt ettt et sse s s in e s vae s ne e s naa e e s 2
21 * WASHER. ...ttt e e 4
22 * WASHER, LOCK ... ittt ettt et errt e e e e s srea s senee e asenee s eesseeae s 4
23 * N U T e sttt et bttt e s sn e e me g e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ......cccccvevevnnes 1
26 26658-G01 BRUSH. ...ttt st et e e vt s e s s e s see e s s nnraenan 4
27 26882-G01 BRUSH SPRING ..ottt vreces e sre s s e e e ve s e s sane e 4
28 26883-G01 BRUSH CONNECTOR....cccciriiiieritrerertverrrre v ere s errevesee s seeseeaeesneesans 2
29
30 26884-G01 S SRR 1

EZGOEITE Service Parts Manual Page AA-2




| STARTER / GENERATOR Gasoline Vehicle

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
31 26885-G01 PULLEY ottt st ettt st ne e s e s erean 1
32 26886-G01 PULLEY ASSEMBLY (INCLUDES ITEMS 33 - 37).ccceeceeeeeeeinerceeeeeeneens 1
33 * NUT ettt et e e e s e e s ae e ne e 1
34 * WASHER, LOCK ...ttt ettt s tn s eee s 1
35 * SCREW ...ttt ettt b ettt s b e s et 3
36 * SCREW .ottt ettt s ennans 4
37 * SCREW ...ttt ettt sst et s et e e e sanseraesseeneans 2
38 26887-G01 BRUSH 1 COVER ...ttt et enes 2
39 26888-G01 BRUSH 2 COVER......oii ettt st s 3
40 26889-G01 BOLT AND WASHER ASSEMBLY (INCLUDES ITEMS 41, 42) ................... 2
4 * WASHER ...ttt ettt e e 2
42 * WASHER, LOCK ...ttt ettt e e enens 2
43 16896-G1 TERMINAL COVER ..ottt e s e s ee 4

Page AA-3 Service Parts Manual EZEOLIEGE



: Gasoline Vehicle STARTER / GENERATOR

EZGOLZTT Service Parts Manual Page AA-4



| STEERING

le

"

Electric / Gasoline Vehic

3 - INCLUDES ITEM 4
18 - INCLUDES ITEMS 19 - 22
41 - INCLUDES ITEMS 42 - 52
69 - INCLUDES ITEMS 70 - 85
83 - INCLUDES ITEMS 84, 85

FRONT OF
VEHICLE

Page BB-1 Service Parts Manual EZGOLEEEN



| Electric / Gasoline Vehicle STEERING

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70314-G01 | STEERING BOXASSEMBLY, COMPLETE .....covveeueereeeteseentensensesaeseesssssessseees 1
2 00462-G7 SCREW, 7/16 - 14 X 7/8 LGi..uoveeereecereerereeeeeeeeessessesessensssssessssssssessessossessesssess 4
3 18325-G11 STEERING WHEEL (INCLUDES ITEM 4) .......covutrererreereesreesessssaesseseenesessesans 1
4 * HUB COVER, EXTENSION.......oooceeeereeceeeeeceeeeaeeeeeresessesaessessesssssessssssssnss 1
5 00566-G2 WASHER, LOCK, 7/16.eueeeeeeereeeeeeaeesessesesessessessesessesssesessessssssasssssnssnssassaseans 4
6 00999-GO1 | BOLT, #8 - 18 X 7/8 LG cvucvevevrrreereeeeseseresesesssssssssssssssssssssssssessessssssssessessseses 2
7 * DECAL, SCORECARD .......cueeverirranstessaesasssassssssassssssssssessasssessessassssassasssnsees AR
8 14390-G2 NUT, LOCK, 5/8 = 18 ...ereeereeeeeeeeerereeeeeeeseeseses s sesessseseesessesssssessssasssssssassassnsens 1
9 27102-GO1 | SCORECARD HOLDER ........oovuceemrersrereeesiessaessessssssssssssssessessss s sssasassssnses 1
10 00922-G3 WASHER, 7/16.....cucuivereerresreesessensesassassanssessessessssssssassasssssssessnssssassssassassansans 1
11
12
13
14
15
16
17
18 | 70074-GO1 | TIE ROD ASSEMBLY (INCLUDES ITEMS 19 - 22) .....oeeurrrerrerrrrenensienarsaseannens 2
19 18434-G2 NUT, 9/16 = 18..uemeeeeetereesieesientes e tsesaes e aes s essas e s s s s s sans s sannassaneas 2
20 10387-G2 PIN, COTTER, 3/32 X 1 LG.ueuerueeeereeeeeeestesastessessassaenassassssassssesesassssesseanes 2
21 50209-G1 NUT, SLOTTED, 7/16 = 20.....ccmueruerrrreereeraessessessessssnsasssesassassssassaesassassassas 2
22 50641-G1 BOOT, RUBBER ........cooovrmrmmnnrssssssssennssssssssssessssssssssssssssssssssssssssssessssssses 2
23
24 10389-G3 FITTING, GREASE .....ooeeeeeeeeeeeeeeeeeeeeaeraeees s aes s sessessensesasssesasesssanssessssassesen 4
25 50209-G1 NUT, SLOTTED, 7/16 - 20 ....oovvereeerersraeseseseessssssessesssssssssssasssesssssssssessssanssnsas 1
26
27
28 ’

29
30

EZGOESE Service Parts Manual Page BB-2



| STEERING Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
31
32
33 | 10387-G2 PIN, COTTER, 3/32 X 1LG. weuuerirveeeeereressmnssesemessseseesmseseesessseessesssssseemssessenae 3
34
35
36
37
38
39
40
41 | 70299-G01 | STEERING GEAR KIT (INCLUDES ITEMS 42 - 52) ......cooomevereconeseeeeesseer. 1
42 * PINION, GEAR ..o veveerncreevessssssssesssesssssssssssssssssessssssssssssssssessessseeseemeseenees 1
43 » BALL BEARING .....ooouoirveeeaeeesseesssssesesnseeesesmssseseeesesseesssssssesesmsseesneesseseseeed 1
44
45 * RING, RETAINING, EXTERNAL......co.uorvveeemrveresessesesssessssesessssssssessssrerees 1
46 * RACK, STEERING.....ovurnrveeeernrseeesssesssssesssssesmssessssssnssossssssssssssassesessnssees 1
47 * RACK BALL END (WITH NUT) ... oo eeeeeeeeesseeeoeseemeeseeesessesseseneeee 1
48 * NUT, 7/16 = 20 ceovorveeeereesversasessssssessssssssssssssssssssessssssmsssssssssosssssssssssssasosnes 1
49
50 * GREASE FITTING, 90°.......eeeoeeeeoeeeeeeeeseeeeseeeeeseseseessesesessessesesmmseseessesens 2
51
52 » RING, RETAINING, INTERNAL ......ccrveemereseermensssssmsesssssssssssssassssessnones 1
53
54 | 70184-GOT | IDLER..oooioiioeeeieessesssssessesssssssssssssssessssssssssssesssssssssssssesssssmsssesssssssssesssssessssnes 1
55 | 70185-GO1 | BEARING, FLANGED ......oooovveeomereseeessssssssssssssssnsesssssssessssssossssssssssssssossssses 1
56 | 70216-GO1 | WASHER, THRUST, 1 1/2 L.D. c.osirreeeeerresssssssesssssssssssssssssessssssssssssssssssssens 1
57 | 70195-GO1 | WASHER, THRUST, 7/B...crveeerreceerensssssssssssnssssssnsssssnsssssssssssssssssssnessssssssssnnns 1
58 | 00734-G6 NUT, LOCK, 7/8 = D werreevoeeeeeeoeeeseeresseeeseesseseesesesmesseesmemseessemeseseessosssessessesseesameses 1
59 | 00798-G8 PIN, COTTER, 5/32 X 1 8/4 LG .ooooomervereereeersissessesssssssssssssnssssssssssssssssssssssssons 1
60

Page BB-3 Service Parts Manual EZGDLEEE



| Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

STEERING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 14322-G5 STEERING SHAFT (PRIOR TO SERIAL NUMBER 901144) ........cceeeeeirreeee. 1
62 70222-G01 STEERING COLUMN (PRIOR TO SERIAL NUMBER 901144) ........................ 1
63
64
65
66 00470-G4 SCREW, 7/16 - 20 X 2 1/2 LGi.uvveeereeririiirceeeccreressreecesenessossessssesesssssersessassssees 1
67 00734-G3 NUT, LOCK, 7/16 = 20 ..cccccitiiiirierererecccerisieesesseessareesessaerssssesssssssssssssersssssessssssess 1
68
69 70360-GO1 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 70 - 85)

(SERIAL NUMBER 901144 AND LATER) .....ciiiiiiiirienccreeretee e 1
70 14322-G3 STEERING SHAF T ...t ceeeccteirieninseeeecsetessnnessesaneessnnersesenssssssesesssessessssenes 1
71 70333-G01 STEERING COLUMN .....cotiiiriiirtircrtecesretersnrecessseeesensesassanssssnssersssssesesssenes 1
72 70226-G01 COUPLING ...ttt secrer e ses st eeessaner s e se s sen e e e sasasasesasssasssnrneeansases 1
73 00550-G1 NUT, LOCK, 174 = 20 et ereecet s ceee e resssen e e sessasesesesesassemenenanenas 2
74 70227-G01 SCREW, 1/4 - 20 X 7/8 LG ..eooeeeeeeeeeeeeteereteec e et e sesnee e s san e s s nna e e 2
75
76 00118-G2 SCREW, #6 - 18 X 1/4 LGi. ... eeeeeeeeteseceeec e see e re s sne e s s e e s e ens 1
77 70223-G01 GASKET, STEERING HOUSING .......cociceeierrirneneereneessnsneerennneesesseressssneeses 1
78 00876-G2 BOLT, 3/8 - 18 X 1 1/4 LGi.neeeeeeeeeieeceeercretesirecesvenessreeeseseesssssesssssvesassnnd 3
79
80 00878-G1 WASHER, LOCK, 3/8 ....ccocoteeerreerereernrercenreeraneeresreesaneesessarsessasaeesessossessnens 3
81 70189-G01 RING, RETAINING, INTERNAL ................................ 1
82
83 17161-G1 BUSHING/SEAL KIT (INCLUDES ITEMS 84, 85) ....cccovvreereereeererceresssarereas 1
84 * BUSHING, STEERING COLUMN........ccooiricreeririncttennseeessnsensaned 1
85 * SEAL, SHAFT ... vrerrreenieerceeiemreneres s eseseesee s assesesesraesesesssanessssasses 1

EZGOLMEWEN Service Parts Manual Page BB-4




Electric / Gasoline Vehicle

L

44
(@
2 L€ e Q@/ ~
B WEE T g N,
&6

0€ ‘6¢ SW3.Ll SIANTONI - 8¢
9l - ¢l ‘2-SSW3ILl SIANTONI - ¢

0€ - 0F SINALI S3ANTONI -6
9l - 1 ‘8-S SWALI S3ANTONI - ¥
JIDIHAA 40 LNOHS 0£- ¥l ‘8 -2 SIWALI SIANTONI - |

EZGOLEUTT]

Service Parts Manual

Page CC-1



Electric / Gasoline Vehicle WHEEL BRAKE

B i

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

1 22997-G2 BRAKE ASSEMBLY, PASSENGER SIDE

(INCLUDES ITEMS 2 - 8, 14 - 30) ceutteeieeceeeeeeeeee e eiseeessssesessen e e ssmnesenns 1
2 22518-G1 BACKING PLATE ... ieereeeeeeeetttreteeee et es e eeessee e seeesessanesssasesesseesansnnd 1
3 23360-G1 ADUJUSTER . ...ttt ee s e s e esnne et e e s smes e snsne s s nneas 1
4 23357-G1 LEVER ASSEMBLY (INCLUDES ITEMS 5 - 8, 14 - 16) .cceevecvvvererereeeenen. 1
5 * SPRING ..ottt setectescesseeessrassrassssesseteesssnessmsensesssansssanns 1
6 * RETAINER ... ecrreeeeneerereecsaeeseeseesssses s e s sssaneseesssssmans 1
7 * WASHER, SHOULDER.........oo ottt senee e 1
8 23536-G1 TORSION SPRING, PASSENGER SIDE (SILVER).....c.cccoecveeeeieenennned 1
9 22997-G1 BRAKE ASSEMBLY, DRIVER'S SIDE

(INCLUDES ITEMS 10 - 30) ..coiiiiieiieiccceiee e eceeeee e eereesesssesnersessss s aneeneas 1
10 22519-G1 BACKING PLATE ......ceoiictiieecttteeeceiee e e eeerececeenneeeseessatneesessssssesessessnnnnes 1
11 23361-G1 ADUJUSTER....... ettt ecr e cee e neee s s e bnaresssssssresaeessssssanssenas 1
12 23358-G1 LEVER ASSEMBLY (INCLUDES ITEMS 5-7,13-16) ceeeceeieeecieeeeieeennees 1
13 23537-G1 TORSION SPRING, DRIVER'S SIDE (GOLD) ......cociiiricccieieeevecernenes 1
14 23363-G1 ADJUSTER BODY. ..ot eciteeceeectnesssreeseensessceeesesmneseesmesesesntessnssnes 1
15 23382-G1 WASHER, 1/4 ...ttt et r e e see s renease s s s ranesesesesssnnnnes 1
16 23362-G1 THRUST WASHER, 1/4........ et eevveessvenrecssssanenees s s nnan s s 1
17
18 22519-G1 DUST COVER ...ttt sttt et e e s eneae s e e nansssssserananesssssnssansens 1
19 23356-G1 ANCHOR BLOCK ........oiieereectreireeeceeesseteseeeeeseetesssnseseceeeeesnneeesssssesesnrens 1
20 00565-G1 WASHER, LOCK, 1/4 ...ttt s rreerecetee e vesresesessssaesnssaesnenees 2
21 13632-G1 NUT, B MM ..ottt ee s re e e e e emee e e e s seaseeeeeesessasesesesssennns 2
22
23 23359-G1 SPRING, BRAKE ADJUSTER ......ccoceeeeeeeereeeeeerceerereee e s nsseecssneeseesnseean 1
24 17290-G1 SPRING, BRAKE ANCHOR ........otiiirrrteeeiereeeecirreseeeeeseeseesaneanennee s 1
25 17291-G1 CLAMP, SHOKE ..ottt et e et eesesesse e e esssnssreeessersnssasanesen 2
26 17292-G1 PIN, SHOE CLAMP TENSION .......coiiiiirceericrrirceeecesrieneeeenesinreseesnenssensed 2
27
28 23364-G1 BRAKE SHOE SET (INCLUDES ITEMS 29, 30).....ccccceevieeeeeeereceereecnveeans 1
29 23354-G1 BRAKE SHOE, TRAILING ...t reeee e nanrena s 1

EZGDLESE Service Parts Manual Page CC-2



| WHEEL BRAKE El

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

le

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 23355-G1 BRAKE SHOE, LEADING ......ccovctiviirrereinriescercsseerseseseeenseseesreseseeessnes 1
31
32
33 17083-G2 BOLT, 5/16 = 24 X 1 LG ceeverrirureesireseeretenenniresesssssasssssssesesensssssssesesssssssssenans 8
34 15126-G1 NUT, LOCK, 5/168 = 24 .....oeeeecceeeeciinsteeeciere e sreesesesessssesessnnesesanesseseessesamnsesans 8
35
36
37 15485-G1 WASHER, INNER WHEEL RIM (ELECTRIC VEHICLE).......c.ccoveeverecere e, 2
38 21809-G1 WASHER, INNER WHEEL RIM (GASOLINE VEHICLE) ......coceeeervveirevereeeeens 2
39 21807-G1 BRAKE DRUM (GASOLINE VEHICLE) WITH LUG BOLTS.........ccccovevveerreennen. 2
40 19186-G1 BRAKE DRUM (ELECTRIC VEHICLE) WITH LUG BOLTS......cccoeceveeeveeeennnd 2
41
42 21830-G1 WASHER, OUTER WHEEL RIM (GASOLINE VEHICLE).......cceecirieeeeereeeeennn 2
43 15487-G1 WASHER, OUTER WHEEL RIM (ELECTRIC VEHICLE) ........ouvvevveeeeererenennnns 2
44 00518-G8 NUT, SLOTTED, 3/4 - 16 (GASOLINE VEHICLE) .....cccccevverrvereecierreeeeeeeesreeranes 2
45 10387-G1 PIN, COTTER, 1/8 X 1 1/2 LG cuvveererreeerrereeetreessasessasesesesssevessnssassssnsssesenans 2
46 15483-G1 NUT, SLOTTED, 5/8 - 18 (ELECTRIC VEHICLE) ......covvvrierrcerecrecceeeeeveecveeaen 2
47 12091-G1 CAP, SPINDLE ... eeeereeecrtinieecereeeesstesrereearesesnasessesessnsesesseesasesssesssnsessenns 2
48 24939-G2 ADAPTOR, SPINDLE CAP (GASOLINE VEHICLE) .....cuvrieeeeeeeeeeeeeeeeeeenes 2
49 24939-G1 ADAPTOR, SPINDLE CAP (ELECTRIC VEHICLE)........coccoemueeerrrerercrerceernene 2

Page CC-3 Service Parts Manual EZGOEE




| Electric / Gasoline Vehicle WHEEL BRAKE

= WlER

EZGOEEEN Service Parts Manual Page CC-4



| WHEELS AND TIRES Electric / Gasoline Vehicle

- INCLUDES ITEMS 2, 11, 12 10

- INCLUDES ITEMS 4, 11, 12 8

- INCLUDES ITEMS 8, 11, 12 4
- INCLUDES ITEMS 10, 11, 12

©NW-=

AN

Page DD-1 ' Service Parts Manual ’ EZGOEIRE]



Electric / Gasoline Vehicle WHEELS AND TIRES

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 27772-G01 | 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, LINKS
(INCLUDES ITEMS 2, 11, 12) c.oovoreeeeeeeeeeesseseoeseseeeesseesmeseessosseseesssesessessesseeeed AR
27772-G05 18 X 8.5 - 8 CARLISLE TIRE, LINKS ..ov..veeereeeeeeeeeereesessseessseeeeessssesssssens AR
3 27772-G02 | 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF GLIDE
(INCLUDES ITEMS 4, 11, 12) c.ooooereeemeeeeeesseeeeeseseseseeessosemsssessesessesessesssssens AR
4 27772-G06 18 X 8.5 - 8 CARLISLE TIRE, TURF GLIDE «...coorvevereeeeereeeeseeeeeseeeeesenseens AR
5
6
7 27772-G03 | 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, TURF SAVER
(INCLUDES ITEMS 8, 11, 12) ..eooooeeeeeeeeeeeereeeeeemeeessesesesesmnsssseesesseeeseseseseenes AR
8 27772-G07 18 X 8.5 - 8 CARLISLE TIRE, TURF SAVER ....oomeveereeeeersereeeseeereeseeeessseeens AR
9 27772-G04 | 18 X 8.5 - 8 CARLISLE TIRE AND WHEEL ASSEMBLY, FAIRWAY
(INCLUDES ITEMS 10, 11, 12) c.eorveeereeeeeesereeseeseeeeseseseesesssesseessssssesessesserens AR
10 | 27772-Gos 18 X 8.5 - 8 CARLISLE TIRE, FAIRWAY «...oormeeeemeereereeeeeseeeeesseseesseeesseeend AR
11 15169-G1 WHEEL RIM, 4 LUG, STANDARD .........oomeveeeereeeseeeeeeessesmeesesesesesensessemessseese AR
12 | 11657-Gt VALVE STEM ..oouvveerneeesneeeseeeeessesesssessssessssssessoseseseesesemssssssssssssesssesesses e AR

EZGOIEIE Service Parts Manual Page DD-2



| WHEELS AND TIRES Electric / Gasoline Vehicle

Page DD-3 ' Service Parts Manual EZGOLEGEE




SPECIAL TOOLS

SPECIAL TOOLS LISTING

EZGOIEITN Service Parts Manual Appendix - A



|  SPECIALTOOLS

Part No. Part No.
ELECTRIC GASOLINE
VEHICLE VEHICLE
SPECIALTOOLS
BATTERY MAINTANANCE KIT ....ooueeeerieeeeeees coveeeeeeseeseessessesssssesveneons 25587-GO1
SEAL INSTALLATION TOOL
(REAR AXLE SHAFT SEAL).......oueemcmeereeeeeeereeeees covesreseesssssessesveseessessseans 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP......oovvevreeeeeereeesrnan. 28251-GO1
HIGH RESISTANCE SPARK PLUG WIRE SET .. w.cuecureeeeeeeeeeeeeseesesesseesessses oevessesesesssssesssssssessesessens 26733-G02
PULLER, DRIVE CLUTCH ....cuvuirieceeeestctectees cotaieseesessseeseesseseesssseasessssssnss aseessesssssssessssessssessesseeene 19779-G2
PULLER, FLYWHEEL ....ucuiueuertevteeteea st sseeases caesasesassesessesssessesemsenssessasssssses ssseessesssssesessessensessssenees 27111-G01
CAM PULLEY TOOL....covuitenencrstesteeeeseeesessesesses seessesssesssmsseesessesssessessessasssssess seeesssssassassssssssssssssessssses 27851-GO1
CURRENT INDICATOR ......cooueuniecenieiessesesesneenes eeeeseeesessessesssessesesssassssens 16489-G1 eeveeceeneeereeereeene 16489-G2
MULTI-METER, DIGITAL .ovvveoeeeeeeeeeeeeseoeeeessees oeveseeeseeeeeeseeseesssosseeeeo 27481-GO1 oo, 27481-GO1
CRIMPING TOOL .ooeeetetcceeecieieeees e eeeeesen evesseseeseesessessssessassasssens 27765-GO1 ..o, 27765-GO1
SLIDE HAMMER
(AXLE/HUB REMOVAL) .....ocoueeteceeeaeseesseeesesen coseeesessesseesessassssssassessanss 15947-G oo, 15947-G1
~ SLIDE HAMMER
(AXLE REMOVAL ONLY).......cooivieereeeeseseeeeeeees eeesessesseessssssesesseessasssessans 18753-G1 oo 18753-G1
TACHOMETER ....ccueututereisesetsenststesessssssesssees evsssssessssseseseseesessssesessesseassesss seesesssssssessessesessesseeens 72526-GO1
FEELER GAUGE .....euvettecuie et cstssescs stsssisessaeresssesesoseesessssesssssasesses sassessssesssssssessssnsessesesees 72525-G01
COMPRESSION TESTER.......ccuriueereiereeseseies orevsevastseesesssessssesseesessesssssssass svessasssssesssssesseseessessessens 72524-GO1
OIL, 10W-30
B GALLONS ......oortetreurertsnter st s s tesssssas esoeeseessesesseeseasesseessesssemssassassns asessesemsesseesesesseesseeseessens 25730-G03
12 QUART CASE ...ttt teraesssssesssses saesesesseseeesssesessesesseessssessessasen sessesasssseesessssesesssssaseses 25730-G04
55 GALLON DRUM. .....cecuuriurereeseeceeeaseseessssssas eetsesassessosessesssesstssessessssssessass seessassasssssssssssessesesessns 25730-G05
PAINT

CONTACT CUSTOMER REPRESENTATIVE FOR COLOR SPECIFICATIONS AND PART NUMBERS

Appendix - A . Service Parts Manual _ EZGOLEWT



ACCESSORIES

ACCESSORIES LISTING

EZGOEIT Service Parts Manual Appendix - B



ACCESSORIES

Part No.
ELECTRIC/GASOLINE

VEHICLES
ACCESSORIES LISTING
SUN TOP KIT...ooeeetcieeueteneseesenseseesessssssesesesstssss oceesesesessesssesaseasessssesssssasessssss sossssesesessesssssssssssssssssses 75040-G01
SUN TOP KIT (4 CADDY VEHICLE ONLY) ....uuvut oteeecmreeemeeeeereseeesesssssessessesssss ssesessesesssssssssesssseasesssses 75123-GOt
WINDSHIELD KIT (SOLID, CLEAR AND REQUIRES SUN TOP KIT) 4 CADDY VEHICLE ONLY.......75133-G01
WINDSHIELD KIT (SOLID, TINTED AND REQUIRES SUN TOP KIT) 4 CADDY VEHICLE ONLY.......75133-G02
WINDSHIELD KIT (2 BEND, CLEAR AND REQUIRES SUN TOP KIT) .e.vuveues cevrereeeseesseseeseeseessessesenn. 75041-G03
WINDSHIELD KIT (2 BEND, TINTED AND REQUIRES SUN TOP KIT) ceouvvmeves weeeereeeseesscessesseeseesseeeenn. 75041-G04
WINDSHIELD KIT (SPLIT, CLEAR AND REQUIRES SUN TOP KIT) ceueeemreeeee seereeeeeeeeseeereeresseseseeenns 75077-G01
WINDSHIELD KIT (SPLIT, TINTED AND REQUIRES SUN TOP KIT) .. veeeeee ceeeeeereeeseeseseesessesessenns 75077-G02
DIVOT REPAIR KIT (REQUIRES SIDE BASKET KIT) ...cveeareeeeeeseeseeeseeseeseess seeessessessessassesseseseessesenns 23300-G1
RAKE HOLDER ......covtuivrieceeeseneaeseeaeesessestsstsssases cassassssssssssraseasensenssesssessassassss seesssssesssesesessesssssessessens 75006-GO1
SAND RAKE ......vriereeiesressesaessesesseesssossssassssens ssssessasesessssesesssnssessassessasesssssss seesssssesseeseessessessessssosasos 14735-G1
TOW BAR KIT (CASUAL USE)........oovuieeieececeinns coreereseesesseesesesseesesssesessessessesen eseesseessessssssssssesesesssssns 75033-GO1
TOW BAR KIT (PERMANENT USE) ....ooueeiiuiees ceveeeeariesenceesesseesseseesesssessesses sesssesassssssssssssssssssssssssn. 75089-GO1
WEATHER ENCLOSURE (3 SIDED) ....eueiuiiis coercaeeeeereseseseesesessessssssasssssess seeeesessesssssssessessssessesssses 75078-GO1
WEATHER ENCLOSURE (4 SIDED) .....eocuiiies coteeeeseeeeseeseseeeeeesessesssssesssssss sassessesesssssssessessssessesssoes 75079-GO1
REAR VIEW MIRROR (REQUIRES SUN TOP KIT).....oueeerreeereeeeeseesessereseesses svesresessessssessessssssssesssees 19528-G2
MESSAGE HOLDER KIT (REQUIRES SUNTOP KIT) c.....veuiuremeeeeeeeeeereeesessees oeeeseessessessessessssseesessssson 75094-GO1
HOURMETER (GASOLINE VEHICLE ONLY) ... cecoeuiereeeeeeeeeeeeeseeseesessseassssesss essseessssesseesessessessessessens 75114-G02
HOURMETER (ELECTRIC VEHICLE ONLY)...... cevueeeeeeeeeeeesesseesesessesssessess ovessesssesessesseesessessessessens 75113-G02
COOLER JUG / BRACKET KIT ...cccouueitereerereecins eveeesesaemseesesssessesssssssseassssases seesssssesessesssssssesesssssenns 75170-GO1
BAG COVER / RAIN CURTAIN KIT......ccouiueiuiercn ceeeeeeeesesesseessessssessaseasssssessssas seeeeessssessessessnn. e 75191-GO1
SEAT REFURBISHMENT SPRAY (WHITE) ....o... ceeereeeeeceeeeeseseeeesessssssssssssesss svessssssssssesessesssssesssssens 28166-GO1
TOW LINK ASSEMBLY (REQUIRES TOW BAR ADAPTER KIT)....veeereeeeereeens weereeseseseesessescesessessenes 75165-GO1
TOW BAR ADAPTER KIT (REQUIRES TOW LINK ASSEMBLY)....cu.enveerirees eeeresrereseeseseseesssssesssees 75166-GO1

Appendix - B ‘ Service Parts Manual , EZGODEE



ACCESSORIES

ACCESSORIES ILLUSTRATED

EZGOIIEITN Service Parts Manual Appendix - C



§58S-1¥2-008-| ‘6692-€160€ 'VO'V.LSNONY ‘88€ XO8 "O'd “ONI ‘NOHLXIL 40 NOISIAIQ 09-Z-3

'S1HVd INJWIAOV1d3Y

. 620S. ‘'ON S6/P1/2 3wvaAzy | eedeit  3LvAOIHO —p 40 ONIH3AHO FHL 3LV1NOVd Ol LN3JWNDO0A SIHL NIV.L3H
+d0}°0d onmvaa | Y AL sonas| a1 aenwo | (EEENOIEIZE |75 o7 51 Hyd GNV SILON HO4 (S)3DVd DNIMOTI04 335
*LI NIHLIM @3SOTQN3 431137 IHL
g A3d L1 NOILONYLSNI NOILVTIVLSNI 37LLO9 ANVS =111 | OL HNIGNOdSIHHOD 3LION V OL SH343H > 108WAS IHL

aNvs ‘3111049 L0D-€2€22 ! € Jog emde) ‘61 p/¢ x 0z-v/1

311109 ANVS ‘H3Q10H L0D-v.2822 1 2 I wisy
'O $/€ X 02-¥/1 ‘ILILdVL ‘17049 L0D-20LLL L L
NOILdIHOS3ad 'ON1Hvd | ALO | wau
1SiITvaamn

'AMAHID 3HNO3S ANV M3HOS 3111dV.L IHL 1HASNI 'LHOddNS MovE
1v3S V13N 3HL 3HL NI @31vDIANI 3T0H 3HL HLIM 2 W3LI ‘H33T0H
311108 ANVS FHL ANV 31V 1d ONIOHOANIZY IHL NI S3TOH IHLNOIY ‘¢

140ddNs Xovalv3s 3HL 40 LNO

M3HOS 3111dV1 IHLMOVE 'SAVIHHL LHOIVHLS ‘Nv310 WHOL Ol L1HOd

-dNS MOV 1v3S TVLIW IHL NI (NOLLYHLSNTH 33S) 3TOH A3LVNDIS3A
JHL OLNIF W3LI 1104 3LILdV1 0¢-v/1 IHL TIVLSNI ‘dIL NOILYTIVLSNI “}

109-6005L

31V1d ONIOHOLNI3YH

1H40ddNs
AOva LviSs

—=

/

MOve 1v3as

"ONI@3300Hd 3404349 SNOILONYLSNI 11V avad

LY 311108 ANVS HLIM 310IH3A 40 3AIS INVS NO d3SN 39 LONNVO LIMSvd 34IS :310N

"ON 14Vd 1S3N03Y LY @71314 IHILNI SIHL H3QHO OL 310N ;




GS86-1¥2-008-| ‘6692-€160€ 'VO'VLSNONY ‘88E XOE "O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

‘S1HVYd LNIWIOV1d3Y

40 ONINIAQHO FHL TLYLMIOVA OL INIWNOOQA SIHL NIVLIY
CTEENOSIZ3 (755517 s14Vd NV STLON HO4 (S)35Vd ONIMOT104 338

"Ll NIHLIM G3SOTQN3 431137 3HL

NOLLVTIVLSNI LISVE 3AIS 3711 | OL DNIANOISIHHOD FL1ON V OL SHI43H [ > TOGWAS 3HL:

. 920S. ‘ON 31vaAad|  v6/€010  3AVA OIHO
1401 '9d DNIMVEA v ranad|  eeamn AGNYO
- A3H
'D12/L X 02-v/L ‘1109 209-20kL1L € 4
3AIS ‘LIaysve t0D-800GL S 8
NOILJIHOS3A ‘ON 14vd ALD | WAL

"'3NDYOL 'SE7 'NI §8 - 09 OL NILHOIL
"370H HOVA OLNI ¢ W3L ‘SL709 ONINHOL4 Av3HHL 3JHL TIVLSNI ¢

J10IH3A 40 3AIS HAHLIZ NO QI TIVLSNI 38 AVW 13MSva
J1ON

'NOLLYHLSNTH NI NMOHS SV 13)0vH 14O0ddNS XOve
1v3S JHL NI STI0H HLM 1+ WLl 13XSvd 3AIS IHL NO S3TOH NOIV  °t

"ONI@3300Hd 3HO439 SNOILLONHLSNI 11V Av3d

209-200SZ "ON 1HVd 1S3ND3Y LIX 1314 IHILNI SIHLH3AHO OL :JLON




§98G-L¥2-008-} ‘6692-€160E "'VO'VLSNONY '88E XO8 'O'd "ONt ‘NOHLX3L 40 NOISIAIQ 05-Z-3

'SLHVd LNIWIOV1d3aH

3LV OO | reperrpveTy o923 40 DNIHAGHO 3HL 31v1iidvd OL LNJWNJO0A SiHL NIvL3d

"S1SI7 S1HVd ANV SILON HO4 (S)39Vd DNIMOTT104 33S

LI NIHLIM G3SOTQN3 4311371 IHL

NOLLYTIVLSNI QT3IHSANIM 31111 |OL DNIGNOdSIHHOD 310N V O1 SHIA3H [> 106WAS IHL

oL'6

Vo
\@gs - “
e’

) f

€

. ¢v0SL 'ON S6/1E/S0 JvaA3d | ee/Lifel
¢40170d ONIMVHA v pueigT AraAad|  esEam A8 NHA
O A3H
AaN3g ¥ ‘Q3LNIL ‘AT1IIHSANIM 209D-€02SL 3 0]
aN3g ¥ ‘"v310 ‘a13IHSANIM 10D-€02S. X 6
02-¥/1 ‘MO0T LNN ¢©-16800 14 8
P/ ‘HIHSYM £9-09900 14 yA
'O/ L X 02-¥/L ‘MIHOS 99-G0/91 14 9
9N7d ‘H3dnNg L09-¥ClLGL c ]
H3A0VdS 19-9¢/€2 14 14
H3g9Ny 1INNOHD 10D-Lv1es 14 €
aN39 2 ‘Q3LNIL ‘G13IHSANIM 209-120G2 8 c
aN34g ¢ ‘Hv310 ‘d13IHSANIM 0D-120S.L I }
NOILdIHOS3AA "ON 14vd ALD | W3l
g7vl3a-oL ‘e
vlUviag-c‘s
Vv livi3ad
g 71v.i3aa

'8 W3L! ‘SLNN X007 ANV Z WALl ‘SHIHSYM HLIM 3HND3S ANV
1NYLS INOYd IHL ANV AI13IHSANIM NHHL 9 W3LI ‘S1709 3HL LHIASNI 'S

'dOl 3H1 1V N3 d343dvl
TIVINS 3HL HLIM LNYLS INOHH JHL ISNIVOY AT3IHSANIM 3HL 30vid ¢

"0} HO 6 SWALI ‘A13IHSANIM 40 dOL IHL HO ¢ ‘I SWALI ‘G1FIHSANIM
3H1 40 S3T0H H3LIN3O IHL OLNI § W3LI ‘SHIdANNG DN1d FHL LHISNI '€

"'SLIWNOYD HIFENY IHL OLNI ¥ WALl ‘SHIOVS FHL LIHASNI "2 |

"0} HO ‘6 ‘2 ‘I SW3LI ‘d1AIHSANIM 3HL 40 S3AIS HLOE NO S310H
WOL108 ANV dOL 3HL OLNI € W31l ‘SIIWNOHD H3gany IHL LHASNI I

"ONIG33004d 3404349 SNOILONYLSNI 11V av3y

ALITIEVIIVAY HO4 S1HVd JOIAHIS LOVINOO .
L0D-1$0S2 "ON 1HVd LSINO3H LM A13I4 IHILNT SIHL H3AHO OL 310N




§585-1v2-008-} ‘6692-E160€ 'VO'VLSNONY ‘88 X0 '0O’'d "ONI ‘NOHLX3L 4O NOISIAIQ 0D-Z-3

409 30VLAIOV4 OL INGWNGOQ SIFL NIV 3
; NIHIQHO THL 3LVLII
zdozod | UL CON|y v anal e e | (EICEMOIEIZE | "S1SI1 SL4Vd GNY SLON HOA (S)3DVd ONIMOT104 33S
"LI NIHLIM QISOTIONS H3L137 3HL
5 A3H NOILVTIVLSNI GTIIHSANIM 7., | OL ONIONOISIHHOO 3LON V OL SHIA3H [> TOGIWAS IHL
v "ALO v "ALD v °ALD
007 LNN 02-v/} HIHSVM ./ MIHOS /€ | X 02-v/
8 WaLl JEN 9 WaLl
_______________W @
¢'AlLD v ALD ¥ 'ALD
H3dWNE ONd HIOVAS 13WNOHD H3gany
S WaLl ¥ WaLl € WaLl

O

(]

O

3Z1S TVNLOV NMOHS 3HVMAdVH 11V ‘310N




§989-1¥2-008"1 '6692-€160€ 'VO'VLSNONY ‘88E X0 "O'd “ONI ‘NOHLX3L 40O NOISIAIQ 09-Z-3

"'SLHVYd LNIWIOV1d3H
. 8S0S.L  ‘ON $6/52/50 3wvanad |  eeozrel  3LvaDIHO - 40 YNIH3AHO 3HL 3LVLITIOV4 OL LNJWNOO0A SIHL Niv.i3d
€401 "0d onmvea | V o ransu| asmm1  aaweo | X RETNEIENZR |77 5 67 s1uvd ANV STLON HOH (S)3DVd ONIMOT104 33S
“11 NIHLIM @3SO1QN3 H31137 IHL
a A34 NOILVTIVLSNI dOL NNS  311iL |OL DNIANOISIHHOD ILON V OL SHIA3H [> 108WAS IHL
("v3y)
avi3a

(LNOYS)
O lvl3d
9l
2/%

7
MH//S
=

m__«a/ Gl

vV lvLi3d




§S8S-+¥2-008-| ‘6692-€160€ 'VO'V.LSNONY ‘88€ X08 '0O°'d “ONI ‘NOYLX3L 40 NOISIAIQ OD-Z-3

‘S1HVd INIWIOV1d3H
. G50S. - 40 DNIH3AAHO FHL ALVLIMOVH OL LNIWNO0A SIHL NIV13H
€402'0d onmvaa | V ot aana| e o | CTTEEMOIEIZE |7 5 517 S14vd NV SILON HOX (3)30vd NIMOTIOS 335
“LI NIHLIM @3SOTQN3 HILITT IHL
a A3d NOILVTIVLSNI dOL NNS  37.iL [OL HDNIANOISIHHOD 3LON V OL SH343H [> 109WAS aHL
2 ALD
17089 .2 X 02-¥/L
1L Wall
3ZIS TVNLOV NMOHS 3HVYMAYVYH 11V :3.LON ﬁ___________________:_ W‘
¥ ALD 8 'ALD ¥ 'ALD ¢ 'ALD
1NN MO0 02-¥/1 H3IHSVM b/ L "H3aovds DILsvld 17049 .¥/L ¢ X 0e-v/L
91 WALl SL WAL ¥1 WALl gk WALl
4 N S~ N
4 {CH) SR W‘
9°ALD 2°ALD ¥ ALD ¥'ALD
HIHSVYM .91/5 Y30VdS HIHSYM MD0T.91/S 1709 .8/G 2 X 81-91/S
FEIN3L Ol Wall 6 WALl 8 WaLl
¥ ALD ¥°ALD ¥ "ALD 8°ALD
1NN D01 81-94/S HIHSYM NO143L .91/S 1708 .v/8 |1 X 81-91/S HIAHSYM .9}/S
9 Wall S W3aLl ¥ W3ll € Wall

&

©




§S85-1v2-008-| ‘6692-€160€ 'VO'VLSNONY ‘88€ X0 'O'd “ONI 'NOHLXAL 40 NOISIAIQ 0H-Z-3

"S1HVd INIWIOV1d3H
. GS0S. ‘ON $6/32/50 31van3d| ee/0eel  3lvd OIHO - 40 ONIHIGHO IFHL 31V1iITI0V4 O1 LNFWNDO0Ad SIHL Niv.l3Y
€d0¢0d onmvea | ¥ pueig xonau| seama  aanuo| RENEIENZ |7 -5 517 s1uvd ANV S3LON HOH (S)3DVd HNIMOTH04 338
"L NIHLIM @3SOIQN3 431131 3HL
a A3d NOILVTIVLSNI dOL NNS 31111 |OL DNIANOdS3IHHOD 310N V OL SHIJIH [ > TOGWAS 3HL
o} ‘39N1 dvD ID-£5861 4 8l
«@ X 02-%/11331S SSITINIVLS ‘11709 G9-£5200 4 Ll
0e-¥/1 ‘D07 LNN 29-16800 % 9l
/1 ‘HIHSYM /9-65500 8 Gl
OLLSVld ‘H30VdS | 109-150SL | v 4 . ‘FHYMAYVH NILHDILLON Od INH1S
€l ANV TMOO LNOHH JHL NIIMLIF H WAL ‘SHIHSYM MOV1d OML ANV
/L 2X 02-v/1 “1331S SSTINIVLS ‘1709 99-€5200 Z Al 1NY1S 40 3AISLNO IHL NO ‘6 WALl ‘HIHSYM X001 MOV ANV 8 W3LI
91/S ‘HIHSYM 2502500 9 0 1708 HLIM Z W31l ‘LNYLS INOYH JHL JHND3S ‘TTOH INOLLOT IHL LV '€
. ‘FHYMAYVH NILHDILLON 0d 'LNYLS ANY TMOD
) ) H30VdsS 109-8v0S. ¢ Ot ANOYd 3JHL NIIMLIIE H1 WALl ‘HIHSYM V ANV 01 W3ILl ‘Y3AOVdS V
w9HSG MOO0T HIHSYM 89-60600 | V¥ 6 ANV ‘LNY1S 40 IAISLNO IHL NO ‘6 WILI ‘HIHSYM MOO1 MOvid ANV 8
«8/G2 X 81-91/G 1109 | 20995012 1% 8 W3LI ‘1709 HLIM £ WALl ‘LNYLS INOH4H 3HL TIVLSNI ‘TTOH dOL IHL 1V 2
INOHH ‘1NHLS L0D-GP0S. I 2 "HONIYM NI TV .2€/Z V ONISN TMOD LNOY
81-91/S ‘MDOT ‘LNN 99-8601 1 v 9 JHL WOH4 S1709 dv3aH N3TIV HNO4 3HL auvIdsid aNvy IAOW3Y L
«91/G ‘NOT43L ‘HIHSYM 19-GG2LL % G 1NYLS INOYHd ‘g
WP/€ L X 81-91/S 1709 99-6€v00 14 14 "S1INYLS HVIYH IHL 40 dOL IHL OLNI 8+ WALI ‘SdVD 3dNL LHISNI '8
W91/ ‘HIHSVM ¢O-12500 8 € "370IHIA 40 3AIS HIHLO IHL 1V IHNAIO0Hd Lvad3ay L
Hv3d 1N4lS L0D-9¥0SL [ c "370H H3HLO IHL HO4 S ANV ¥ Sd3LS 1v3d3ad ‘9
NNS dOL | 109-690L¢ 3 3 "FHYMAHVH NILHOILLON Od "9 WLl
NOLLdIHOS3a *ON 1HVd ALD YETT) 1NN MD0T ANV € WIL ‘H3IHSYM HLIM IHVYMAUdVH 3JHNO3S 1NYIS
Hv3H 3HL NYHL 3OV1d NI SHIHSYM OML IHL HLIM 1109 IHL LHISNI 'S

'INOYHOL "s497 14 6} - L1 OL IHVMAYVYH LNYLS INOYL 11V NILHDIL 'S

'SNDYOL "sE71°Ld §) - €1 O1L IHYMAYVH LNYLS HY3H TV NILHOIL

<

‘INDHOL 's87 14 § - € O1 IHYMAHYH dOL NNS TV NILHDIL "€

"SONINDIS NOILLVTIVLSNI HOd SNOILVHLSN T 338 "9+ WALI ‘LNN
MOO0T ANV ‘SF WILI ‘WIHSYM ‘PI WALl ‘HIOVCS OILSVId ‘Hv3ad 1V 2t
W31l NV LNOH4 1V Z} W31l ‘S1708 HLIM AT3S001 dOL NNS 3HND3S "2

S1NHLS OLNO | WALI dOLNNS FOVd "+

dOLNNS O

"ONDIVINDS INJATHd OL 1HOddNS MOva Lv3s
ANV LNYLS TIHL NIIML3E 171089 IHL OLINO S WILI ‘HIHSYM NO143L
LIHM TTVINS THL 30V1d "(SAVIYHL € - 2) LHOddNS YOvd 1v3S NHHL
A1SNr 1708 1H3ASNI ANV ¥ WLl 1109 OLNO € W31l ‘HIHSYM J0V1d 't

1H40ddNS Xova
1v3S IHL ANV 1NY1S 3HL NIIML3F IONVHYITO IAID OL HYD IHL
40 H3ALNIO IFHL QHVMOL LNYLS THL HSNd LIMOVHE LHOJdNS MOve
1v3S JHL NI STT0H JHL HLIM LNYLS HV3Y 3HL NI ST10H IHL NOIV '€

1H0ddNS MOvd 1v3S 3HL
40 dOL IHL NI 3710H 34VNOS IHL NYHL ¢ WAL LNYLS HY3H 30v1d ¢

'S1NYLS HYIH ONITIVLSNI HOd4 @3HINO3H SS300V
LINIT AVIN LIYHL SFHOSSIOIV HIHLO ANV 13IMSYE HILNID IAOW3Y °I

S1lNYiS HV3H 'V

"ONIA33004Hd 340438 SNOLLONYLSNI TV av3d
10D-0v0S.  LSAND3H ‘LM Q7314 FHILNI SIHL H3AQHO OL ‘3LON




§G8S5-142-008-1 ‘6692-€160€ 'VO'VLSNONY ‘88€ X0 'O'd “ONt ‘NOHLXIL 40 NOISIAIQ 09-Z-3

‘S1HVd INIWIOVIdIY
40 ONIHIAYHO THL TLVLITIOVA OL INIWNOOd SIHL NIV.LIY
[EENOSIZ3 | ™ 51517 s1uvd ANV SILON HO4 (S)35Vd HNIMOTI0H 338

LI NIHLIM A3SOTIQN3 4311317 3HL

NOLLYTIVLSNI LIMSVE HILNID 3101 | OL DNIANODSIHHOD 310N V OL SHI43H [ > T0GWAS JHL

. Gc0S.L 'ON v6/v2/L0 31va A3y v6/€0/10  31vA DIHO
b0} 0d ONIMvHa v 9893M1 A9 A3Y ag3m 1 A9 NHA
v A3d

"1 2/1 X 02-¥/1 ‘MIHOS c0D-20LIL c 14
JLILSYd "D 8/€ X 8# ‘MIHOS 10D-c00LL c €
13XSvE ‘13MovHg 10D-200S. 3 c
H31N3O ‘13MsvE 109-100GL 3 ¢
NOILdIHOS3a 'ON 1Hvd ALD | W3l
v lvi3da

‘INDHOL "S81 'NI
G8 - 09 OL N3LHOIL 'NMOHS SV 3aIS HOV3 1V € WALl ‘SM3HOS 3LILSVId
HLIM S1HOddNS MOvE Lv3S JHL OL 13XMSvVE8 H3IN3D IHL 3YNO3S v

'INOHOL "SA7 NI 0¢ - St OL NILHOIL ANV L3H0VHE
13)Sva 3HL OLNI ¥ W3L ‘SM3HOS ONIWHOF QVIHHL 3HL TIVLSNI €

('vIv13Q 339) 1aMsva HILINIO IHL 40 3903
dOL 3HL HLIM 2 WALl ‘L3Y0OvHEA 13XSVE IHL Ni 3AO0HD 3HL NOITY 2

‘MO39 NOLLVHLSNTT NI NMOHS
SV MOVH 9va8 3HL ANIH3E LSNP + WALl 13X¥SVE HIIN3O 3IHL 30VId I

"ONII300Hd 3404349 SNOILONYLSNI TV av3y

209-€0052 ‘ON LHVd LS3ND3Y ‘LM G134 3HILNI SIHLYIAQYO OL :31ON




$585-1¥¢-008-1 '669¢-E160€ "VO'VLSNONY '88E XO8G "O'd "ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

‘S1HVd LNIWIOVId3Y

4O 1 'Od

YI0SL ‘ON v
ONIMVYHA

3Lva ATH
Ag A3H

veive/io
983IM1

31va OO
A9 NHO

40 ONINIGHO IHL FLVLMIOVE OL LNIWNOOA SIHL NIVLIH
LEYENOS2Z3 | ™ 161 s1uVd GNY SILON HO4 (S)39Vd DNIMOTI0H 338

- A3H

LI NIHLIM Q3SOTQN3 H31137 JHL

NOILYVTIVLISNI dVId ANIN 3101 | OL DNIANODSIHHOD TLON ¥V OL SHI4TIH | > T0GWAS THL

AdAL 13HOLVY ‘HANILSVS cO-91891 [ L4

91/€ 13N 10D-GS0LL L4 €

"H'H 'dv1d N ¢09-0108.L I c

"H1 dv1d AN L0D-010SL L I
NOILdIHOS3a ‘ON 1HVd | ALD | W3all

"€ W3l ‘S13AIH M3N HLIM 1713MDVE SHL OL dY14 NN IHL 3YNO3S "€

‘¥ W31l 'H3NILSVH 3dAL L1IHOLVH LHISNI ANV NMOHS SV dvO H3AN3A
3HL 40 914 3HL NI 3TOH 3HL HLIM 2 ANV | SW3LI dv1d ANW SHLNDITY 2

123MOVE 3HL 40 3AIS IHL NO S13AIH FHLIAOW3Y '}

"ONId3300Hd 3HO439 SNOILONYLSNI 1TV Av3y

209-€10SL 'ON LHVd LSINOIY ‘LIM @314 3HILNT SIHL HIAHO OL :ALON




S585-12-008-| ‘6692-€160E 'VO'V.LSNONY ‘88€ XOF ‘O'd “ONI ‘NOH.LX3L 40 NOISIAIQ 0D-Z-3

‘SLHVd LNJNIOVId3Y

40 DNIHIAHO FHL TLYLITIOVS OL INFWND0A SIHL NIV.LIH
[IIMENOSIZA | ™ 5 517 sLuvd ANV SILON HOd (S)3DVd DNIMOTI04 338

LI NIHLIM Q3SOTQNI U3.L131 IHL

NOILVTIVLSNI AVHL HSY 31111 | OL DNIONOJS3HHOD JLON V OL SHI43H [ T0GWAS 3HL

. OLISL -ON awaaad| eeneno  3tvaomo
+40 1 9d ONIMVYHA v Ag A3H 883m 1 AgNHA
- A3H

'D7.2/L X 91-01 ‘MIHOS ¥9-00100 14 14
AVHL HSV ‘13)0vHe 109-8016L 8 €
AVHL HSV ‘LI)SVO 109-9€L.¢ 8 c
AVHL HSV 10D-1€L.2 } S
NOILdIHOS3A ‘ON 14dvd ALD | WAl

13X0vHE IHL OLNI AVHL HSVY 3HLJVNS '€

‘NoOlLvdLsAT
NI NMOHS SV A13LVINIXOHddY 13XOvHE J1VOO1 ‘v W3Ll ‘SMIHOS
ONITIYA 413S (¥) IHL LHISNI ‘TLVIdWNIL Y SY € W3LI L3IMOVHE ONISN 2

Avdl
HSV 3HL 40 WOLLOY ANV JOL 3HL NO SAONVTd IHL HIAO SHOOH 13X -
-SVO IHL ULNN 2 WIL1 L3NSVYD IHL OLNI | WLl ‘AVHL HSVY IHL LHISNI '}

"ONIG33004Hd 340439 SNOILONYLSNI TV av3y

209-60152 "ON LHVd 1S3N03Y LiX @314 3HILNI SIHL H3AHO OL 310N




§58G-1¥2-008-} ‘6692-€160€ 'VO'V.LSNONY ‘88E XO8 "O'd “ONI ‘NOHLX3L 4O NOISIAIQ 0D-Z-3

vve8C 'ON v
ONIMYHA

‘S1HVd LNJW3OV1d3ad

31lvaA3d | s6/2020  3LVQ DIKO 'NOULX3L[ w2 o 40 ONIHIAHO JHL 31V1ITI0vd Ol LNJNNDO0A SiHL Nivliad

A9 A3Y 190 A9 NHd

"S1SI7 SLHVd ANV STLON HOH (S)39Vd HNIMOT104 33S
LI NIHLIM @3SOTQN3 H3.1137 3HL

NOILVTIVLSNI H3AOD 133HM 31111 |OL HNIGNOJSIHHOD ILON V OL SHIA3H [ > 108WAS IHL

13S dvo4anH INOJS HIATIS
dvOdnH IMO0dS H3ATIS
13S dvO8NnH 3X0dS a109
dvOdNnH IMO0dS d109

13S dvO4aNH 3IWOYHD .9
dvOodnH 3INOYHD .9

13S dvO4aNnH INOYHD .8
dvOdnH 3NOYHD .8

NOILLdIHOS3A

€O-1¥c6l 14 8
L1O-1e6 1 3 Ja
PO-17261 v 9 dv0dNnH 3X0dS H3ATS / a109
cO-1vebl H ]
cO-cv09l 14 14
F9-¢091 L €
co-clevl v 4
19-€l6vl } i
‘ON 14vd ALD | W3l

dvOdnH 3WOHHO .8

dvOdnH 3WOYHOD .9




§589-1¥2-008-| ‘88€0-E060€ 'VO'V.LSNONY ‘88 XOO "O'd “ONI ‘NOHLX31 4O NOISIAIQ 0D-Z-3

"S1UVd INIW3OV1daH
YR 40 ONIHIAHO FHL FLVLITIOVH OL INIWNOOA SIHL NIVLIH
240} '0d onmvon| Vv el e Ao IDINIREMCIE)ZZS | 'SLSI SLHV ANV SILON HOd (S)39vd DNIMOTI04 33S

. "LINIHLIM G3SOTQNT H31137 3HL
- A3d |SNOLLONYLSNI NOILVTTVLSNI HOHHIN M3IIA HYIH LSITVYAIN 3111 | OL ONIONOISIHHODS 310N V OL SH3J3H |L>TOBWAS 3HL

M3HOSs13s

@m/m U
1ndis /

dOl LNOH4




§589-1v2-008-| ‘88€0-E060€ 'VO'VLSNONY ‘88€ XO8 ‘O'd "ONI ‘NOHLXIL 40 NOISIAIQ 0D-Z-3

‘SLHYd LNIWIOV1d3H

40 ONIHIAHO 3HL 3LVLMIOVH OL INIWND0A SIHL NIV13H
[ETEeROE)22 | 'sisi1SLHYd ANV STLON HOA (S)3Dvd SNIMOT104 338
"LI NIHLIM G3SOTQN3 H31131 3HL

SNOILONY.LSNI NOILVTTVLSNI HOHHIW MIIA HVIH LSITVAIN 3711 | O ONIANOISIHHOD ILON V OL SHIJIY | >T08WAS 3HL

. 291S. ON 31va A3Y ¥6/9L/50  3LVQ DIHO
¢402'od ONIMVYHA v A8 A3Y 199 A8 NHG
- A3d
1HOddNS 13ayNovyg 2¢9-20s61 1 S
14
"©7 8/5 X 2€ - 8# ‘ONId
-dVL 473S 13318 SSTATINIVLS ‘MIHOS 19-L2G61 X €
c
M3IA HY3H ‘HOHHIN L1D-96¥61 8 I
NOILdIHOS3a ‘ON 1Hvd ALD | W3l

‘IJNOHOL 's8114S-€0L
FHYMAHYH NILHOIL 1NYLS dOL INOHd IHL OLNO dOL IHL TIVASNIZH 2

"'HNDOOO T1IM HOHHIN OL 3DOVINVA ‘NILHDILHIAO LON
OJ "M3"0S13S NILHOIL ANV 13XOVHE OLNO | W3Ll ‘HOHHIW 3AINs 9

"HOHHIW HLIM @31TddNS M3YOS13sS NISO0T 'S

'V IV13Ad NI NMOHS SY 1NHLS dOL
ANOHH OL § 3Ll 13NOVHE LHOddNS NILSV4 € WLl ‘M3HOS DNISN ¥

'V 1IvL3a 33S “(AINO 30V4HNS JAISNI) LNYLS dOL LNOHA
40 H3IN3IO HONOHHL (11HA 92#) 3T0H 'VIA ¥} ¥ 11IHA ANV JLY001 €

'dOL IAOWIYH OL AHVYSS3OIN LON Si
11 'LNYLS dOL INOH JHL WOHH IHYMAHVH dOL INOHA JHL 3AOW3H 2

"SNOILYOIddY H3HLO Ni G3SN 3dY SWALI 3SIHL LM HLIM
Q3NddNS 3IANISTHAY ANV S13XOvHE ONILNNOW OILSVId advosia ‘L

"ONIG3300Hd 3HO4389 SNOILONHLSNI 17V avay
29-82561 "ON 1dvd 1SINOIH ‘LIX 1314 JHILNT SIHL HIAHO OL :3LON




S585-1¥2-008-1 ‘6692-€160€ "VO'VLSNONY ‘88€ XOF 'O’'d “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

"S1HVd INIWIOV1d3Y
. 8S1S. "ON AVOAIH | #6510 3IVADIHO - 40 DNIHIAHO FHL FLVIIIOVd OL INJWNDO0Ad SIHL Nivi3d
€401 '0d onmvaa | V aanae| seam1  aanwo | CAEENOIEIZT |7 g1 517 S1MYA ANV STLON HO4 (S)3DVd DNIMOTIO4 338
“LI NIHLIM @3SOTQNI HI L1317 IHL
Vv A3H NOILLVTIVLISNI dOL NOISHIANOD AQAVI-Y 3111 | OL DNIANOdSIHHOD FLON V OL SHI43H |> TOBWAS 3HL
(Hvay) (LNOHS)
alviaa J1viaa
(NMOHS uo_m S ‘ .
HIONIASSV
AL 40 "vay J10IH3A

40 hzomn_l
Py
14 91

(doL NNS NO
ONIgNL 3aISLNO)
St

g iv.i3ag

v liviaa

(NMOHS 3ais
SHIAIHQ)
Al

v 9

RES




SS85-192-008-1 ‘6692-€160€ "'VO'VLSNONVY '88€ X0 'O'd “"ONI ‘NOYLX3L 40 NOISIAIQ OD-Z-3

4 X ‘S1HVd INIWIOV1dIY
. 8S1S. ‘ON aivaaay|  semiz0 31vaOIBO - 40 ONIHIAHO FHL 3LVLNIOVL OL 1IN3WNDO0A SIHL Nivi3d
€402°0d onmvaa | Y aons| e sanwo | EEEIEIZA | 77 g1 511 S1MYd ANV STLON HOH (S)39Vd ONIMOTIO4 33
“LI NIHLIM @3SOTIQNT HI L1317 3HL
v A3YH NOILVTIVLSNI dOL NOISHIANOD AAAVO-t 31111 | OL ONIANODSIHHOO JLON V O1 SHIJIH | > T0GWAS FHL
rAN o) 2°ALO 7 °ALO 2 'ALD ¥°ALO
H3IOVdS HIHSYM HIHSYM MOV18 .8/€ H3oVdS 17089 .8/S 2 X 81-91/S
12 W3l 8L WL e WaL ARV EIN] 0L WLl
. U U ¥ 'ALO
1709 .7/€ 1 X 94-8/€
€ Wall
¥ ALOD ¥ °ALOD ¥ °ALD 8l "ALD
HIHSYM MDOTMOVIZ.LOLS  LNN MO0 91-8/€ HIHSYM NOTAN8/€  HIHSYM 8/€ _ _ _ _
LWL 9 W3l S W3l ¥ Wau
] 7 -~ N 2°ALD
- 1108.2 X 91-8/€
02 Wall
S | AN /)
= s (ULA0N M [ )
2°ALD
H3ovds 2°ALD
24 Wall 17086 .2/} 2 X 91-8/€
6L WaLI

¢AlD
1708 .5 X 91-8/€
91 WAl

3Z1S VNLIOY NMOHS 3HVMAYVYH TV :3.LON




§585-1$2-008-1 '6692-E160€ 'VO'VLSNDNY ‘88€ XO8 "O'd “ONI ‘'NOHLXIL 40 NOISIAIQ 0D-Z-3

‘S1HVd LNIJW3JVid3Hd

40 ONIHIAQHO JHL TLVLITIOVE OL INTWNDOA SIHL NIVLIH
INOULX3L [ w3 b

"S1SI1S1HVd GNV SILON HO4 (S)39vd DNIMOT104 338

LINIHLIM G3SOTIQNT H3L131 JHL
37111 | OL ONIONOdSIHHOO JLON V Ol SHI4TH > TOGWAS FHL

ciosod| N oy R
v A3H NOILVTIVLSNI dOL NOISHIANOD AQAVO-t
MOIHL J¥/1 ‘H30VdS LD-L¥9¥e rA e
'D1.2 X 91-8/€ ‘17109 99-69900 | 2 (11
‘DT.2/L 2 X 91-8/€ 17109 €D-69900 | ¢ 61
8/€ ‘HaHSYM 1D-€5900 | ¢ ]
H3OvdS 1D-91/81 Z Ll
‘'D7.6 X 91-8/€ 1108 8D-¥/900 | ¢ 9l
NNS dOL L0D-+09.2 L Gl
14!
8/€ ‘MOV1g ‘HIHSYM 1D-6/800 | ¥ £l
MOIHL W2/4 ‘'HAOVAS | L0D-840SL | ¢ 4
91/G ‘MOV18 ‘W07 ‘HIHSYM 8D-G0600 | + H
'D7.8/62X 89151109 | 209-9S0LL | ¥ ot
INOHH ‘LNYLS | +0D-G21SL ! 6
8
aN3 ‘dvo 1D-£G861 e L
91-8/€ ‘MO01 ‘LNN GO-16800 | Ot 9
8/€ ‘NOTAN ‘HIHSYM SO-12200 | ¢ S
8/€ 'HIHSYM 19-6/900 | 81 12
‘D7 ..7/€ L X 91-8/€ 11089 GH-G9900 | + €
3QIS HIONISSVd ‘Uv3H ‘LNHIS | 209-v2062 b Z
30QIS SH3IAIHA ‘Hv3Y LNY1S | L0D-¥L0SL ! !
NOILdIHOS3a ‘ON 1Hvd | ALD | Wadl

‘enbio} "sq| "} G| - €1 O} e1emprey ||e ueiybly ‘g

"a lleleq oes (9 wey)

INU 00§ pUB § Waell) Jeysem Ym aindes “Jnijs pue do} uns ueemieq (1Z wey)
leoeds ede|d "e|oy Jeylo oy} ybnoiyl (y wey) leysem pue {(g] wel) jjoq Uesy|

‘a lleleq eos ‘(9 wey)

U MOO0| pue ( wel) leysem Yim eindes pue (y well) Jeysem pue (g wey)
1joq Uesul ‘ejolysA Jo Jee) 0} 188s0j0 8joy eyl Iy :JT0IHIA JO AN HYIH LV '€

‘FJUYMAHYH NILHOIL LON 0@ "eduenbes esempiey 104 ) |iejeq 665
‘(9 wey) sinu Yo0| pue (81 wey) sieysem (/| wey) siededs ‘(p ws)l) sieysem

‘(91 wey) syoq yum Ajesoo| do} uns eindeg :31OIHIA 4O AN LNOHL 1V 2
‘sinijs ojuo (| wey) doj uns adeld ‘|

dOL NNS D

g |le1aQ 088 ‘FHYMAHVH NILHOLL LON OQ \nAis pue |Mod juol
oy} ueemiaq (g} Wall) SIBYSEM YOB|q OM] PUB ‘Jruls JO 8pISING 8y} uo (|| we)
eysem 00| yoe|q pue (0| Wel) HOq Yim IniS eyl 8Indes ‘ejoy I1emoj ey} Iy §

g lreleq e85
‘FJHYMAHVYH NILHDIL LON Od ‘WIS puB [MOD Juoi) ey} usemieq (Z| wey)
leokeds e pue ‘Iniis Jo episino ey} uo (|| Wel) Jeysem oo Joelq pue (0| wel))

10q yum (6 wel) Inas Juoly ey |lejsul ‘(efolyenA Jo sepis Yioq) ejoy Jeddn eyl iy g
‘youam ue|e
«2E/L & Buisn [mo0 Juol} 8yl wouy s)joq peey Usjje INoj 8y} PIEdSIp pue 8AoWeY |
S1NHLS LNOH4 ‘9
*d e Ul umoys se siniis Jesl ey} jo doy eys ol (7 wey) sded pue Uesu| ‘¢
‘8[oIyaA Jo opis 1obusssed Je (g wey) Iniis Jess yim einpecoid jeedey g

‘FHVMAHVYH NILHOIL LON OQ 'V |leteQ Ut umoys se Jniis Jesl

JO ©pis 1o e (9 Well) InU Xo0| pue ({ Wwe}l) Jeysem YlIim eindeg Inls leal pue

Jexoriq Hoddns yoeq jees ey} Uesmieq (G wel) leysem uojAu ede|d 1e%oeIq
uoddns yoeq jess sy} ybnoiyy (i wey) Jeysem pue (g wel) yoq ey} Hesu| g

*( PUB Y S|IE]8 Ul UMOYS SE 8|9IyeA 8y}

J0 Jea) ey} sede} Iniis 8y} Jo pue uedo ey} jey) eins Buteq ‘lexorIq uoddns yoeq
¥ess oY} U) s8joy 8yl yum (| wey) Inas Jeel ey} Ul sejoy ey} ubife ‘epis s JeAup Iy |

SLNYLS HV3H 'V

"ONI@3300Hd 340138 SNOLLONHLSNI T1V av3d
10D-0¥0S. "ON LHvYd LSINOIH ‘LI G71314 3HILNT SIHL HIAHO OL ‘310N




$585-142-008-} '6692-€160€ 'VO'VLSNONY '88E XOH 'O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09D-Z-3

‘S1HVd INIWIOV1d3H

. L9ISL.  ON 31VOA3H|  vei0  31VADIHO - 40 ONIHAAYO FHL 3LVLITIOVL Ol INJWNJO0A SIHL NivLi3H
140104 onmvea | ¥ rananl semm1  aawee | EEEENOIEIZA |7 61517 s1uvd ONY SILON HO (S)39Vd HNIMOT104 33S
“LI NIHLIM @ISOTQN3 HaL131 3HL
v A3d NOILVYTTV.LSNI GTIIHSANIM NOISHIANOD AAAVI-b 3111 | OL DNIONOISIHHOO ILON V OL SHIA3H | > TO08NAS IHL
02-v/L 'MO01 LNN 25-16800 %4 g8
W/L 'HIHSYM 1/95-09900 14 L
D1v/€ L X om.sm M3H0S 99-G0/9} % 9 v IvL3aa
9N1d ‘H3dWNg 1H0D-¥21GL 2 S
H3aovdsS 19-92.€2 ¥ 1%
H3gany ‘1INNoYD L0D-LYI2L % €
J3LNIL ‘G1FIHSANIM | 20D-091S2 ! 2 -
Hv310 ‘Q13IHSANIM 10D-091GL 1 L
NOILdIHOS3a ‘'ONLHYd | ALO | WALl \ 't

\
-
1NO $30v4 \uuw

£
JONVId

*g|jed Jou seop (y wey) Jeoeds Jey) eunsus o} Ybnoue ueybll ‘9

‘(8 wen) sinu %o0) pue (2 we)) s1eysem
YIiM 8Ind8s pue INNs JUoly pue plelyspuim eyl ybnosyy (9 wey) sjjoq eyl uesy]  °g

-do} ey} Je pue peiede}
llews eyy yim Jnijs ol eyl isulebe (g wel 1o | wey) ploluspuim ey} edeld b

'V [lele@ @85 "pisiyspuim ay} jo sejoy
18jued ey} ol (g wey) siedwnq Bryd ey} Uesul ‘plelyspuim sy} jo Jeel syl wold ¢

"sjswwolb 1eqgni ey} ojul (f wae)l) siededs eyl wesu| g

*(Z we Jo | way) plelyspuim ey} Jo
sepis yloq uo sejoy woyoq pue do} eyi ol (g wal) siowwoib Jeqgns eyl uesuyy  °|
"ONIA33IO0Hd FHO4389 SNOILONYLSNI 11V av3d

(@3LNIL) ¥0D- 1052
(4v310) €09-170S2 "ON LYV 1$3NO3Y-LIM 1314 JHILNT SIHL H3AHO 01 :310N




§S8S-112-008-} ‘88€0-E060€ ‘'VO'VLSNONY ‘88E XOH 'O'd "ONI ‘NOHLXIL 40 NOISIAIQ 0D-Z-3

‘S1HVd LN3JN3OVIdaY
40 ONHIAYO FHL FLVLITIOVL OL LNIJWNDOO0A SIHL Niviad

[N OsI==a | 'S1SI1 SLUVd ANV SILON HOA (S)3DVd HNIMOTI04 33S

. 62IS. ‘ON 3lvaAad | veezv0  31va OIHO
¢40}"od ONIMYHA v A8 A3Y 283m1 A8 NHQ
- A34 SNOILONYLSNI 1

LSNI AINFWHOVYLLY DvY4d HNOH LSITVAIN 371y | OL ONIANODSIHHOD ILON V OL SH343H V._oms;w 3HL

"Ll NIHLIM 3SOTON3 H3.L1371 3HL

T13MOvVe

H3ATOH

ONINIV.L3YH

JHNSS3Hd
Alddv




SS8G-1¥2-008-| ‘88E0-E060€ "VD'VLSNDNY ‘88E XOH '0O'd "ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

‘S1HVd INJW3OV1d3Y

40 ONIHIAYO 3HL 3LVLITIOV4 OL INJWND0A SIHL NIV.L3Y
"SLSIT S1HVd ANV STLON HO4 (S)39Vd HNIMOTIOL 338
*1I NIHLIM G3SOTON3 H3L137 3HL

SNOILONYLSNI T.LSNI LNIWHOV.LLY DVE HNOL LSITVAIW 31, | OL ONIANOSIHHOD 3LON V OL SH343H [>108NAS 3HL

. 621S. -ON 31Va A3H ¥6/62/%0  31VA DIHO -
¢ n_O ¢'od ONIMVYHA v A8 A3H 283m 1 AgNda _HEDM-N 3
- A34d

(LNIW3OV1d34) ONINHVYM 138V L0D-0E1GL S ]
91/S dvO ‘LNN 10©-6¢18¢ 3 14
¥/1 1L X9L/S ‘SIATT1D ‘Nid cO-159.L1 3 €
A18WN3SSY NOL104d 109-¢clSL I c
AGINISSY d0L L0O-LCISL I 8

NOILdIFHOS3A ‘ON 1Hvd ALD | W3LU

*8|0lyan Wo1} A10SS8I0. A0 O} A|SNOBUEINLIS PIEMIO) PUe premdn 1T °S

-do} ey je s)ooeIq Bulurelas ayy
afebuasip 0] premumop sibue juswyoepe Beq noj sy} jo Led wopoq sy} 197 v

‘FTIYSNNN AHOSSIOIV IHL
ONDIVIN ‘dOL IHL LV S1INOVHE DNINIVLIY FHL AN3E T1IM Hvd
OOL INJWHOV.LLY DVE HNO4 FHL 40 WOLLOE IFHL NO dN ONILA

NOILAYD

*9joiIyeA woly Aeme pue umop {ind pue Jadwing
sy} Jeaya 03 ybnoua snf suyoeye Beq inoj sy} jo yed wonoq ey uo dn Y ¢

‘@s|M390j0181uN0d Buiuiny Aq dwe)d 1edwing ey} uesoo] ‘g
“J9UlBJa) YIIM 8ndes pue Joddns [eaiuaa syy premoy dn jambeq syl piod

FTOIHAA NOHd INJWHOVLLY Dvd HNOd DNIAOW3Y D

‘lembeq sy} asesas
0} premdn apys Juswyoeye Beq inoj oy Jo J9JUSD Y} Jesu 18Ule)al 8U) 818007 G

*8IN28S S| WONO0g oy} Iun asimyoolo Buuiny Aq dweo sjedwng ey) usiybil ¢
‘B1GVSNNN AHOSS3OOV IHL

ONDIVIN ‘dOL FHL 1V S13XOVHE DNINIVLIH IHL AN3E TIM BV
OOL LNIWHOVLLV DVE HNO4 IHL 40 WOLLOE IHL NO dN ONILAIN

NOILNVD
‘0 (1eya ul umoys se Jedwng jo doj uo aoeid pue lsmbeq ey} uo
Jedwing ey) Jeajo o1 ybnoua jsnf yuswyoene Geq Jnoj ey Jo WONOQ 8y} esiey ¢

‘g [iejeq o9S yoel beq
991YaA 8y} Jo apisiapun ay} yum siaxyoelq oy buibebus juswyoepe Geq inoj sy
jo yed wonoq ey} buisies Apybys ajium 1axoeIq Buluieyas doj ey} UO UMOp Ssald 2

‘g |leje 988 "yoel Beq ajoIysA 8y} Jeno siexoelq Bululeles doj ayy edeld °|

‘g Jiejag ul UMOYS Slayorlq

Bujuieias pue Ajquesse doy sy Jo e|bue ejewixoidde ayy sjoN °t deig Buidweype
al0jaq (punoib sy} anoqe seyoul g-g ‘xoidde) sadwng auyy mojaq jans| e Je pue Jadwng
ay) woyy pababuasip oq Juswyoeye Geq inoj sy} jo Led wonoq ay) eyl Aressadau sij|

310N
IT0IHIA OL LNJWHOIVLLY OvE HNO4 ONITIVLSNI "9

¥ 1rejag 988 “p wiay ‘inu ded pue g wa)l
‘uid SIAS|O Yim g way Ajquissse wonoq oyl 0} | way ‘Ajquiasse doj ay) jeisu] L

AT9W3SSY LNJWHOVLLY DvE HNOL 'V

"ONI@3300Hd 3HO439 SNOILONYLSNI TV Av3d
109-€605. 'ON 1HVd LS3NOAY LIM A1314 IHILNI SIHL H3QHO OL :3LON




§68S-+¥2-008-| ‘88E0-€060€ 'VO'V.LSNONY ‘88E X0 'O'd “ONI ‘NOHLX3L 40 NOISIAIQ 09-Z-3

'S1HVd LNIWIOV1daY

YRR 40 DNIHIAHO JHL ALVLITIOVH OL LNIWNJ0A SIHL NIV.L3H

240} d ON [y VO S6NEE0 3O OO [ FCTPETE)ESZE) | "SLSIT SLHVd ANV SILON HO (S)IDVd DNIMOT10d 33S

ONIMva Anad] EowT  AeNwa "Ll NIHLIM G3SOTONS 31137 3HL

- A34 NOILVTIVLSNI H3L13W HNOH 371, | OL1 ONIANOIS3HHOD 3LON V Ol SH3d3d v._Oms;w 3HL
aloN310S

g313W HNOH




$98-1¥2-008-| '88E0-E060€ "VO'VLSNONY ‘88E XOE '0’'d "ONI ‘NOHLXAL 40 NOISIAIQ 09-2-3 ‘S1HVd LNIWIOV1daY

T YV E———— 40 DNIHAQHO FHL ALV.LITIOVA O1 INIWNJ0A SIHL NIV.LIH

2402 'Dd oo | | o onue | (ETEEMCIE}ZZS | "SLSIT1SLUVd ANV SALON HOd (S)39Vd HNIMOT104 33S
“1I NIHLIM G3SOTQN3 431131 3HL

- A3d NOILVTIVLSNI H313W HNOH 3. | OL ONIONOJSIHHOD J1ON V OL SHIJIH [>TOLWAS IHL

Y3 13N HNOH ‘SSINYVH c0O-LLISL
¥e-0L# 'LNN L9-86011

'O/ - ¥2-0L# 1109 ¥9-05100
H313N HNOH L3MovHd L0O-610¥L
HNOH ‘Y3 L3N 19-€LS1¢

- N N v~
N M <t W

NOILdIHOS3a ‘ON 1Hvd ALD | W3l

“Jollies PajoBUU0D Sk saleleq 0} Saiqed |0jU0)) peadg 21uoI108|T 108UU029Y 9
*S}joq |[eIsuial pue 1oA00 adejday g
"94IM oR|g 10 [eulwss} Jybu uo ainpedold jeaday ‘v

“INU pUE JOYSEM YO0 ||ejSulal PUR |BUILLIS) O) SSOUIEBH WO1) SJIM MO
-[9A 1iSuUl pu® [euiwI9] PIOUSIOS YB| B} WIOI) JOYSEM XO0| PUE JNU 8} sAoWeY 'S

"loju0) psadg d1U0I08|T BU} WOI) JOA0D 8Y) SAOWSS puB
‘lonuo) peads 21U0N93|T B} UO JaA0D By} Buundes s|oq () JNoj ay) dAoWBY g

‘salloljeq au} Woyy sejqes asauy) Jo Yjoq 10U
-u02sIq ‘seuseq oy} 0} [0NU0D Peadg OO By} WOl SBqRD Sy} 8}ed0T °|

TOHLNOD @33dS JINOHLI3T3 OLLO3NNOD O

‘UMOYS SE (y Wal) SINN pue
(e way) syog Buisn ssjoy (g) om} JOL. 8Y} O} A|quiessy J8JOIN 1NOH Sy} 8INdes g

"Hoddns jees opis sobusssed sy ul ssjoy pa|upsaid (¢) 1Noj ey} )eo0T |
AT9N3SSY HALIW HNOH HOVLLY ‘g

“Jel8|N 1NOH Jo |eulung) (-) eaiebap 0} a1m Xorlg pue feuiw
-18) (+) BANISOd 0} DM MOJ|BA ‘UMOYS SE J8)8N INOH 0} (G Wa)l) SsauieH Yoepy '

“19)oeIg 0] Jolo|\ JNOH S1n0as “Ulal InoH ayy yum payiddns atempiey Buisn *g
‘umoys se psuonisod (g wey) 1oxoeIig ybnoayy (L wa)) Jejep INOH Mesy| *|
H313W HNOH ITaNW3ISSY 'V
"ONId3300Hd 3HO4349 SNOILLONYLSNI 11V avay
209-€1+S. "ON 1HVd 1S3NO3Y ‘LM @1314 IHILNT SIHL H3AQHO OL :310N




§585-112-008-| ‘88£0-£060€ 'VO'VLSNONY ‘88€ XO8 "O'd “ONI ‘NOYLXIL 40 NOISIAIQ 09-Z-3

‘S14Vd LNJN3OV1d3H

. 6L1SL  ON
c
401 70d ONIMVHA v

3Lvd A3d S6/tc/e0 31va 9iHOo
wa
A8 A3Y Ell-N g A8 NHQ NOULX3L nuNm

40 ONIHIQYO FHL 3LV1AIOVd OL INJNNDO0A SIHL NIvLi3Yd
"S1SIT S1HVd ANV S3LON HOd (S)39Vd HNIMOT104 338

-~ A3d

NOILVTIVLSNI H3L3WN HNOH 311

"1l NIHLIM G3SOTON3 H311317 3HL
Ol ONIGNOdS3IHHOO ILON V OL SH343H v._oms;w 3HL

QIONTI0S

H313W HNOH




§58S-1¥2-008-1 ‘88E0-E060€ 'VO'V.LSNONY '88E XO& 'O'd “ONi ‘NOH.LX3L 40 NOISIAIQ 09-Z-3

‘S14Vd LNAW3OV1d3d

40 DNIHIAHO FHL 3LV1MI0Vd OL LNIWNDOA SIHL Niv.L3d
"S1SI17S1HVd ANV SILON HO4 (S)3DVd DNIMOT104 338
"I NIHLIM @3SOTJN2 Y3143 3HL

77111 |OL ONIGNOJSIHEOD JLON V OL SH33Y [>T08WAS FHL

. 6L1S.  ON 3lvaA3H |  g6lzE0  FLVA DIHO =
¢402°0d ONIMYHQ v A8 A3Y 3o A9 N&a [ENO9Z3
- A34Y NOILVTIVLSNI H313W HNOH

Y313 HNOH ‘SSANYVH F0O-LLLSL I g
ve-0L# 1NN L£9-860L1 ¢ 4
‘O e/t - ¥e-0t# 11089 ¥9-05100 [ €
H3L3W HNOH 13X0vHeg L0D-610vL t [
HNOH ‘Y3L13ANW LO-€L51¢ 3 I

NOILdIHOS3a 'ON 1HvVd | ALD | W3ll

“Iellies pajoauUUO0D Sk sals)ieq O} S|9gEd jaued J0JU0Y) [BDM}08|T J0auuooay ‘9
“INu |fejsulal pue 1eno0o aoejdey g
*94IM oR[g 10§ [euiws) Jybu uo sinpssoid yesday ‘¢

"INU PUE JOYSEM YOO |[BJSUISI PUEB |BUJULID) O} SSBUIRH WO} SJIM MO|
-[SA IeiSul pue [eulwIs) PIOUSIOS Ya| 8y} WIOI) JOUSEM XO0| PUB INU 8y} SA0WSY 'C

‘loued [0QUOYD [BOUIOS|T B} LUK JOA0D U
8A0WAI PUE. ‘[ourd [0AUOD [EOUI08[T BY} U0 J9ACD 8y} Buunoss Jnu ey} snowey ‘g

"seuelleq 8y} WoJj sejqed asay) Jo Yloq
105UU00SIq "SeUselIEq BU} 0} [SUBd [0JJU0D [BOU}OS[T By} WO} S3[qeD au) 8)eo0T ‘|

JOHLNOD @33dS JINOHLO3T3 OL LO3NNOD 0
"umoys se ({ wal) sinN pue (g wey) syog Buisn Ajlquiessy Jole
InoH ey} aindes pue poddns jess epis sJoAup By} Ul SBJ